Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Jefferson County
Wastewater Treatment Plants

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Cahaba River WWTP

' as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONY PETELOS, COUNTY MANAGER

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of
T. JOE KNIGHT
JAMES A’JIMMIE” STEPHENS g{W‘? Df“éﬁ:znmemal Sorvices
irector o
May 31, 2014 Suite A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

Mr. Nic Caraway, Water Division Fax (205) 325-5981
Alabama Department of Environmental Management

Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Cahaba River Wastewater Treatment Facility, NPDES Permit No. AL0023027. Included
is information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or
Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

il

David Denard, Director
Environmental Services Department

o ok Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Gary Nelson, Cahaba River WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)
ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: ¢ahaba River WWTP

NPDES #: AL0023027

MUNICIPALITY: Jefferson County Environmental Services Dept.

COUNTY: Jefferson

CONTACT PERSOQON: David Denard

Municipal Official

Director of Environmental Services

Title

Telephone #; 2053255979

Fax #: 205-3256-5239

Email Address: denardd@jccal.org

CHIEF OPERATOR: ©aryNeison

Name

Fax #: 205-402-7427

Telephone #:_205-987-0848

Email Address: nelsong@jccal.org

Date: May 14,2014

REVIEWED BY:  Daniel White P.E., ESD Engineer

Consulting Engineer

205 214 8610

Fax #: 205 325 5688

Telephone #:

Date: May 14,2014

ADEM FORM 417 01/09 m2

Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part 1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/1 and 1b/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (lbs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: Cahaba River WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD;s (CBODs) Loading BOD:s
Flowrate Concentration (CBOD:s)

Month (MGD) (mg/1) (Ibs/day**)

January 11.8 108 9612

February 12.3 85 8670

March 10.6 120 9761

April 95 117 9204

May 8.5 156 10600

June 8.9 140 10392

July 9.3 142 10922

August 10.0 107 , 8460

September 8.3 150 10398

October 55 169 7811

November 6.3 164 8357

December 10.0 110 8722

Annual Avg. 9> 131 9409

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD;s Loading (Ibs/day)

Design Criteria 12.0 19912

90% of the Design Criteria 108 17921

ADEM FORM 417 01/09 m2 Page 4 of 17



C. How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)
v [

| ||
0 -4 =0 points 5 or more = 5 points

D. How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)
[

0=0points 1-2=5points 3-4=10points 5 or more = 15 points

E. How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

4 |
0 - 1 =0 points 2 - 4 =5 points 5 or more = 10 points
F. How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)
v [ [ ] [ [

(4 i || - i ;.
0=0points 1=10points 2 =20 points 3 =30 points 4 =40 points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0

[3,]

D points =

o

E points =

o

F points =

TOTAL POINTS VALUE OR PART 15
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BOD;s loading for comparison with design loading for those permittees using
influent CBODs, divide annual average CBOD:s, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5of 17



Facﬂity Name: Cahaba River WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH;3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BOD;s
(CBOD:s) TSS NH;-N TKN
Months (mg/l) (mg/1) (mg/1) (mg/1)
Permit
Limit Dec-April 10.0 30.0 2.0 4.0
May-Nov 40 30.0 1.0 2.0
(2) DMR Concentration
BODs

(CBOD:y) TSS NH3-N TKN

Qtr  Month (mg/1) (mg/l) (mg/)) (mg/l)
1 January 0.74 0.69 .003 0.27
February 0.73 0.65 0.0 0.19
March 0.80 1.35 0.0 0.25
2 April 0.57 0.72 .002 0.22
May 0.55 1.77 0.0 0.25
June 0.60 1.42 0.0 0.29
3 July 0.78 0.88 0.0 0.23
August 0.78 0.82 0.0 0.22
September 0.73 1.36 0.0 033
4 QOctober 0.70 1.21 0.0 0.37
November 0.72 0.33 0.0 0.35
December 0.82 0.56 0.062 0.30
Annual Avg, 0.71 0.98 0.01 0.27

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBOD:s) TSS NH;3-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  May-Nov 400 3002 100 200
Dec-April 1000 3002 200 400
(2) DMR Loading
BODs
(CBODs) TSS NH;-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)

1 January 65 74 0.33 27
February 75 65 0 19
March 65 126 0 22

2 April 44 59 0.22 18
May 38 125 0 17
June 44 108 0 22

3 July 60 76 0 17
August 66 65 0 18
September 51 95 0 23

4 October 32 54 0 17
November 38 21 0 18
December 69 52 5.59 25
Annual Avg. 54 77 0.51 20

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

[v' .
No = 0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D. During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

0 points Yes =121 points

No=
E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)
V] [
No =0 points Yes =121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

No =0 points . Yes =121 points

G. During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

No = 0 points Yes =121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

7

No = 0 points Yes = 121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points =0
D Points =0
E Points = 0
F Points = 0
G Points =0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) © (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Cahaba River WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2005
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age 8 = (2013 ) - (2005 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
__ Aerated Lagoon : 1.5
______Stabilization Pond 1.0
__ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 8 = 16 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 ' Page 9 of 17



Faci]ity Name: Cahaba River WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not

anticipated? ©

Add together Answers A and B and subtract Answer C from that total.

A+B-C= (Check the appropriate point total.)
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7 =35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points
How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

~ How many bypass or overflow events of untreated wastewater occurred in the last year due to

equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 16

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 16

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
v ni - i . g -
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
- m r ™ =

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 100f 17



Facility Name: Cahaba River WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4 months

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [/]
Less than 4 months, but greater than or equal to 3 months = 10 points [ |
Less than 3 months, but greater than or equal to 2 months =20 points [ |
Less than 2 months, but greater than or equal to 1 month =30 points | |

Less than one month =50 points [ |

TOTAL POINT VALUE FOR PART 5 9
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months =0 points [
24 - 35 months =10 points [
12 - 23 months =20 points [y
6 - 11 months =30 points[

Less than 6 months = 50 points|

TOTAL POINT VALUE FOR PART 6 20
- Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Cahaba River WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD;s loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD:s: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new development planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

Enter the poiﬁt total in the blank below.

TOTAL POINT VALUE FOR PART 7 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = IQ points No = 121 points
v )
TOTAL POINT VALUE FOR PART 89 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name: Cahaba River WWTP

Part 9: Financial Status

A. . Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum 15.00 Plus rate 6.02,9.36; 10.69 /1,000 gal.

Industrial Minimum _15-00 Plus rate 1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56.04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Most of the WWTP was upgraded or newly constructed in 2005 and is in good condition. Some

equipment and processes were constructed in the 1970s, 80s, and 90s and are in fair to average condition.

Maintenance and refurbishments are planned for assets needing improvements.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Cahaba sewer system includes roughly 1,950,000' of pipe and 23 pump stations. The system's

performance is acceptable but showed a higher incidence of SSOs than desired. SSES investigations have

been completed, and repairs, replacements, and improvements are planned for summer 2014.

ADEM FORM 417 01/09 m2 Page 13 of 17



C.

D.

E.

What sewage system improvements does the community have planned for construction in the
next 5 years?

Cahaba River WWTP to Valley Creek WWTP Sludge Force Main; Repairs, replacements, and

collection system rehabilitation bidding summer 2014; (4) Hoover area pump station improvements;

Cahaba River WWTP Phase | (under construction) and Phase Il TMDL Improvements.

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

The useful design life of structures is 50 years and associated mechanical and electrical equipment

is between 15-25 years. Most of the WWTP was upgraded or newly constructed in 2005.

The estimated remaining useful life is 42 years.

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

The SSOs in Cahaba in 2013 were primarily caused by blockages from grease.

The County is committed to reducing preventable SSOs through improved maintenance practices

and system renewal.

Is the community presently involved in formal planning for treatment facility upgrading?

No.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 19

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. O & M Manuals are used for all equipment maintenance schedules. Preventive maintenance schedules are input into

the INFOR maintenance system and PM work orders are automatically generated. All equipment PM

schedules and records are maintained in the INFOR system.

ADEM FORM 417 01/09 m2 Page 14 of 17



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

pprop ponse.) s N
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

Vi [ .

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

UV Rebuild (2 Banks) $133,128; UVT Analyzer $17,000; Cerlic TSS Meter $3,400;

Dewatering Press Gearboxes $7,299; Al Seier Expansion Joint Replace $9,000; A/C Blower Building $6,000;

Dewatering Press Solids Meter $2,400; BNR 25 HP Gear Box $25,535

List any additional comments. (Attach additional sheets if necessary.)

None

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Cahaba River WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part15  points 80 points

Part20  points 121 points

Part3 16 points 40 points

Part40 _ points 200 points

Part50  points 50 points

Part 6 20 points 50 points

Part 70 points 121 points

Part80  points 121 points

Total 41 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ v iMechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

[ | Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[V 0-70pts. Actions as Appropriate*
[ 71-120pts. Departmental Recommendation Range*
[ 121-783 Municipality Action Range*

*Qther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response) ~ Yes No

[t v

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Cahaba River Wastewater Treatment Plant
ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




VR

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS.

CAHABA RIVER BASIN 2013 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 2-11-14




€30 1 98eq

.‘aﬂ.e‘%m\,m w»&%,i .\E»::&E.W.E.x&mwy.i&r u.wn»x som xw«v»xw mi sdumd Sen. WEE%.% N.E. [£] vuo\c?e ScE e ME.m:uu dumd ayj ut jy8nva svm a1quo duind 74 ..w&cZ

1051A10dNg
SOURUSUIRIA uordurey) ey
Jomog ueng parredoy uonwg dumg  aperopoly  Juewdinby ‘g or€ PAqI0sqy punoin (Sd wurmng) pApg ywamg ¢01 - €1/41/1 STEPOW
e . sor0n
1os1A13dng
20UBUSIUTRIN uordurey))
Jomag uerg paAoway dgexoorg urey oN 080°1 Paqiosqy punorn ooe[d 98prY IMWSAYD [QLE  €1/6T/TT  €0110D
o o cmmemm e NN\S»&M&»‘\S \wﬁm\.wﬂ Quu.mEN \M\Smh MLESQUNNQ&RQE ui.\@,%,c &Q ﬁ.:& ‘Mﬁw.k,w‘&n %V\uei‘b&rwsﬁm L.E,ﬁ\xsy\ MNES\M. w Mﬂ.ﬁ\k@.\l WEN&OEQ.&UE@EQU SII0N
youerg
Jostazadng Arrpgappony
QOUBUSIUIBIA uordwey) /5100y /o8emreq forer( uols a
1oMIg ueng pasoway a3eoolg ey ON 750°9€ /P9QI0Sqy punoIn puoune( L€ AS 1adums 0577 €1/6/8 980100
Saj0N
Josiaradng
SOURUNIUIRIA uordmey)
I10MG ueng pasomsy a8exyoorg mey ON Ll J}oo1)) sopeys (M I WeysaIn 0§97 €1/0€/Y LLOTOD
h ) :sa10N
J0s1ATdANg
9oUBUSIUIEIA] uwordmrey)
IOMOS ueng pasomay agexoorg uey ON 869t urex(q uuos PAIG prumung 0ZZ  €1/9T/v 9L010D
) :So10N
Jostaradng
QOUBUSWIBIA uordwey) ey
PMmag ueng poaomay agexo0lg SJeISpoN (453 Paqlosqy punoln SALI(J weysalsy 0S9T  £1/0¢/1 050100
oL Suniodoy U2V UOHOY ADYIV2 4 (%) uoyDUSaq waIsAS U010 uouvI0T porioday oN
uosiag 104 185 aunl) o Juanry

"SouIM[oA 93IBYOSIp [BNIO. SE 10U “AJUO UOSLIEAUIOD SAIE[SI O] Pasn 2q 0) 21t SHJEUINSS 3SaY) ‘0I0JoIoY], JUNOWE PIJE[Nojed

ap uodn 300130 JUBOIIUSIS B SABY URO UYOIYM PUE [OXUOO §,KUNo)) ay) puokaq A[a1e[duwios are yorym sa[qelea Jo Jaquinu ySiy & 0} 102(qns oIe S3)ewnss Yyons “IoAsmo ‘spoyieu Surjewnse pajdeosoe pue
UOIJRWLIOFUT S[qRUItLIS)op-031s uodn paseq ‘OwnjoA SSIBYDSIP oY) JO UOHBUIULISISP S3q §,AJUN0Y) 3Y) S8 SOJRWSI 99y A INO AALVINLLSH 918 ,WnjOA "ISH, UWN[0d 3y} Ul umoys sannuend) :HION

€10C ‘1€ 1oqueoe ysnoryy ¢10g ‘10 Arenuef

JOATY eqeye)) - Sag1eyssi(] pantwiadup) Jo Arewrwng




€ Jo 7 9%eg

:S210N
J0s1A19dng
OUBTNUIBIA uordwey)
JoMag uerg paromay IFeyooig mey ON s3ey /oseoID SjoqueN 0S uRI( WO eqeye) Amo[d 1eoMuoy 000C E€1/6T/11  SLYYON
- e e et e et e oo e sovo
1081A13dNG
20uBTAUIEIA uordwey)) ey Yoo1)) sapeyS
1amag e paroway 33ex00[g Aaeoy sHged mnoues[ 0sSy fon( 23eurei(y eqeqe) AU RO XM 9T1PE  €1/9T/1T  OLPPON
- o T - ) .NNQWSEE&E QQ: SDM dWnjoq ..W&Qz
10s1A19dNg
QOUBUAIUIBIA uordwey)
Jomag ueug poyelg dumng ssed-Aq WY ON  Sur oy wi Injg moued]) PRq108qy punoin eqeqe) w] puqSUOON $TZE€  €1/91/01  SSYPON
- SN R S S oo
Iosiaradng
SoUBUSIUIRIA uordurey) sgey
Iomag uerg panedoy a3exyoolg mey ON /51007 /35B31D) S[oqueN 0zl P2gIosqy punoln eqeqe) Iq rordeN 09LT  €1/5/6 (4274204
I . - e s e ooy
Josiazadng
oUBUSUIRIA uordmey)
JoMmog ueng pasowsy a3eoorg mey ON s100yq noueaf’y 8L9 Urei(J wols eqeqe)) Kep opepourd 0£8y  €1/SI/V - 96EVON
e e SR e - e e et - - - ooy
Josiaradng
SouRTAUIRI uordurey) uey
Iamag uerg parowmay 33eyo0[g W3 sgey /stgaQ SjoyuEN 9L 3[9ar) suedLImy EqeE) QueTRUBAY 61T  €1/81/€  YLEVOW
— P e e o s - e e oo
Jos1aredng
S0oUBURUTRIA uordurey) wmey urel(] wwoyg
Jomag ueng paroway aexoolg SeIpON 95BAH S[oqueN 43} 4on( 93eureiq eqegR) SPND 839G $18T  €I/I1/E  OLEVON
B ) o .W.mmo\(
1081A19dng
90UBHIUTRI uorduwey)
Tomag e paromoy a3eyoorg urey ON s3ey /s100y S[oqueN 8¥0°1 PaqIosqy punoln eqeqe) PY 98pRI APOY OvTT  EIVTT 9EEPON
oL .M:Q RQQQQ uaynJ uonoy A2YID3 Y asnp) 204n0g Q QM\ uoyvUYSA(J SNN%AM. uoyIdI0H uoyna07Y jzi kQQ&“ ON
uosidg 104 189 Uil (T Juaayg

"SOWIN[OA S3IBYOSIP [EN)O. SE J0U “ATUO UOSLIEdUIOO SATE[2I JOJ PIsn 9 0) I SIJRUINSS 93} ‘9I0JoJoY], JUNOWE PIJR[nojed

a3 uodn 395330 JueoIUTIS B SARY URD YOIYM PUB [O1UOD S,AIUN0D) 8y} puoaq A[ajordwos axe yorym so[qeLeA JO Ioquint Y31y & 0 309[qns oI SOJRIINSS Yons IoASMOH ‘spoyjow Sunewnss paydasoe pue
UONRULIOJUI S[QBUIULISISP-031s uodn paseq ‘wnjoA sSIBYISIP oY) JO UOLRUIULISISP 3599 S,A1UN0)) o) oJe sejewnss 250y ], "X INO AALVINLLSH 918 ,oUInjoA “ISH,, UWM[0d 8y} Ul umoys sapnuend) ‘HION



¢Jo ¢ a8eq

S3I0N
1os1aradng
SOUBUSIUTRIA] uordwey)) mey
IoMaG ueng pasomsy 2Fexyoorg JJRISPOI  SI00Y /258ID) sotey 0ST ureI wWio)g eqeqe) sueT0IAL H€TE€ €V1/1T/TL  66¥FON
o ) ) - o - i ’SII0N
Josta1adng
SOUBUSNUIRIA uordurey))
1oMag uerg paroway aeyoorg urey oN s3ey /oseaIn Sjoque §T9'e urex(J utol§ eqeye) g emsuols 8791 €1/€/C1 I8¥FON
L Bun.oday uayvJ uoyoy 42410244 snw) 204108 (v3) uoyPUNSA(J WogsAg Uoj10D uonvIOT pajsoday ‘ON
uosiag 104 159 2w awqg Jusag

*somnjoA 25IeyoSIp [enjoe se Jou ‘AJuo uosLrediios 9A1R[a1 JOJ Pasn 9q 0} AT SAJBWINSS 9Sa1[) ‘010J0I0Y ], JUNOWE PSjR[no|ed
oy uodn 109]J0 JUESIUSIS B QAR URD YOIYM PUE [ONUO0D 5,AUN0D) oY) puokaq A[ajo[diros ore gorym sa[qeLeA Jo Jaquinu Y31y & 03 10ofqns oI sjewnss yons ‘Joasmol ‘sporpow Sunewnss paydeose pue
UONRULIOJUI S[qBUIULISIOp-0}s uodn paseq ‘OmnjoA 9FIeyosIp oY) JO UOHBUIULIDISP 159q S,£1UN0)) o) oIk sajewmse 9oy ], X INO AILVINILSH 918 ,oWnjoA “ISH,, UUIN{0d Y} Ul Umoys sannuend) :FION



Cahaba River Wastewater Treatment Plant
ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




2013 MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0023027
Name: Cahaba River Wastewater Treatment Plant
Street Address: 3900 Veona Daniels Road
County: Jefferson

2. Facility Contact

Name: Gary Nelson

Title: Plant Manager

Telephone: (205) 987-0648

Permittee Name: Jefferson County Commission

Mailing Address: Suite A-300, 716 Richard Arrington, Jr. Blvd. N.

Birmingham, AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2012; 9.2 MGD
Facility Design Capacity: 12.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
Mixed with Influent Wastewater for Treatment

|:| Mixed with Sewage Sludge

[x] N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 90 %
Industrial: %
Other: 10 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, Grit Removal, 5-Stage BNR Process, Clarification, Sand Filtration,

UV Disinfection
6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 105,816 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 1.0 %

ADEM FORM 419 8/02 Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)
Thickening
Aerobic Digestion
Mechanical Dewatering (Belt Filter Press)

10. Estimate the total volume of sludge generated: 1,207
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No
a.ElLand Application, Buik
Shipped 1,207
Agriculture |I|
Forest
Public Contact
Lawn/Home Garden

b. |:| Land Application,
Bagged/Other Container

Agriculture

Forest

Public Contact
Lawn/Home Garden

c. |:| Incineration

d.[]Subtitle D Landfill
(Disposal Only)

e.|:|Lined Treatment Lagoon
or Stabilization Pond

f.|:|UnIined Lagoon or
Stabilization Pond

g. |:|Other (Please Describe)

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A  feet

ADEM FORM 419 8/02 Page 2 of 4



Pollutant Concentrations:

1A. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Flat Top/Bessie Mines Land Reclamation Site

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis (PQL), mg/kg |
Arsenic <PQL GRAB * 11.0
Cadmium <PQL GRAB * 5.0
Chromium 19.3 GRAB * 6.0
Copper 426.7 GRAB * 5.0
Lead <PQL GRAB * 12.0
Mercury 1.2 GRAB > 0.03
Molybdenum 8.1 GRAB * 6.0
Nickel 20.0 GRAB * 6.0
Selenium <PQL GRAB * 12.0
Zinc 781.7 GRAB * 8.0
Ammonium-
Nitrogen N/A N/A > N/A (.05)
Nitrate-
Nitrogen N/A N/A * N/A (.05)
Total Kjeldahl
Nitrogen 49,333 GRAB * 0.09

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

12 %

Treatment Provided for Sewage Sludge at the Facility

1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in

40 CFR Part 503)
|: Class A

[x|Class B

[0 Heat Drying

[ Pasteurization

0 Composting
[]Alternative A6 - PFRP Equivalent

|:|Neither or Unknown

ADEM FORM 419 8/02

Alternative A1 - Time and Temperature
Alternative A2 - Alkaline Treatment
Alternative A3 - Analysis and Operation
Alternative A4 - Analysis Only
Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
Thermophilic Aerobic Digestion

Gamma Ray Irradiation

Heat Treatment
Beta Ray Irradiation

X |Alternative B1 - Fecal Coliform Count

Air Drying
Lime Stabilization

x |Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)

X |Aerobic Digestion

0 Composting
[JAtternative B3 - PSRP Equivalent

[_]Anaerobic Digestion

Page 3 of 4



Vector Attraction Control

Option 1 - Minimum 38% Reduction in Volatile Solids

Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

Option 5 - Aerobic Processes plus Elevated Temperature

| |Option 6 - Raised pH to 12 and Retained at 11.5

| |Option 7 - 75% Solids with no Unstabilized Solids

Option 8 - 90% Solids with Unstabilized Solids

Option 9 - Injection Below Land Surface

Option 10 - Incorporation into Soil within 6 or 8 Hours

Option 11 Covering Active Sewage Sludge Unit Daily

| |[None of the Above

x|

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed at
the site?
Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 Ib/acre/year (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

Note: Permittees that submitted the "Annual Report Review Form" for siudge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4



Cahaba River Wastewater Treatment Plant

ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Cahaba River WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023027

PLANT SUPERINTENDENT: Gary Nelson TEL.# (205) 987-0648
SYSTEM MANAGER: David Denard . TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Gary Nelson v C003933 2/28/2016
2. Jeremy Creel v C001691 11/30/2015
3. Derrick Brooks IV C001433 8/31/2016
4. Tommy Carney v C004047 9/30/2016
5. Zada Nygren \% C003372 6/30/2015
6. Bill Morrow \% C003750 12/31/2014
7. Andrew Hudson IV C000779 11/30/2015
8. Joe Willoughby \ C002615 9/30/2015
9. Tommie Bradford \% C001269 8/31/2015
10 Jonathan Gardner \' C007020 3/31/2015
COLLECTION SYSTEM OPERATORS:
1.
2.
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 80 2
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE ||
GRADE Il 18T 9 START TIME| 700
GRADE IV 320 8 2ND 4 1500
DESIGNATED TRAINEE(S) 3RD 4 2300
LABORATORY
MAINTENANCE 80 2
OTHER PLANT WORKERS 200 5
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
1ST X X X X X X X
2ND X X X X X X X
3RD X X X X X X X
ADEMUSE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




10.

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Cahaba River WWTP PLANT GRADE: I\

PERMIT NUMBER: AL0023027

PLANT SUPERINTENDENT: Gary Nelson TEL.# (205) 987-0648

SYSTEM MANAGER: David Denard TEL.# (205) 325-5979

PLANT OPERATORS:
GRADE OR

NAME TRAINEE STATUS OPERATOR NO. EXP. DATE

. Eddie Crumley

. Rodney Franklin

. Richard Hall

. Willie McClain

. Ernest Minniefield

COLLECTION SYSTEM OPERATORS:

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR
OPERATOR(S):

GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE il
GRADE I 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS 40 5

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

ADEM USE ONLY
YES

NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




COXPND O AN

—

LN

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205)540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion I(c) C002094 6/30/2015
Don Goodwin I(c) C005423 6/30/2015
Lavon Evans 1{c) C004631 12/31/2014
Brian Rohling I{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE Il

GRADE il 18T START TIME

GRADE v 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES NO

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Five Mile Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

AGER
DAVID CARRINGTON - PRESIDENT TONY PETELOS, LOUNTY MAN

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of
T. JOE KNIGHT
< AMES A JIMMIE! STEPHENS g_AVI:D rDoEr\éﬁ?i?onmental Services
irecto
May 31, 2014 Suite A-300

716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

Mr. Nic Caraway, Water Division Fax (205) 325-5981
Alabama Department of Environmental Management

Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Five Mile Creek Wastewater Treatment Facility, NPDES Permit No. AL0026913.
Included is information as required in ADEM Form 41701/06ml, bypass/overflow event reports,
MWPP Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or
Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

b

David Denard, Director
Environmental Services Department

pe: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Lynn Jones, Five Mile Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)
ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: _ Five Mile Creek WWTP NPDES #: AL0026913

MUNICIPALITY: Jefferson County Commission COUNTY: Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: 205 - 325 - 5979 Fax #: 205 - 325 - 5239

Email Address: denardd@)jccal.org

CHIEF OPERATOR: Lynn D. Jones, Plant Manager
Name

Telephone #:_205 - 841 - 5039 Fax #: 205 - 841-7698

Email Address: jonesly@jccal.org

Date: May 14, 2014

REVIEWED BY: Daniel White P.E., ESD Engineer
Consulting Engineer

Telephone #: 205-214 - 8610 Fax #: 205 - 325 - 5981

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part1 A. The average plant influent flow for each month (million gzlllons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/l and 1b/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in lbs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3.  Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5.  The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: Five Mile Creek WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
facility during the last calendar year.

Column 1 Column 2 ~ Column 3
Average Average Monthly Average
Monthly BOD;s (CBODs) Loading BODs
Flowrate Concentration (CBOD:s)

Month (MGD) (mg/) (Ibs/day**)

January 23 54 9274

February 23 60 10298

March 18 59 7885

April 17 60 8385

May 19 58 7760

June 14 95 11581

July 14 70 6823

August 14 65 7404

September 8.9 78 5597

October 7.3 84 5180

November 96 94 7184

December 17 60 8052

Annual Avg. 15 70 7952

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD;s Loading (Ibs/day)

Design Criteria 30MGD 50, 040

90% of the Design Criteria 27 31,525

ADEM FORM 417 01/09 m2 Page 4 of 17



C. How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)
vl [
0 - 4 =0 points 5 or more = 5 points
D. How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)

[

[v] )
0=0points 1-2=35

[ ,
points 3 -4=10points 5 or more =15 points

E. How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

i . I
0 -1=0 points 2 - 4 =5 points 5 or more = 10 points
F.  How many times did the monthly BODs (or CBOD:s)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)
vi [] [] [] [] [

| - . ) .
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below. '

Cpoints= 0

o

D points =

o

E points =

o

F points =

TOTAL POINTS VALUE OR PART 1__ 0

Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name: Five Mile Creek WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBOD:s) TSS NH,-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/D
Permit
Limit May - Nov. 6.0 30.0 2.0 4.0
Dec. - April 7.0 30.0 25 5.0
(2) DMR Concentration
BODs
(CBODs) TSS NH;-N TKN
Qtr Month (mg/1) (mg/]) (mg/1) (mg/1)
1 January 14 1.8 0.081 0.60
February 0.95 1.9 0.035 0.35
March 0.95 0.93 0.007 0.31
2 April 0.76 13 0.003 0.35
May 0.72 13 0.008 0.36
June 1.4 1.8 0.954 2.21
3 July 0.88 0.65 0.057 0.30
August 0.69 0.34 0.003 0.27
September 0.76 0.49 0.036 0.38
4 October 0.61 0.37 0.043 0.40
November 0.63 0.60 0.022 0.37
December 0.55 1.1 0.060 0.30
Annual Avg. 086 1.0 0.1 0.52

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BOD:s
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
May - Nov. 1501 7506 500 1000
Dec. - April 1751 7506 625 1251
(2) DMR Loading
BOD:s
(CBOD:y) TSS NH;-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
1 January 306 554 23 138
February 179 352 6.6 64
March 142 191 1.2 48
2 April 105 164 0.36 49
May 109 256 0.79 52
June 169 270 109 250
3 July 9 83 6.6 31
August 79 35 0.22 31
September 56 41 2.6 28
4 October 37 23 26 25
November 54 57 24 31
December 87 217 95 46
Annual Avg. 119 187 14 66

C.  During the past year did the BODs concentration (mg/1) and/or loading (lbs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

v I
No =0 points Yes =121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D. During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

i

No = 0 points Yes =121 points

E.  During the past year did the effluent TSS concentration (mg/1) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

v Ll
No = 0 points Yes =121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

[V

No = 0 points Yes = 121 points

G. During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (lbs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[v] -

No = ai)oints Yes = 121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

Vi .
No = 0 points Yes =121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points =0
D Points =0
E Points =0
F Points = 0
G Points = 9
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) __ 0  (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Five Mile Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2008
Subtract the above answer from the report year to determine age:

Age = (Last Calendar year) - (Answer to A)

Age® = (2013 ) - (_2008 )
Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
_ Aerated Lagoon 1.5
_____Stabilization Pond 1.0
_____ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 5 = 10 TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 8

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 2

Add together Answers A and B and subtract Answer C from that total.

A+B-C= (Check the appropriate point total.)

0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points

|
B}

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 17

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 17

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)

| T
H [
4

0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
M I I r M

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 __ 30
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Five Mile Creek WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4 months

(Check the appropriate point total.)
Greater than or equal to 4 months

0 points | Vi
10 points | |
Less than 3 months, but greater than or equal to 2 months =20 points [ |

Less than 4 months, but greater than or equal to 3 months

Less than 2 months, but greater than or equal to 1 month =30 points [ |
Less than one month = 50 points [ |

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A

Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [ ]
24 - 35 months =10 points[
12 - 23 months = 20 points|y]
6 - 11 months =30 points| |

Less than 6 months = 50 points| |

TOTAL POINT VALUE FOR PART 6 _ 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD:s: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new developments planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

% B

Enter the point total in the blank below.

TOTAL POINT VALUE FORPART 7__ %  (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = IQ points No = 121 points
v |

TOTAL POINT VALUE FOR PART 8 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Five Mile Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum 15.00 Plus rate 6:02,9.36; 1069 /1,000 gal.

Industrial Minimum _15-00 Plus rate 1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56-04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Most of the WWTP was upgraded or newly constructed in 2008 and is in good condition. Some

equipment and processes were constructed in the 1970s, 80s, and 90s and are in fair to average condition.

Maintenance and refurbishments are planned for assets needing improvements.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Five Mile sewer system includes roughly 2,250,000’ of pipe and 30 pump stations. The system's

performance is below the expectations of the County. SSES investigations and repairs and replacements

are planned.

ADEM FORM 417 01/09 m2 Page 13 of 17



N

E.

What sewage system improvements does the community have planned for construction in the
next 5 years?

Sewer condition assessment and sewer line repair, replacement, and renewal projects.

Backup power generators are planned for Dean Drive and Don Berri Apartment pump stations.

Pump replacements are planned for Newfound #1 and Newfound #2 pump stations.

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 45 years (50 years - 5 years age of facility).

Calculated remaining useful life of the equipment is 20 years (25 years - 5 years of equipment).

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

See attached Form 421 for May 2013 concerning an operator error that caused a SSO.

Extended rainfall between January 13-15 produced three large SSOs in the collection system.

Is the community presently involved in formal planning for treatment facility upgrading?

No.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 16

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. Our INFOR maintenance program generates work orders for scheduled preventive maintenance. This is backed up

by written records of scheduled service provided for each piece of equipment by our maintenance shop.

ADEM FORM 417 01/09 m2 Page 14 of 17



C.  What sewage system improvements does the community have planned for construction in the
next 5 years?

Sewer condition assessment and sewer line repair, replacement, and renewal projects.

Improvements to Newfound, Cunningham, and Penefield pump stations.

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 45 years (50 years - 5 years age of facility).

Calculated remaining useful life of the equipment is 20 years (25 years - 5 years of equipment).

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

See attached Form 421 for May 2013 concerning an operator error that caused a SSO.

Extended rainfall between January 13-15 produced three large SSOs in the collection system.

F.  Isthe community presently involved in formal planning for treatment facil‘ity upgrading?

No.

G. How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 16

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. Our INFOR maintenance program generates work orders for scheduled preventive maintenance. This is backed up

by written records of scheduled service provided for each piece of equipment by our maintenance shop.

ADEM FORM 417 01/09 m2 Page 14 of 17



ALABAMA DEPARTMENT OF ENVIRONMENTAL MANAGEMENT
WATER DIVISION —~ INDUSTRIAL AND MUNICIPAL SECTIONS
NONCOMPLIANCE NOTIFICATION FORM

PERMITTEE NAME: Five Mile Creek WWTP PERMIT NO: AL0026913
FACILITY LOCATION: 3410 Happy Hollow | ane Fullondale, AL 35068

DMR REPORTING PERIOD: May 2013

1. DESCRIPTION OF DISCHARGE: (Include outfall number (s)): Signs of a previous overflow was
discovered, Monday, May 6, 2013, at Junction Box 23 (2000-024) on the sewer main to Five Mile Creek
WWTP. On further inspection manhole 2000-012 also showed signs of a previous overflow. After
discovery, a SSO advisory was made for Five Mile Creek. The SSO event is assumed to have occurred
for 45 minutes on Saturday, May 4, 2013 sometime between 11:00 am and 12:00 pm with an assumed
height of 1 inch based on observations and actions by the WWTP staff. The combined estimated volume
of the SSO0s is calculated to be approximately 45,000 gallons. The actual height of the SSO for use in the
volume caiculation is unknown and is indeterminable since it was not observed. The actual volume of the
S80 may have been more or less than estimated and reported in this document.

2. DESCRIPTION OF NON-COMPLIANCE: (Attach additional pages if necessary):
NONCOMPLIANCE Resuit Reported Permit Limit
Qutfall Number (s) PARAMETER(S) (Include units) (Include units)
8S0O

LIST MONITORING / REPORTING VIOLATIONS (If applicable)

NONCOMPLIANCE Monitoring / Reporting Violation
Outfall Number (s) PARAMETER(S) {Provide description)
N/A
3. CAUSE OF NON-COMPLIANCE (Attach additional pages if necessary): After investigation of the

treatment plant’s weekend operations it is believed that a sudden change in operations on May 4, 2013
around 11:00am caused an SSO prior to the headworks. The operators on duty, Tony Sutton and Mark
Cruce, fearing what they considered a drastic increase in flow that could cause damage to the facility
temporarily closed the infiuent gate for a few minutes from its set position of 25% to 5% of ifs open
capacity to allow the influent Pump wet well level to lower before flooding. The operators then opened a
valve that allowed the water in the trunk sewer to flow into the plant's peak flow basins. The influent gate
was then raised to higher position. About 12:00 pm both operators knowing that the gate being lowered to
5% open couid cause a SSO on the sewer main, drove to the entrance gate where they could visibly see if
the junction box (located across Coalburg Road) had or was overflowing. They both saw no sewage
overflowing from the box.

The actions of the operators on Saturday were in direct conflict with written instructions for high flow
events and training and instruction provided to the operational staff. The operators over reacted to
increasing flow and lowered the gate fo a level that was unnecessary and overprotective of the WWTP.

4, PERIOD OF NONCOMPLIANCE: (Include exact date(s) and time(s) or, if not corrected, the
anticipated time the noncompliance is expected to continue): There is not an exact time fo apply
to this event. An approximation based ori the statements by the operators and their visual
inspection of the overflow area was used. The influent gate was recorded as being closed on May
4, 2013, between 11:00am and 12:00pm, from 25% to 15%. The operator Mark Cruce stated that
the gate was initially closed to 5% and was opened minutes after closing when the threat to
flooding had subsided. They then continued to open it until it was 15% by 12:00, noon. They
also, between 11:00am and 12;00pm, opened the effiuent valve allowing flow in the trunk line to
flow into the aerated holding basins. They drove {o the entrance gate to see if the box was
overflowing. it was not overflowing. For the purpose of volume estimation calculations, the
estimated time of the over flow is considered 45 minutes.



5. DESCRIPTION OF STEPS TAKEN AND/OR BEING TAKEN TO REDUCE OR ELIMINATE THE
NONCOMPLYING DISCHARGE AND TO PREVENT ITS RECURRENCE (attach additional
pages if necessary): Both operators will undergo a performance appraisal that could lead to
disciplinary actions for not following written procedures for operation. There would not have been
an SSO if the written procedures had been followed.

'T certify under penalty of law that this document and all attachments were prepared under my direction or
supervision in accordance with a system designed to assure that gualificd personnel properly gather and
evaluate the information submitted. Based on my inquiry of the person or persons who manage the system,
or those persons directly responsible for gathering the information, the information submitted is, to the best
of my knowledge and belief, true, accurate, and complete. I am aware that there are significant penalties for
submitting false information, including the possibility of fine and imprisonment for knowing violations.”

. | 25 /07 /24743
XTURE QF RESPONSIBLE OFFICIAL / DATE SIGNED

ADEM Form 421 11/06 m2



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

Vi Tl
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

vl [

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

One 50 HP ECO-JET | aerator replacement in the aerated holding basin for $13,737.00.

List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Five Mile Creek WWTP

Part 11: Summary Sheet .

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 0 points 80 points
Part2_0  points 121 points

Part 3 10 points 40 points

Part430  points 200 points

Part5 0 points - 50 points

Part 6 _20 points 50 points

Part7 0 points 121 points

Part8 0  points 121 points

Total 60 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

v Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ 1Mechanical plant using land disposal of liquid wastes

[ Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[v70-70pts. Actions as Appropriate*
[ 171-120pts. Departmental Recommendation Range*
[ 1121783 Municipality Action Range*

*Qther actions may be required by NPDES outside the scope of this report.

4, Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No
r

I

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Five Mile Creek Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




FIVE MILE CREEK BASIN 2013 DISCHARGES

O

ENVIRONMENTAL SERVICES

JEFFERSON COUNTY
PLOTTED: 2-11-14

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS.




GJjo | a3eq

S3ION
(woyskg
Jo Iopuremay)
Josiaradng [ouelg uoyeg
2OUBUNUIRIA uordwey)) o sSeurei(] Jo weansumo(
Jomag ueLg parowoy o3exoolg urey oON Rt S[oquRN 81 /P3QI0SqY punoLL) - 9[NA 9ATq Amy mieso 9¢s  €1/87/1 8¥0100
:$310N
(uraysAg
Jo 1opuremay)
Jostaradng youelg uoueg
QoUBUSIIEI uordwrey) urey urey xog uonounf Jo weonsumo(q Py 8mqreo)
ToMmag ueLg PRIOJIUOIA SUTY Aaeoy woy a3regomg /s10queN 000°020°1 R3ID) STHA ALY - SN 9AL] 0g€g /oue] mof[oH AddeH OL1bE  €1/S1/1 1¥0100
T S2I0N
(moysAg
Jo 1opuremay)
Jostaradng oueIg UoMeg
SouBUUIBI uorduren) mey urey Jo ureamsumo(q
Tomag ueng PRI0JUOJA U] Aavoy woy agreqoms S[oyueN $€5°00T 4oy (] 9SeuteIq - ST 9ATq Any ;aeoo@ ze§  €1/SI/1 0v0100
SIION .
- Jostaradng gouerg
OUBUNUIEIA uordmrey) uey uey aopeg Jo wreansdn
Jomag ueLg PRIONUOIA SUr'] Kavoyg woy s3regomg Sjoquey SYTELIY 991D NN SALL - 9NN 2ATq dAU(] uosmeTise 6161 ¥ 8061  €1/S1/1 8€010D
$IION
Josiazadng }921)) I AL youerg
QOUBULIUIRIN uoidwrey) urey ey 0} 331D Iopaaq uoueg jo weansdn
Jamag ueng PII0JUCTA UL 14317 woy d3reyomg Sjoquepy SLOE8Y f4ou( 33eureiq - SN 3ATd ) 1emoMS 0TCT ELPI/L L£010D
npy Buniodayy uayvJ uonoy 4oY1po 4 asnv) 204108 (1v8) uoyPUSaq waISAS Uon2110) uoyvI0T pajioday ON
uosidg 104 159 awmnN Elidef U245

"SOUINJOA 9SIBYDSIP [BNJOR SB J0U ‘AJUO UOSLIEdWIOD SALJB[SI JOJ PAsn 9q 0} SJe SOJEWIISS 959y} ‘010J0IoY], JUNOWE PIjB[no[ed
a1y uodn 100130 JuBOLIUTIS B SARY D YOIYM PUE [OXU0O S,AUNo)) oy} puokaq A[91o[duos sIe Yorym ss[qeLeA Jo Jaqunu Y1y e o} 308[qns are SojewInse yons IoAomMol ‘spoyow Supewnss paydesse pue
UOIJRULIOJUT S[qRUIULIS)OP-0)1s uodn paseq “OWNJoA 33IBYDSIP 9Y) JO UOHBUTULISISP 1534 S,AIUN0Y) Y} SI€ SOJRUINSS 989y X INO AI.LVINLLSH 218 ,oWn[OA ISH, UWN[0d oY} ul umoys sannuend) :JLON

€102 ‘1€ Joquaoa ySnory €10z ‘10 Arenuer

YOI IIA AL - Sa3reyosi( papruuadup) Jo Arewring




G Jo gedeq

SIION

J0sTATadNG youerg
SouBUSIUIRIy uordurer) ey mey JeaID) SN SAL uopreq jo wreansdn)
Jomag ueng PI0JIUOIN SUI] Areoy woy s3reyomg sjoquepy TS0'9€T /P3QI05QYy punoly . - OIIA 3AT] aAuq uosmeTIseq 6161 £1/01/9 180100
. - P oo
J0s1A19d0G youelg
S0URHSIUIRIA uordurey) urey ey uolreg yo weansdn
Tomag ey PRIONUOIA U] Kawoy woy s5reqomg sjoquep 805°¥8S 331D STHA 9AL] - 91N AL IquosmeTiseq 6161 % 8061  €1/81/S 080100
e , et e e 2 . . soron
(wosAg
JO Iopurewisy)
10s1A13dNg youelg uoyreq
SOURULIMIBIN uordurey) dLMM urey JO meonsumo(
Jomag uerg 1€ pojoano) suoneredo Aaeay Toug Jojesado S[otuEN 000°s¥ 3331 SIHA SALL - 9IIA 2Alq Py Smqreo) €€ 0EEE  €1/9/S 6L010D
y e o e e £ e e e - - 510N
J0s1ATadNG youelg
90URUSIUIRIA] uordurey) uoueg Jo wreansdny
Tomag uenyg parowy s3eoolg ey oN s3ey /oseAID S[oyueN ey qo¥( 9Seurerq - [ dAL AALIJ SO MOTIIM OLIT  £1/6T/E L0100
et e e e e et e i e s S «..a& o TR B ot oo v s e e 0 P o0 . o e SN
J0s1A12dNG gouelg
SOUBUUIEIA uordwey) urex(] uLolg uopeg Jo meansdn
Jomag weng UMO( 13315 paysem UWEY ON  onIy wmndeA  JOnIJ oquio) /gon( 9Seurei(y - SN /A peoy uemgIny 686  €1/8/¢ 690100
- et e et i e s e ST sovony
Jostaradng youerg
SoUBULIUIBI uordurey) ey urey 3201 I SAL] uoueg jo weansdn
1oMmag uenyg PRIONUOIA] 2Ur] Sjeropojy oy ofreqomg Sjoquey 005°8 03 o3I Jopaag - 9N 2AL HD Iemoms 07zl €1/97/T 990100
e e - om0
Jostaxadng youeIg
SOUBUSIMIBIA uordurey) urey wey . uoyeg jo weonsdn)
Jomag ey P3I0JIUCTA U] Aaeoy woy s3regomg sjoquey §99°L1T H331D M 2AL] - OIIA dATq Iq uosmeTIsey 6161 ¥ 8061  €1/97/T $90100
L Bunoday uayn | UoyOY A2YIDB 4 EX79) 204108 (v3) uoyDUySa(y wa1sAS 101302110 uoyvIOT pajsodoy ‘ON
uosid J04 159 amuilN 2w U4

‘SOWN[OA S8IeyDSIp [BNIO. Sk J0U ‘AJUo uosLIedUIOd SAIR[aI O] Pasn aq 0) a1 SHJEUINSS 383} ‘OI0JRIoY], JUNOWE PAJB[Nojeo
oy uodn J091ye JueSYIUSIS © 9ARY UED YOIYM PUE [0JJUOD S,A1UN0Y) oY) puokaq A1o3e1duod ale YoIym sa[qeLieA Jo Jaquinu Y31y € 0} 102fqns ore s)LWIS? Yons “JordmMOH ‘spoyowr Surewnss paydsooe pue
UOIJBWLIOJUT S[qRUIULISNOP-a)1S uodn paseq ‘owunjoA 35IeydSIp SY) JO UOHBUTULISIOP 1S9 §,AIUN0)) SY) Sk $JBWNISS 959y "X INO AILVINLLST 78 ,dWn[oA "ISH, UWN[0d 3y} Ul umoys ssnnuend) ‘JLON



¢ Jo ¢ a3eq

210N
JostAadng ) youelg
25UBTNUIRIA uordwey)) wey s8ey uojreg yo wesnsdn
Tomag ueLg paroway s3ex00[d WEIT /5100y /358315 S[oqueN 98 Paqlosqy punoln - [T SALA suepyulfoqod ¢evl  €1/9/S [4844U4"
< e et e soroy
(oysAg
Jo Iopuremoy)
J0s1ATdNg youelg uoyeg
SOURUUIBIN uordwrey) uey Jo meamsumoq
JoMmMag ueLrg pasowy sFexoolg W3] 9sBaID S[oqueN 691 utel(J ulolrg - A SATH NHO W6t 010F  €l/S/¥ L8EYON
’ ) ’ ) ’ T T mEaSEx&% J0U mEEe\» 5«93 som VBN :.iE &.55% E&,\\s v::&m ut .&ax on\ \.m.\,@iw 380mas ‘aul] 4amas Livpups Surysvmiaf Y SN
(wmoysAg
Jo Jopureway)
Josiazodng qouelg uoweg
SOUBTAIUIRIA uordmey)) ealg Jo mreonsumo(J
Jomag ueLg ponedoy aur'y ey ON wep Aaein adig PaqI0sqy punory - 9L AT N ABM ISTP TIOS  €1/8/1 S1EPON
e o e - = - e - ooy
10s1A12dNg youerg
0UBTIUIRIA uwordurey)) uopeg Jo weansdn
Iamag weng paroway a5eoold ey oN  SuUqe(] /esesld SjoqueN 000°8 you( 9Jearerq - 9N 9AL] pysmarg gLl €1/7/01 860100
R . et e - [ NS oot
Jostarxdng gouerg
oUBUNUIBI uordwrey) uopeg Jo mweansdn
Jomag ueng parowmay a3eo0lg urey oN sgey Sjoquey 09¢ PaqI0sqy punoisy - 9N 2AL Keavpred o 130D 0081 €1/4T/8 880100
- e N S . . oo
1os1a13dng youerg
S0UBUSYIIRIA uordurey)) uopreg Jo wreansdn
Iomag ueng parouray a3ejood ey ON s3ey SjoqueN (1474 UIBI(] ULIOIS - S[UA 2AT Aeavopred 1ur0d 13U2) 0161 €1/61/8 L8010D
h o h :s210N
Josiaredng youelq
OUBUUIBI ordurey)) gog d8eurvi(g uojregq Jo ureansdn
JIM3G ueng parowsy sFexoo[d mey ON 51004 S[oqueN IL /P3qI0SqY punoiIs) - S[HAL 2Ald HN I 29T v991  €L/E1/9 £80100
oML Buniodoy usyvJ Uoyoy A2YID3 4 asnv)) 204n0% (v3) uonvuysaq w2IsAS 101192]10D uoyvI0T poriodoy ‘ON
UOSAdJ 104 159 2N amwq JusAT

*SomN|OA 95IRYDSIP [eNOR SE JOU “AJUO UOSLIEWIOD SAIR[SI O] PAsn 9q 0} ST SAJRUINSD 3S3Y) ‘10JoJoy], JUNOWE pIje[nojes
o) uodn 1031J0 JUBOIJIUSIS B SABY UED YOTYM PUE [OXJUOD S,Ajunoy) oy} puokaq Aja3o1duwios aIe Yyoiym Sa[qeLIeA JO Joquinu YSIy e 0} Jo2fqns o1e s2)ewINss Yons “IoaAdmol 'spoyeut Suiyew)ss paydeooe pue
UOHBULIOJUI 9[qRUIULISISP-0)1s Uodn paseq ‘oun[oa sSIeyosIp oy} JO UOHBUIULISIOP 1599 §,A1UN0)) U} 91 $3JeWNSs 959y ], *A'INO I LVIILLSH 958 ,SWnjoA ISH,, UWN[0d 5y} Ul umoys sennuend) ‘HLON



SJo a8eq

104 354

:$310N
Josiaradng youelg
SOUBUNUIRIA uordurey)) uopeg jo weansdn
Jomag ueLg paromay aFeoolg WEeYON  SHqS(] /esear) S[oqueN 081 ure( uols - 9N 2ATd upodey L186 €L/EL/CL  06¥F0N
$a10N
Iosiazadng Joo1D) oI gouelg
SduBTUIRN uordurer) wey QAL 01 I9Pa9,] uopeg Jo weansdn
1oMmag ueudg pasoway a3eyoold ANBIPON s3ey /oseoID sjoquey (443 /gon( 23eureiq - SIAL 2AT] PEOA SN PALL SOTI  €1/T/CT 08¥PON
1S2JON
losiaradng youelg
S3UBUSIWRIA uordurey) uopeg jo weansdn)
Jomag ueLyg paroway 23exo0lg meyd ON 9se3ID SjoqueN 96 P2q108qQy punoin - ST 2AT] PAId ateM 6€11  €1/1/T1 6L¥PON
o ‘ SION
JostAzdng gouelg
ourUNUIRIN uordwey) . uopeq jo weansdn)
MG uelg parouray a3exoolg ey ON 95TaIDH) S[oqueN 00L°C P2q108qy punoi = SN PAL] Jqure PO 00F  EI/IV/L  TeWPON
o ‘.S,&Eww som Y.&w Nws. ,..Nm&bu a0 uodn Suimoyfiano Jou mounsp) .&ﬁsi&% 10u som wnjo g sar0n
Josiazedng 921D S[IA] AL gouerg
S0URTRIUIRIA] uordurey)) ey s3ey 0} %231)) I9pas] uoreg Jo weansdn)
Jomag uepg paroway a3eo0lg W3ry /SHQ3( /esBaID) moues[s /P3qI0sqy punoisy - O[IA 2ALL opPmD Aralgaf 508 €1/9/9 YTryON
:S3j0N
1os1a13dng youerg
SOUBUSIUIBIA uordurey) sgey uojreq jo ureansdp)
Jomag ueug pasowrsy s3exdolg mey ON /51007y /osealD) mnoues[d 99 Paqiosqy punols - SN 2Al] say joolqung LLe  €1/08/S  TLYHOIN
Auvdwod A2MOg  SIION ,
(w1sAg
Jo Jopureway)
Iosiazadng goueIg uoueqg
DUBUNUIRIN uordmey) ponedoy Jearg Jo mreanmsumo(J
Jomag uerg Sury /poAouray agexoolg  urey oN UIRIy ANARID adig 00§ P9qI0sqy punoIsy - SN Al SAVWIT €111 €1/TT/S  61HFON
o[ Sunoday uayvJ uoydy 4241034 L) 224108 (v3) uouvUSJ WaISAS 10122110 uonvoOT parsoday ON
uosiag apunN amq Juaasg

‘souInjoA o8IeyosIp [en)oe se Jou ‘A[Uo UOSLIEAUIOO SANE[A1 JOJ PAsh 2 0) SIe SIJEUINISS 353} ‘9I0JAIAY], JUNOWE PAJe[no[es
3y uodn 109330 TURSLIUSIS B 9ARY UBD YOIYM PUB [01JU0D §,AUN0)) oyl puosaq A[91o[duwod aJe YoIym SS[qELIBA JO Joquinu Y31y € 0} 105[qns o1e SOJEUINSS YOns ISA9MO ‘Spoyjow Sunewyss paydasoe pue
UOTRWIOSUI S[qeuIuLIo)op-a)is uodn paseq ‘Omnjoa 931eydsIp Y} JO UOHEUTULISISP 1S2q S,AIUN0Y) Y} SJB S9JBWISS 359y [, A INO QILVIANLLSH 918 ,QUN[OA ‘ISH, UWNJ0d SY) Ul umoys sonnuend) JION



GJo g a3eq

. $210N
Iosiazadng qouelg
ADURLUIRIA uordurey) uojreq Jo meansdn
Jomag ueLg paromay s3exoold ey ON SI00Y /osa1) sjoquey 999 qou( s8eureIq - S[HA 2ATq D ISONUON LIS €1/9T/CT  00SYOW
apLL Suytodoy up ] uonoy 424024 2510 204n0g (1v8) uoyvUSIAJ oS4 U012]10D) uounI0T pojioday ON
uosaJ 104 159 a1 2w Juonsg

*somnjoA 95IeYSIp [BN)OE SE J0U “AJuo0 HosLIeduIod sAlR[al J0J Pasn aq 0) o1t SJLWINSS SS9y} ‘9I0J2IoY], JUNOWE PIJB[Nd[eo

sy uodn 1991390 JUBOYIUSIS B SARY UBD YOIYM PuB [0XU09 S,LUno)) sy} puokaq Aje1o[durod aie yorym sajqeLeA Jo Jaqunu ySiy € 0} 109[qns a1 S9jeWISa yons ‘JoAsmol] “spoyow Sunewmse paydoooe pue
UOIJBWLIOJUI S[(RUITLIS}OP-a)1S uodn paseq ‘ownjoA 98IeyasIp oY) JO UOHBUTULISISP 1S3q S,AIUN0Y) Y} 9B S9JBWNSS 99y [ "X INO AI.LVINLLSH o1e ,oWnjoA ISH, UWnjoo oy} ur umoys sonpuend) HILON



Five Mile Creek Wastewater Treatment Plant

ATTACHMENT 3 - MWPP Sewage Sludge

SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information: v

1. Facility Information Permit Number: AL0026913
Name: Five Mile Creek WWTP
Street Address: 3410 Happy Hollow Lane Fultondale, Alabama 35068
County: Jefferson County

2. Facility Contact

Name: Lynn D. Jones

Title: Plant Manager

Telephone: : 205 - 841 - 5939

Permittee Name: Jefferson County Commission

Mailing Address: Environmental Services Department Suite A-300

716 Richard Arrington Jr. Blvd. N. Birmingham, Alabama 35203

Facility Flow Information
1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2866:2013 15.3 MGD
Facility Design Capacity: 30.0 - MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A ' gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing ,
Mixed with Influent Wastewater for Treatment
Mixed with Sewage Sludge
N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 93 %
Industrial: 2 %
Other: 5 % Describe: COMMERCIAL

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, grit removal, aeration with activated sludge, clarification, sandfiltration,

UV disenfection

6. Estimated sewage sludge wasting rate at this facility: 41019 Ib/day dry weight
or gallons per day
7. Estimated untreated sludge received from off site: Ib/day dry weight
or NA gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 4.1 %

ADEM FORM 419 8/02 Page 1 of 4




9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)
Aerobic Digestion
Thickening

Drying Beds (air drying)

1021
(dry U.S. tons per year)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods
1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No
a. Land Application, Bulk ‘
Shipped 1021 <
X Agriculture
Forest

Public Contact
Lawn/Home Garden

'b. Land Application,
- Bagged/Other Container
Agriculture

Forest
Public Contact
Lawn/Home Garden

¢. Incineration

d. Subtitle D Landfill
(Disposal Only)
e. Lined Treatment Lagoon
- or Stabilization Pond
f. Unlined Lagoon or
Stabilization Pond

g. Other (Please Describe)

2. If"f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: . feet

ADEM FORM 419 8/02 . Page 2 of 4




Pollutant Concentrations

1._Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL : arab * 11.0
Cadmium <PQL qrab * 80
Chromium 60.8 arab * 8.0
Copper 371.7 grab ¥ 8.0
Mercury 1.7 grab * 0.6
Molybdenum <PQL arab. ¥ 5.0
Nickel —49.0 arab i 6.0
Selenium <PQL Smh * 15.0
Zinc 3.016.7 ar ¥ .
Ammonium- ‘ —grab 180
Nitrogen N/A N/A N/A N/A
Nitrate-
Nitrogen N/A N/A N/A N/A
Total Kjeldahl N
Nitrogen 39,333 grab 1.8

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

84 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503) :

Class A
Alternative A1 - Time and Temperature
Alternative A2 - Alkaline Treatment

Heat Drying

Pasteurization

Composting

Alternative A6 - PFRP Equivalent

XClass B
XAlternative B1 - Fecal Coliform Count

XAlternative B2 - Process to Significantly Reduce Pathogens (PSRP)
XAerobic Digestion
Composting
Alternative B3 - PSRP Equivalent

Neither or Unknown

ADEM FORM 419 8/02

"Alternative A3 - Analysis and Operation
Alternative A4 - Analysis Only -
Alternative A5 - Processes to Further Reduce Pathogens (PFRP)

Thermophilic Aerobic Digestion

Gamma Ray lrradiation

Heat Treatment
Beta Ray Irradiation

XAir Drying
Lime Stabilization

Anaerobic Digestion

Page 3 of 4



Vector Attraction Control

Option 1 - Minimum 38% Reduction in Volatile Solids
Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
Option 5 - Aerobic Processes plus Elevated Temperature
Option 6 - Raised pH to 12 and Retained at 11.5
Option 7 - 75% Solids with no Unstabilized Solids
Option 8 - 90% Solids with Unstabilized Solids
Option 9 - Injection Below Land Surface

X Option 10 - Incorporation into Soil within 6 or 8 Hours
Option 11 Covering Active Sewage Sludge Unit Daily
None of the Above

Groundwater Monitéring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site? :
Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
X No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to fand. :
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass and Rye Grass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
The nitrogen requirement is 600ibs / acre / year.

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

No complaints have been filed.

Note: Permittees that submitted the "Annual Report Review Fvorm“ for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 ' Page 4 of 4




Five Mile Creek Wastewater Treatment Plant

ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Five Mile Creek WWTP

PERMIT NUMBER: AL0026913

PLANT MANAGER: Lynn Jones

SYSTEM MANAGER David Denard

PLANT GRADE:

IV

TEL. # (205) 841-5939

TEL. # (205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE
1 Lynn Jones Plant Manager |C003327 9/30/2014
2 Robert Tyler Shift Supervisor [C003008 11/30/2015
3 Randy Maxwell Shift Supervisor |C003076 11/30/2015
4 Terry Joe MaHaffey Shift Supervisor |C003135 8/31/2016
5 Tony Sutton Shift Supervisor |C002294 11/30/2015
6 Mark Cruce Operator Il C001682 3/31/2015
7 Adam Smith Operator 1l C002236 4/30/2016
8 Daniel Tesseneer Operator 1l C006050 6/30/2014
9 Ellis Brown QOperator |
10 Sam Shears Operator |
11 Todd Smitherman Operator |
12 Michael Wright Operator |
MAN HRS./WK NUMBER
Avg Daily
GRADE |-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE |l
GRADE IlI 18T 5 START TIME
GRADE IV 40 8 2ND 2 M -F Sat-Sun
MANAGEMENT/SUPERVISOR 40 5 3rd 2 7:00a.m. |7:00am
OPERATOR(S): 40 3 weekend 2 3:00p.m. |7:00pm
TRAINEE(S) 40 4 11:00p.m.|7:00am
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES

NO

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Five Mile Creek WWTP

PERMIT NUMBER: AL0026913

PLANT SUPERINTENDENT: Lynn Jones

SYSTEM MANAGER:  David Denard

PLANT GRADE:

TEL.#___ (205) 841-5939

TEL.#___ (205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE
15 Garren Hubbert Trainee
16 Johnny McDonough Trainee
17 Billy Joe Poe Trainee
18 Samuel Shears Trainee
19 Todd Smitherman Trainee
20 Daniel Tesseneer Trainee
21 Michael Wright Trainee
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE I
GRADE Il 18T START TIME|
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




So®~Np O s LN

-

Ealadl A

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205) 540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
.|Brian Champion 1{c) C002094 6/30/2015
.|Don Goodwin 1{c) C005423 6/30/2015
.|Lavon Evans 1{c) C004631 12/31/2014
.{Brian Rohling 1{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE Il 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Leeds WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER

ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONYPETELGS, COLNTY MANAGER

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of
T. JOE KNIGHT
JAMES AJIMMIE” STEPHENS B{W'? DE?EAR'D T ontal Services
irector O nviron
May 31,2014 Suite A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

Mr. Nic Caraway, Water Division Fax (205) 325-5981
Alabama Department of Environmental Management

Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Leeds Wastewater Treatment Facility, NPDES Permit No. AL0067067. Included is
information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or
Celeste Brown of Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

!

David Denard, Director
Environmental Services Department

pet Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
David Willoughby, Leeds WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: -eed WWTP NPDES #:_AL0067067
MUNICIPALITY: Jefferson County COUNTY: Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: #%) 3255979 Fax #: (205) 325-5081

Email Address: denardd@jccal.org

CHIEF OPERATOR: David Willoughby
Name

Telephone #:_(205) 699-8495 Fax #: '(205) 699-0640

Email Address: willoughbyd@jccal.org

Date: May 14,2014

REVIEWED BY: Daniel White P.E., ESD Engineer
Consulting Engineer

Telephone #: 205-214-8610 Fax #: 205-325-5688

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part 1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/1 and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in lbs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6

© >

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report

Department of Environmental Management
Instructions to the Operator-in-Charge

L. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval. '

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31 to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3of 17



Facility Name: -84 WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD;s (CBOD:s) Loading BODs
Flowrate Concentration (CBOD:s)
Month (MGD) (mg/l) (Ibs/day**)
January 2.1 67 1100
February 2.1 98 1477
March 1.5 72 757
April 13 79 825
May 15 66 679
June 0.70 87 522
July 0.76 76 451
August 1.1 75 521
September 0.57 110 470
October 049 114 459
November 0.52 125 528
December 1.4 62 703
Annual Avg. 1.2 86 708

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 5.0 8340

90% of the Design Criteria 45 7506

ADEM FORM 417 01/09 m2 Page 4 of 17



How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
the appropriate point total)

V1

0 - 4 =0 points 5 or more = 5 points

How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
the appropriate point total)

. 1o o . o
0=O0points 1-2=5points 3-4=10points 5 ormore= 15 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the

WWTP exceed 90% of the design loading? the appropriate point total)
Vi . L
0 -1=0 points 2 -4 =5 points 5 or more = 10 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? the appropriate point total)

i L L L ] ]
0=0points 1=10points 2=20 points 3 =30 points 4 =40 points 5 or more = 50 points

Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

C points = 0
D points = 0
E points = 0
F points = 0

TOTAL POINTS VALUE OR PART 1 _ 0

Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODjs loading for comparison with design loading for those permittees using
influent CBODs, divide annual average CBODs, loading in lbs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name: Leeds WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH;3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBOD:s) TSS NH3-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/l)
Permit
Limit May-Nov 4.0 24 2.0 40
Dec-Apr 10.0 24 3.0 8.0
(2) DMR Concentration
BODs

(CBOD:s) TSS NH3-N TKN

Qtr  Month (mg/1) (mg/]) (mg/]) (mg/])
l January 0.53 0.77 0.00 0.40
February 0.39 0.58 0.011 0.29
March 1.10 0.64 0.00 0.35
2 April 0.30 0.74 0.00 0.24
May 0.20 1.8 0.00 0.23
June 0.32 0.98 0.00 0.36
3 Ju]y 0.43 0.95 0.00 0.11
August 0.23 0.57 0.00 0.22
September 0.25 0.58 0.00 0.31
4 October 0.49 0.80 0.00 0.25
November 0.54 1.62 0.011 0.28
December 0.41 0.34 0.00 0.26
Annual Avg. 043 0.87 0.002 0.28

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit May-Nov 66.7 400 33.3 66.7
Dec-Apr 166 400 50.0 133
(2) DMR Loading
BODs
(CBOD:s) TSS NH;-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)

1 January 8.0 20.9 0.00 7.5
February 6.8 11.1 0.20 49
March 10.1 8.0 0.00 37

2 April 3.2 7.9 0.00 25
May 2.0 12.8 0.00 3.0
June 20 6.2 0.00 2.3

3 July 2.9 7.8 0.00 72
August 19 5.8 0.00 1.9
September 1.14 2.7 0.00 1.4

4 October 18 3.3 0.00 1.0
November 238 7.4 0.03 14
December 5.9 3.9 0.00 3.7
Annual Avg. 4.1 8.1 0.02 2.8

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

[v]

No = 0 points

ADEM FORM 417 01/09 m2

[l
Yes = 121 points

Page 7 of 17



D.  During the past year did the BODs concentration (mg/l) and/or loading (lbs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

7 L1
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

Y I
No = 0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

V] [
No = 0 points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (lbs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[v]

, []
No = 0 points Yes = 121 points

H. During the past year did either the NH3;-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

No = 0 points Yes = 121 points

I. Enter each point value checkedfor C through H in the blanks below.

C Points =
D Points =
E Points =
F Points =
G Points =
H Points =

o |lo|oj@e o |o

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) __ 0 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name:_Leeds WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 1995
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age 18 = (__ 2013 Y-(__1995 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
__X__Mechanical Treatment Plant 2.0
_____Aerated Lagoon 1.5
_____Stabilization Pond 1.0
__ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 x __ 18 = _ 3 TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name: eeds WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? _ 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? __ 0

Add together Answers A and B and subtract Answer C from that total.
A+B-C= (Check the appropriate point total.)

H

v L] LI L L1 . L1 .
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 =20 points 5 = 25 points 6 = 30 points

7 =35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points

[ [] [ ] N
How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) _ 2

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? __ 2

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)

, L1 i L. L1 . L1 . L1
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 =20 points 5 = 25 points 6 = 30 points

7 = 35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
L] 1 1 [ Ll

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 _ 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Leeds WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [v]
Less than 4 months, but greater than or equal to 3 months =10 points [ |
Less than 3 months, but greater than or equal to 2 months =20 points [ |
Less than 2 months, but greater than or equal to 1 month =30 points [ ]

Less than one month = 50 points [—!

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A.

Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [
24 - 35 months =10 points[ ]
12 - 23 months =20 points[y]
6 - 11 months =30 points|[_]

Less than 6 months = 50 points[ |

TOTAL POINT VALUE FOR PART 6 _ 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Leeds WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD:s: lbs/day
Equivalent (PE)

List industrial and/or residential developments.

The Environmental Services Department has not received any applicable sewer

availability requests that would significantly impact the sewer system, but ESD

is aware of long-term development concepts that could affect the

collection system and potentially the WWTP in the next 5 to 10 years.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

Enter the point total in the blank below.

TOTAL POINT VALUE FORPART 7___ 9 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = ﬁ points No =121 points
v

TOTAL POINT VALUE FOR PART 8 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Leeds WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum $15.00 Plus rate 6.029.36;1069 /1,000 gal.

Industrial Minimum $15.00 Plus rate $1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56.04 (includes 15% credit for residential

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The physical and structural condition of the WWTP is good.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Leeds system includes roughly 275,000' of pipe and 8 pump stations. The system's rate of

S80's/100 miles of sewer met the department's goal. There are no known capacity deficiencies.

The general condition of the system is good.

ADEM FORM 417 01/09 m2 Page 13 of 17



What sewage system improvements does the community have planned for construction in the
next 5 years?

Sewer line repairs and replacements. Generators at Coosa Ave. and Parkway pump stations.

The Coosa Ave. pump station, force main and gravity sewer will likely need a capacity expansion.

Replacement of the WWTP SCADA system. Replacement of the WWTP UV system.

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 32 years (50 years - 18 years age of facility).

Remaining useful life of equipment is 7 years (25 years - 18 years age of equipment).

*Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

There were two blockages in sewer lines that resulted in SSOs.

Is the community presently involved in formal planning for treatment facility upgrading?

No.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? _8

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. Preventive maintenance schedules are entered into the INFOR asset management program. Work orders

are generated from the system, and completed tasks are recorded.

ADEM FORM 417 01/09 m2 Page 14 of 17



L Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

A

J. Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

K.  Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Replaced one backwash pump on sand filter #1 at an approximate cost of $4,050.

Repaired plant water wash-down pump at an approximate cost of $7,300

L.  List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Leeds WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part 1 _0 points 80 points

Part2_ 0 points 121 points

Part 3 _36 points 40 points

Part4 _0 points 200 points

Part 5_0 points 50 points

Part 6 _20 points 50 points

Part 7 _0__ points 121 points

Part 8 _0 points 121 points

Total _56__points 783 points

2. Checkthe facility type that best describes the plant's treatment and disposal of wastewater.

[V IMechanical plant with surface water discharge

[__1Aerated Lagoon or stabilization pond with surface water discharge

[ IMechanical plant using land disposal of liquid wastes

[} Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[V10-70 pts. Actions as Appropriate*
[ 171-120pts. Departmental Recommendation Range*
[ ]1121-783 Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

]

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Leeds Wastewater Treatment Plant

ATTACHMENT 2 — Raw Sewage Bypass and

SUMMARY




LEEDS BASIN 2013 DISCHARGES

JEFFERSON COUNTY
NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS ENVIRONMENTAL SERVICES

NONE REPORTED FOR LEEDS BASIN. PLOTTED: 2-11-14




130 1 93eq

‘FJQUUIULIZIIP 10U SDM JUNJOA  SIION

Josiaredng
30URUSIWEIN uordurer)
Tomag elg paroway S3exo0[g utey oN sgey adig eI wioyg Spad] 1suodwey L1688 ELFI/IT 8¥000L
e et ettt ot o et e e e e £ s — o sorony
Jos1axadng Ananoy
SOUBUNNUIBIA uordwey) Sumysemyof yop(q s8eumei(
JoMmag uepg paroway d3exo0[g urey oN OSB3I0 spoquey $69 /P3GI0SqY punoin Spea] jeangjuapisald LETL  CIA/T 1¥000.L
oy Bunioday u2yvJ uoyoy A2YID3 4 asnvy) 204N08 (%) uonvuySaq woIsAS 10122110 uoyw0T pajiodsy ‘oN
uosiad 104 I8 2N e g Juaasy

"SouIM[oA d3IeYDSIp [BM)OR SE JOU ‘ATUO UOSLIBAUIOO SATIR[SI JOJ Pash 9 0) 9Ie SOJBUIISS 353) ‘0I0JoISY], JUNOWR Paje|no[ed

2y} uodn 109]5 JuroYIUSIS B 9ABY URD UOIYM PUE [01JU0D S,A)Uno)) o) puokaq AJa3o[duwos are Yol s[qelieA JO Jaquinu Y31y e 0} 305[qus SIe Sejetliss Yons ‘IoAomof] ‘spoyjew Sunewyss pajdesoe pue
UOHBWIOJUT S[qRUIULISIOP-2)1S uodn paseq ‘OwnjoA 98IeyoSIP Y} JO UOHBUTULISISP 159q §,A1UN0Y) ) 9B SOJRWINSS 9s0Y L, "X INO AI.LVINLLSH 18 ,oWN[OA “ISH,, UWN[0d oY) Ul umoys sanpuend) ‘LON

€107 ‘I€ 10quoos( YSnoryy €10z ‘10 Arenuer

SPa9] - sadreyosy(] papruddu ) Jo Arewring




Leeds Wastewater Treatment Plant

ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




N

MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0067067
Name: LEEDS WWTP
Street Address: 800 HELEN STREET
County: JEFFERSON
2. Facility Contact
Name: David Willoughby
Title: PLANT SUPERINTENDENT
Telephone: (205) 699-8495
Permittee Name; JEFFERSON COUNTY COMMISSION (Leeds WWTP)
Mailing Address: SUITE A-300, 716 RICHARD ARRINGTON, JR. BLVD. N.

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2013: 1.17 MGD
Facility Design Capacity: 5.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge
X N/A

4, Estimated Percentage Contributing Wastewater Flow

Residential: 92 %
Industrial: 3 %
Other: 5 % Describe: COMMERCIAL

5. List type of wastewater treatment process(es) utilized at this facility:
COMMINUTOR, GRIT REMOVAL, EXTENDED AERATION WITH ACTIVATED

6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 11,400 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or N/A gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 1.86 %

ADEM FORM 419 8/02

Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)
Aerobic Digestion -
Drying Beds(Air Drying) —

10. Estimate the total volume of sludge generated: 372
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No
a. X Land Application, Bulk
Shipped 373
X Agriculture I I 0 0
0 Forest O 0 I I
[ Public Contact I 0 I 0
. 0 Lawn/Home Garden 0 0 O a
o
L)
S b. 0 Land Application,
Bagged/Other Container
0 Agriculture 0 0 0 0
0 Forest O g I 0
0 Public Contact I I 0 0
0 Lawn/Home Garden I I I I
c¢. [ Incineration 0 a0 a 0
d. 0 Subtitle D Landfill
(Disposal Only) 0 0 0 I
e. [ Lined Treatment Lagoon
or Stabilization Pond 0 0 0 d
f. 0 Unlined Lagoon or
Stabilization Pond I I I 0
g. [ Other (Please Describe) 0 I 0 I

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: feet

/ Pollutant Concentrations

ADEM FORM 419 8/02 Page 2 of 4



1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL GRAB * 11.0
Cadmium <PQL GRAB * 5.0
Chromium 62 GRAB * 6.0
Copper 930 GRAB * 5.0
Lead 28 GRAB * 12.0
Mercury 2.0 GRAB * 0.03
Molybdenum 16.00 GRAB * 6.0
Nickel 29 GRAB * 6.0
Selenium <PQL GRAB * 12.0
Zinc 780 GRAB * 8.0
Ammonium-
Nitrogen N/A N/A * N/A
Nitrate-
Nitrogen N/A N/A * N/A
Total Kjeldahl
Nitrogen 27,750 GRAB * 0.09

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 84 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
[ Class A
[ Alternative A1 - Time and Temperature
0 Alternative A2 - Alkaline Treatment
0 Alternative A3 - Analysis and Operation
0 Alternative A4 - Analysis Only
0 Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
0 Heat Drying 0 Thermophilic Aerobic Digestion [ Heat Treatment
[ Pasteurization 0 Gamma Ray Irradiation [ Beta Ray Irradiation
0 Composting 0 O
0 Alternative A6 - PFRP Equivalent

X Class B
X Alternative B1 - Fecal Coliform Count
0 Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
I Aerobic Digestion [ Air Drying
0 Composting 0 Lime Stabilization
0 Alternative B3 - PSRP Equivalent

0 Anaerobic Digestion

0 Neither or Unknown

Vector Attraction Control
0 Option 1 - Minimum 38% Reduction in Volatile Solids

ADEM FORM 419 8/02

Page 3 of 4



0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

[ Option 5 - Aerobic Processes plus Elevated Temperature

[ Option 6 - Raised pH to 12 and Retained at 11.5

[ Option 7 - 75% Solids with no Unstabilized Solids

0 Option 8 - 90% Solids with Unstabilized Solids

0 Option 9 - Injection Below Land Surface

X Option 10 - Incorporation into Soil within 6 or 8 Hours

0 Option 11 Covering Active Sewage Sludge Unit Daily

0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or
performed at the site?
0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
X No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?
Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 Ib/acre/year(Reclamation)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
No recent complaints have been filed.

ADEM FORM 419 8/02-

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

Page 4 of 4



Leeds Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Leeds (Norman R. Skinner) WWTP PLANT GRADE: il
PERMIT NUMBER: ALQ067067
PLANT SUPERINTENDENT: David Willoughby TEL.# (205) 699-8495
SYSTEM MANAGER: David Denard TEL.# (205) 325-5806
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Ben Cato v C001942 11/30/2015
2. Doris Gill v C000444 11/30/2015
3. David Willoughby v C002616 11/30/2015
4. Wanda June McCarty v C003209 7/31/2015
5. Hermon Ramsey v C003658 8/31/2015
6. Anthony Weldon v C002650 11/30/2013
7. Willie G. Harmon
8. Eric T. Lawler
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2.
3.
4,
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 40 1
OPERATOR(S):
GRADE |-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il i
GRADE Il 18T 5 START TIME 700
GRADE IV 200 5 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS 80 2
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND
3RD
ADEM USE ONLY

YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




O © PN A®N>

py

Ll ol N

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205)540-7585
SYSTEM MANAGER: David Denard TEL.#  (205)325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion I(c) C002094 6/30/2015
Don Goodwin I{c) C005423 6/30/2015
Lavon Evans I{c) C004631 12/31/2014
Brian Rohling 1{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE Il

GRADE Ill 18T START TIME

GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Prudes Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

NAGER
DAVID CARRINGTON - PRESIDENT TONYPETELOS, COUNTY MANAG

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT

JAMES A"JIMMIE” STEPHENS D_AWD DENAR_D )
Director of Environmental Services
Suite A-300
716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203

May 31,2014 Telephone (205) 325-5496

Fax (205) 325-5981

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Prudes Creek Wastewater Treatment Facility, NPDES Permit No. AL0056120. Included
is information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or

Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Lynn Jones, Prudes Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: Prudes Creek WWTP

NPDES #: AL0056120

MUNICIPALITY: Jefferson County Commission

COUNTY: Jefferson

CONTACT PERSON: David Denard

Municipal Official

Director of Environmental Services

Title

Telephone #: 295 - 3255979

Fax #: 205 - 325-5981

Email Address: denardd@jcal.org

CHIEF OPERATOR: Lynn D. Jones, Plant Manager

REVIEWED BY:

Name

Telephone #:_205 - 841 - 5039

Email Address: ionesly@jccal.org

Fax #: 205-841-7698

Date: May 14,2014

Daniel White P.E., ESD Engineer

Consulting Engineer

Telephone #: 205-214 - 8610

Fax #: 205 - 325 - 5981

Date: May 14, 2014

ADEM FORM 417 01/09 m2

Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,
and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part 5 A. Describe the characteristics and quantity of sludge generated.

B. If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Part 6 A. Sludge Disposal Method
B. The number of approved land disposal sites for sludge available, and how many

months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design

population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/0%9 m2 Page 2 of 17



State of Alabama

MWPP Annual Report

Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4.  Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the

MWPP Report.
'
b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other informatibh the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: Prudes Creek WWTP

Part 1: Influent L.oading/Flows

A.  List the average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD:s (CBODs) Loading BOD:s
Flowrate Concentration (CBOD:s)

Month (MGD) (mg/h (Ibs/day**)

January 0.68 24 135

February 0.62 34 168

March 0.55 33 143

April 0.54 51 185

May 0.45 47 139

June 0.34 50 131

July 0.37 48 121

August 0.33 42 » 116

September 0.25 67 133

October 0.24 73 147

November 0.29 84 223

December 063 30 121

Annual Avg. o044 49 147

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD; Loading (lbs/day)

Design Criteria 0.9 2144

90% of the Design Criteria 0.81 1930

ADEM FORM 417 01/09 m2 Page 4 of 17



How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

7] N
0 - 4 =0 points 5 or more = 5 points

How many times did the monthly flow (Column 1) to the WWTP exceed the design ﬂow‘7
__ (Check the appropriate point total)

L L I 3
0=0points 1-2=5points 3-4=10points 5 or more= 15 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

M4 ] [
0 -1 =0 points 2 - 4 =5 points 5 or more = 10 points
How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? __ (Check the appropriate point total)
vi [ [ L] [ ] [

0=0points 1=10points 2 =20 points 3 =30 points 4 =40 points 5 or more = 50 points

Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0

o

D points =

o

E points =

o

F points =

TOTAL POINTS VALUE OR PART 1 0
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBODs, divide annual average CBOD:s, loading in 1bs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name: Prudes Creek WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBOD:s) TSS NH;-N TKN
Months (mg/) (mg/) (mg/l) (mg/1)
Permit
Limit  April- Oct. 8.0 30.0 25 5.0
Nov. - May 25.0 30.0 10.0 20.0
(2) DMR Concentration
BODs
(CBOD:s) TSS NH;-N TKN
Qtr  Month (mg/l) (mg/l) (mg/1) (mg/l)
1 January 0.80 0.98 0.24 0.60
February 073 0.50 0.01 0.26
March 0.75 0.54 0.14 0.53
2 April 0.68 0.94 017 064
May 0.43 0.68 0.03 0.27
June 2.2 22 0.24 0.74
3 July 15 3.1 0.06 0.34
August 0.68 0.67 0.01 0.31
September 0.72 0.94 0.11 0.42
4 October 0.88 0.67 0.04 0.38
November 0.89 15 0.01 0.32
December 1.0 0.71 0.18 0.47
Annual Avg., 094 1.1 0.10 0.44

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  April-Oct. 60.0 225 18.7 375
Nov. - May 187 225 75.0 150
(2) DMR Loading
BODs
(CBODs) TSS NH;-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
1 January 4.6 8.9 14 35
February 36 26 0.07 1.1
March 3.3 1.9 0.75 28
2 April 26 34 0.53 22
May 186 2.2 0.21 1.1
June 6.3 6.8 0.83 25
3 July 5.2 8.9 0.26 1.3
August 1.8 17 0.02 0.92
September 14 1.9 0.25 0.85
4 October 1.8 14 0.08 0.77
November 21 6.5 0.03 0.81
December 54 34 0.98 2.3
Annual Avg, 33 4.1 0.45 17

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

/! [
No = 0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (lbs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

V]

]
No = 0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l1) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

71 [

No =0 points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[v] ]
No = 0 points Yes =121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

No = 0 points Yes =121 points

I Enter each point value checkedfor C through H in the blanks below.

C Points =0
D Points =0
E Points = 0
F Points = 0
G Points =0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) 0 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 . Page 8 of 17



Facility Name: Prudes Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2006
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age’ = (2013 ) - (2006 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
___Aecrated Lagoon 1.5
______Stabilization Pond 1.0
__ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X 70 = 14 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name: Prudes Creek WWTP

Part 4: Bypassing and Overflows

A

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 0

Add together Answers A and B and subtract Answer C from that total.
A+B-C= (Check the appropriate point total.)

v 0o, oo O o . .o O
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= 35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points

[ [ Il ] [

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 0

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 0

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
i I : L . L Lo . [l
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points § =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
I [ ™ M -

|

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Prudes Creek WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?)

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [/]
Less than 4 months, but greater than or equal to 3 months = 10 points [ |
Less than 3 months, but greater than or equal to 2 months =20 points [ |
Less than 2 months, but greater than or equal to 1 month = 30 points [ |

Less than one month =50 points [ |

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A.

Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months =0 points [
24 - 35 months =10 points |
12 - 23 months =20 points|y|
6 - 11 months = 30 points| |

Less than 6 months = 50 points[

TOTAL POINT VALUE FOR PART 6 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Prudes Creek WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD;s loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD;s: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new developments planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points
Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No =121 points

TOTAL POINT VALUE FOR PART 8¢ (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Prudes Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum 1500 Plus rate 6.02:9.36; 10.69 /1,000 gal.

Industrial Minimum 1509 Plus rate 10-51 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56-04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or

reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Most of the WWTP was upgraded or newly constructed in 2006 and is in good condition. Some

equipment and processes were constructed in the 80s and 90s and are in fair to average condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Prudes system includes roughly 164,000' of pipe and 8 pump stations. The system's performance in

2013 was exceptional.

ADEM FORM 417 01/09 m2 Page 13 of 17



C.  What sewage system improvements does the community have planned for construction in the
next 5 years?

Routine maintenance and system renewal are budgeted within the capital improvement plan.

Sewer line repairs and replacements are continual activities planned for the collection systems.

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 50 years - years age of facility.

Remaining useful life of equipment is 25 years - years age of equipment.

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

None

F.  Is the community presently involved in formal planning for treatment facility upgrading?

No.

G. How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 0

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. Our INFOR maintenance program generate work tickets for scheduled preventive maintenance. This is backed up

by written records of scheduled service provided for each piece of equipment by our maintenance shop.

ADEM FORM 417 01/09 m2 Page 14 of 17



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No
pprop ponse.) (s
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No
Ivi ]
Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

In our continuing automation efforts at Prudes Creek 2 LIMITORQUE actuators were purchased at a cost of 8296.00.

$7338.43 was the cost of UV repairs.

List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 150of 17



Facility Name: Prudes Creek WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part 1 0 points 80 points

Part20  points 121 points

Part 3 14 points 40 points

Part40  points 200 points

Part 50  points 50 points

Part 6 20 points 50 points

Part 70 points 121 points

Part 80  points 121 points

Total 34 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ ¥ iMechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ 'Mechanical plant using land disposal of liquid wastes

| | Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[v:0-700pts. Actions as Appropriate®
[ 171-120pts. Departmental Recommendation Range*
[ 121-783 Municipality Action Range*

*Qther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response) Slge_s No
- v

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Prudes Creek Wastewater Treatment Plant

ATTACHMENT 2 — Raw Sewage Bypass and
SUMMARY




NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS
NONE REPORTED FOR PRUDES CREEK BASIN.

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 2-11-14




1Jo | 93eg

€107 30J sadieyosi( pantuzadun oN

S2I0N

oL Sun.oday uayyJ U0y A2YID2 4 asnv) 204n08 (1v3) uoypUNSaT Wa1SAS U01I2]10D uoypI0T porsoday “oN
uosiag 104 157 auiny) g JusAsg

"$3WN[oA 9FIBYOSIp [enjoe s 10U ‘A[uo uosLedWod SANR[S1 I0F PAsh 9q 0} OJE SHIBUIISS 9591} “0I0J0I0Y], ‘JUNOWE PIIE[NI[ED
a1 uodn 109130 JueSTJIUSIS © SABY UED YOIYM PUE [0JJU00 S,AJUNn0)) aU} puoiaq A[o3o1dwiod a1e Yorm Sa[qerieA Jo Jaquinu Y31y e 0} 10afqns o1e $9JewINss Yons ‘IoAdmol ‘spoyaur Surewnss paydeodse pue
UONRULIOJUI S]qEUIULISNSP-03IS uodn paseq ‘wnjoA aSIBYISIP a1} JO UOTBUINLISISP 159q §,AIUN0Y) oY) oJ8 Sajewnss asay], "X TNO dILVINILSH 918 ,oUINjoA "ISH, UWIN[0d Y Ul umoys sepnuend) :HILON

€10T ‘1€ Ioquaoaq ysnoryy ¢ ‘10 Arenuer

Joa1)) sopni{ - saS1eyosy(] papiuuedu) Jo ATewung




Prudes Creek Wastewater Treatment Plant

ATTACHMENT 3 - MWPP Sewage Sludge

SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0026913
Name: Prudes Creek WWTP '
Street Address: 500 Water Trail Graysville, AL 35073
County: Jefferson County

2. Facility Contact

Name: Lynn D. Jones

Title: Plant Manager

Telephone: 205 - 841 - 5939

Permittee Name: Jefferson County Commission

Mailing Address: Environmental Services Department Suite A-300

716 Richard Arrington Jr. Blvd. N. Birmingham, Alabama 35203

Facility Flow Information
1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2668: 2013 0.44 MGD
Facility Design Capacity: 0.9 - MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A ' gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing v
Mixed with Influent Wastewater for Treatment
Mixed with Sewage Sludge
N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 98 %
Industrial: %
Qther: 2 % Describe: COMMERCIAL

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, grit removal, aeration with activated sludge, clarification, sandfiltration,

UV disenfection

6. Estimated sewage sludge wasting rate at this facility: ’ Ib/day dry weight
or 46 gallons per day
7. Estimated untreated sludge received from off site: Ib/day dry weight
or NA gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 24 %

ADEM FORM 419 8/02 ‘ Page 1 0f 4




9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Aerobic Digestion

Thickening

Drying Beds (air drying)

10. Estimate the total volume of sludge generated:

Sludge Disposal Methods

~ Sludge Quantity
(untreated pounds per day)

122.5
(dry U.S. tons per year)

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Land Application, Bulk
Shipped
XAgriculture

Forest
Public Contact
Lawn/Home Garden

. Land Application,
- Bagged/Other Container
Agriculture
Forest
Public Contact

Lawn/Home Garden
Incineration

Subtitle D Landfill
(Disposal Only)

Lined Treatment Lagoon
or Stabilization Pond
Unlined Lagoon or
Stabilization Pond

Other (Please Describe)

Current Practices
Approved by ADEM

Yes No

Proposed Practices

Quantity Approved by ADEM

(dry U.S. tons/year) Yes No

122.5

X

ADEM FORM 419 8/02

. feet

2. If"f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line:

Page 2 of 4




Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte {mg/kg or ppm) Type Date Analysis
Arsenic <PQL - grab * 11.0
Cadmium <PQL arah * ]
Chromium 36,3 arab * 80

grab
Copper 210 grab * 8.0
Lead 29 Q grah * 15.0
Mercury 4.8 grab * 0.8
Molybdenum <PQL arab * 5.0
. . - hheind *
Nickel 233 grab 6.0
Selenium <PQL arab.. * 150
- v' il

Zinc 1,150 grab * 18.0
Ammonium- =
Nitrogen - N/A N/A N/A
Nitrate-
Nitrogen - N/A N/A N/A
Total Kjeldahl
Nitrogen 20,875 grab * 1.8

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis: 48 %

Treatment Provided for Sewage Sludge at the Facility .
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503) :

Class A

Alternative A1 - Time and Temperature
Alternative A2 - Alkaline Treatment
Alternative A3 - Analysis and Operation

Alternative A4 - Analysis Only
Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
Thermophilic Aerobic Digestion

Heat Drying

Pasteurization

Composting

Alternative A6 - PFRP Equivalent

Class B

Gamma Ray Irradiation

Heat Treatment
Beta Ray Irradiation

XAlternative B1 - Fecal Coliform Count

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
Aerobic Digestion
Composting

XAir Drying
Lime Stabilization

Alternative B3 - PSRP Equivalent

Neither or Unknown

ADEM FORM 419 8/02

Anaerobic Digestion

Page 3of4



Vector Attraction Control

Option 1 - Minimum 38% Reduction in Volatile Solids
Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
Option 6 - Aerobic Processes plus Elevated Temperature
Option 6 - Raised pH to 12 and Retained at 11.5
Option 7 - 75% Solids with no Unstabilized Solids
Option 8 - 80% Solids with Unstabilized Solids
Option 9 - Injection Below Land Surface

X Option 10 - Incorporation into Soil within 6 or 8 Hours
Option 11 Covering Active Sewage Sludge Unit Daily
None of the Above

Groundwater Monitéring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site? v '
Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
XNo survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to fand. :
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda grass and Rve Grass.

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
The nitrogen requirement is 600lbs / acre /year.

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
No complaints received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4




Prudes Creek Wastewater Treatment Plant

ATTACHMENT 4 — Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Five Mile Creek WWTP

PERMIT NUMBER: AL0026913

PLANT MANAGER: Lynn Jones

SYSTEM MANAGER David Denard

PLANT GRADE:

[\

TEL. # (205) 841-5939

TEL. # (205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE
1 Lynn Jones Plant Manager {C003327 9/30/2014
2 Robert Tyler Shift Supervisor |C003008 11/30/2015
3 Randy Maxwell Shift Supervisor |C003076 11/30/2015
4 Terry Joe MaHaffey Shift Supervisor |C003135 8/31/2016
5 Tony Sutton Shift Supervisor |C002294 11/30/2015
6 Mark Cruce Operator Il C001682 3/31/2015
7 Adam Smith Operator Il C002236 4/30/2016
8 Daniel Tesseneer Operator Il C006050 6/30/2014
9 Ellis Brown Operator |
10 Sam Shears Operator |
11 Todd Smitherman Operator |
12 Michael Wright Operator |
MAN HRS./WK NUMBER
Avg Daily
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE il 18T 5 START TIME
GRADE IV 40 8 2ND 2 M -F Sat-Sun
MANAGEMENT/SUPERVISOR 40 5 3rd 2 7:00a.m. [ 7:00am
OPERATOR(S): 40 3 weekend 2 3:00p.m. |7:00pm
TRAINEE(S) 40 4 11:00p.m.|7:00am
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES

NO

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Prudes Creek WWTP

PERMIT NUMBER: AL0026913

PLANT SUPERINTENDENT:

Lynn Jones

SYSTEM MANAGER: David Denard

PLANT GRADE:

TEL.#___(205) 841-5939

TEL.#__ (205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS| OPERATOR NO. EXP. DATE
15 Garren Hubbert Trainee
16 Johnny McDonough Trainee
17 Billy Joe Poe Trainee
18 Samuel Shears Trainee
19 Todd Smitherman Trainee
20 Daniel Tesseneer Trainee
21 Michael Wright Trainee
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE 1lI 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




OO XN OGO A®NI

bl adi e

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: [\"
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205)540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion 1(c) C002094 6/30/2015
Don Goodwin I{c) C005423 6/30/2015
Lavon Evans 1{c) C004631 12/31/2014
Brian Rohling 1{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR

OPERATOR(S):

GRADE I-C
GRADE |
GRADE 1l

GRADE Il
GRADE IV

DESIGNATED TRAINEE(S)

LABORATORY
MAINTENANCE

OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN

MON

e,

TUES WED THURS

FRI

18T

2ND

3RD

SAT

18T

2ND

3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

START TIME

YES NO

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Trussville WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONY'FETELOS, COUNTY MANAGER

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT )

JAMES A."JIMMIE” STEPHENS DAVID DENABD )
Director of Environmental Services
Suite A-300

716 Richard Arrington, Jr. Bivd. N.

Birmingham, Alabama 35203
May 31 % 2014 Telephone (205) 325-5496
Fax (205) 325-5981

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Trussville Wastewater Treatment Facility, NPDES Permit No. AL0022934. Included is
information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or
Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
David Willoughby, Trussville WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY:_ssvile WWTP NPDES #:_AL 0022934
MUNICIPALITY:_Jefferson County COUNTY:_Jefferson

CONTACT PERSON: DPavid Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: (205) 325-5979 Fax #: (205) 325-5981

Email Address: denardd@)jccal.org

CHIEF OPERATOR: David Willoughby
Name

Telephone #:_(205) 655-3617 Fax #: (205) 655-9240

Email Address: Willoughbyd@jccal.org

Date: May 14, 2014

REVIEWED BY: Daniel White P.E., ESD Engineer
Consulting Engineer

Telephone #: 205214 8610 Fax #: 2053255688

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in lbs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation. :

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3.  Add the point totals on Part 11: Summary Sheet.

4, Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c.  The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: Trussville WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BODs (CBOD:) Loading BODs
Flowrate Concentration (CBOD:s)
Month (MGD) (mg/1) (Ibs/day**)
January 3.51 80 2229
February 3.47 81 2231
March 2.62 93 2025
April 2.66 86 1748
May 2.87 80 1651
June 233 86 1561
July 2.23 108 1809
August 2.54 86 1618
September 1.75 111 1633
October 1.51 146 1825
November 1.69 141 1883
December 2.83 72 1769
Annual Avg. 2.50 98 1832

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 4.0 10014

90% of the Design Criteria 3.6 9012

ADEM FORM 417 01/09 m2 Page 4 of 17



C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

v

| B
0 - 4 = 0 points 5 or more = 5 points

D. How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)

vl [ [ [
0=Opoints 1-2=5points 3-4=10points 5 or more =15 points

E. How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

4 | |
0 -1 =0 points 2 - 4 =5 points 5 or more = 10 points

F.  How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)

v [ [] [ [ [

! | | ] -
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank

below.
C points = 0
D points = 0
E points = 0
F points = 0

TOTAL POINTS VALUE ORPART 1 _ 0

Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBOD:s, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name:_Trussvile WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BOD;
(CBODs) TSS NH;-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/1)
Permit
Limit  May-Nov 3.0 30.0 1.0 2.0
Dec-Apr 10.0 30.0 1.0 3.0
(2) DMR Concentration
BOD;
(CBODs) TSS NH;-N TKN
Qtr  Month (mg/1) (mg/1) (mg/) (mg/D)
1 January 0.60 0.85 0.21 0.50
February 0.71 0.83 0.06 0.21
March 16 13 0.02 0.21
2 April 0.37 1.2 0.0 0.21
May 0.28 1.6 0.0 0.29
June 0.57 14 0.0 0.27
3 July 0.54 1.2 0.02 0.27
August 0.31 186 0.004 0.25
September 0.38 1.7 0.005 0.34
4 October 0.56 25 0.0 0.41
November 0.51 54 0.02 0.63
December 0.64 4.9 0.04 0.57
Annual Avg. 0.59 20 0.03 0.35

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBODs) TSS NH;-N TKN
Months (lbs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  May-Nov 100 1000 333 66.7
Dec-Apr 333 1000 333 100
(2) DMR Loading
BODs
(CBOD:s) TSS NH;-N TKN
Otr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
1 January 17 39 13 25
February 20 26 26 7.0
March 29 31 0.83 5.0
2 April 76 25 0.00 4.1
May 5.1 31 0.00 6.3
June 13 26 0.00 5.5
3 July 10.9 28 0.48 5.6
August 6.0 32 0.06 5.1
September 5.7 26 0.10 5.1
4 October 7.0 31 0.00 5.0
November 8.0 75 0.54 93
December 19 141 1.7 16
Annual Avg. 12 43 1.6 8.2

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

[V [
No =0 points Yes =121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D. During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (lbs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

Iv] []

No = 0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the

appropriate point total.)
No =0 points Yes = 121 points

G. During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

No = 0 points Yes = 121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

No = 0 points Yes = 121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points=_ 9
E Points = 0
F Points = 0
G Points = 0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) _ 0 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Trussville WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? _ 1998
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age '8 = (_2013 y-(__1998 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
__x__Mechanical Treatment Plant 2.0
__ Aecrated Lagoon 1.5
_____ Stabilization Pond 1.0
__ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X _ 15 = _30  TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name:_Trussville WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? ___ 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? _ 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not

anticipated? _0

Add together Answers A and B and subtract Answer C from that total.

A+B-C= (Check the appropriate point total.)
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7= 35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points
[ [ [ [

!

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) __ 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) _ 4

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? _ 4

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
I - I I -

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FORPART 4 _ ©
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Trussville WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

(Check the appropriate point total.)
Greater than or equal to 4 months = O points [v]

Less than 4 months, but greater than or equal to 3 months = 10 points | |
Less than 3 months, but greater than or equal to 2 months =20 points | |
Less than 2 months, but greater than or equal to 1 month =30 points | |
Less than one month = 50 points [ |

TOTAL POINT VALUE FOR PART 5 0
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A.

Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points ||
24 - 35 months =10 points[
12 - 23 months =20 points[y
6 - 11 months =30 points|

Less than 6 months = 50 points|[ :

TOTAL POINT VALUE FOR PART 6 __ 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name:_Trussville WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD:: Ibs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new development

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

v

Enter the p(ﬁﬁt total in the blank below. |

TOTAL POINT VALUE FORPART 7 __ 9 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = IQ points No = 121 points
%

TOTAL POINT VALUE FOR PART 8 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name;_Trussvile WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum $15.00 Plus rate $6.02; 9.36; 10.69 /1,000 gal.

Industrial Minimum $15.00 Plus rate $1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56.04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You

may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

All structures are in good condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Trussville system includes roughly 460,000' of pipe and 8 pumping stations. The system's rate of

880's/100 miles of sewer is slightly above the department's goal. There are no known capacity deficiencies.

The general condition of the system is good.

ADEM FORM 417 01/09 m2 Page 13 of 17



C.  What sewage system improvements does the community have planned for construction in the
next 5 years?

Completion of Phase | TMDL currently in construction; Phase || TMDL Improvements;

Improvements to Wisteria Trace and Cedar Creek pump stations.

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 35 years (50 years - 15 years age of facility).

Calcutated remaining useful life of the equipment is 10 years (25 years - 15 years of equipment).

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

None

F.  Is the community presently involved in formal planning for treatment facility upgrading?

No.

G.  How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? __ 6

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. O & M Manuals are used for all equipment maintenance schedules. Preventive maintenance schedules are input into

the INFOR maintenance system and PM work orders are automatically generated. All equipment PM

schedules and records are maintained in the INFOR system.

ADEM FORM 417 01/09 m2 Page 14 of 17



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

pprop ponse.) N
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Trussvile WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 _ 0 points 80 points
Part2__ 0 points 121 points

Part 3 _ 30 points 40 points

Part4 _ 0 points 200 points
Part5__0 points 50 points

Part 6 _ 20 points 50 points

Part7 _ o0 points 121 points

Part 8 _ 0 points 121 points

Total _ 50 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ v | Mechanical plant with surface water discharge

[ 1 Aerated Lagoon or stabilization pond with surface water discharge

[ iMechanical plant using land disposal of liquid wastes

| ' Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[V 0-70pts. Actions as Appropriate*
[+ 71-120 pts. Departmental Recommendation Range*
[ 121-783 Municipality Action Range*

*QOther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

1 I

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Trussville Wastewater Treatment Plant
ATTACHMENT 2 - Raw Sewage Bypass and
SUMMARY




NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS.

TRUSSVILLE BASIN 2013 DISCHARGES

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 2-11-14




130 1 98e4

:SalON
Jostazadng
OUBUIUIBIN uordmey) sdey
Jomag uelyg paromay a3exo0lg utey ON /5100y /o58310) S[oqueN $79'9 o 9deurerq aqrrassniy, AemygS1y uspspen €LyL  €1/€/L 970001
ss210N
losiaradng
0URUNNUIRIA uordurey) sgey
famag ueng parowsy o3eoorg ey oN  /sHqe( eseard sjoquepy 002 921D MByoutg Squrassni, PAQIMAIBYD S 111 EV/TIN ¥000L
ISION
Jos1aradng
OURUSIUIBIA uordwey)) adig
Tomag reug paromsy s3exo0[g uiey ON ua3jorg /s100y9 adig T59°9¢ P2aqIosqy punory S[[IAssniy, 9AY 9BpLDOOY LTS E1/9/¥ £¥000L
) . .ﬁ::cxw Yy uo »u:ME@ som m.&i. mnq ,.Ng.:xu Moud wodn Bumopf1aao you ajoyuvyy  :S0N
JosiAazadng
0UBUIUTEIA aordurey) sgey
Jomag ueng paroway a3eoolg urey oN /51007y fos58010) Sjoquey [4 PoqI0sqy punoin Sqprassniy, P S[IAqIBYD 708 €1/8/¢ T¥000.L
oL Bunioday uayv ] uoyoy 424102 4 osnu7) 224108 (1v3) uoyvUlSa(q w2psAg 10122110 UoyvI0T pojioday ON
uos4ag 104 159 N awq JuoATg

"souIn|oA aSIBYOSIP [BNOR SB JOU ‘AJUO UOSLIEdWIOD SATJR[S1 JOJ Pash 9q 0} SIB SIJBLEISD 9SOY) ‘0I0JOI0Y], JUNOWE PIJE[NI[ed
sy} uodn 309139 WEOYIUSIS © SABY UBD YOIYM PUB [0JU0D §,AUn0)) ouj puokaq A[a1o1duos aIe Yoym ss[qeLieA JO Jaqunu YSiy e 0} 102[qns aJe Sojewnse Yons IoAsMo)] ‘spoyew Sunewnss paydaooe pue
UOIJRWLIOJUI S[(RUILISIop-0)Is Uodn paseq ‘ownjoA 93IBYoSIP Y} JO UOHBUTULISISP 1594 §,AJUN0)) Y} SIB SOJBUINSS 959y A INO AALVINLLSH 918 ,SWN[OA “ISH, UWN[0d 3y} ul umoys sannuend) ‘ION

€107 ‘T€ 10quoos ySnorgy €107 ‘10 Arenuer
J[IASSNL], - S931eYOSI(] payuuadun) Jo Arewwing




Trussville Wastewater Treatment Plant
ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




-~ MWPP SEWAGE SLUDGE SURVEY

Facility Background Information;

1. Facility Information Permit Number: AL0022934
Name: Trussville WWTP
Street Address: 325 City Hall Drive
County: Jefferson

2. Facility Contact

Name: David Willoughby

Title: Plant Superintendent

Telephone: (205) 655-3617

Permittee Name: Jefferson County Commission- Trussville WWTP
Mailing Address: Suite A-300, 716 Richard Arrington JR. Blvd. N.

Birmingham AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2013 2.5 MGD
Facility Design Capacity: 4.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

| N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 90 %
Industrial: 2 %
Other: 8 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Bar Screening, Grit Removal, Extended Aeration with Activated Sludge,
Clarification, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 21,457 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 2 %

ADEM FORM 419 8/02 Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)
Aerobic Digestion
Thicker
Drying Beds (Air Drying)

10. Estimate the total volume of sludge generated: 614
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No

a.ELand Application, Bulk

Shipped 614

KAgricutture X1 0 0 0

0 Forest 0 0 0 0

0 Public Contact a0 0 0 0

0 Lawn/Home Garden 0 1 0 0
b. [ Land Application,

Bagged/Other Container

0 Agriculture 0 0 0 O

0 Forest 0 0 0 1

0 Public Contact 0 I 0 0

0 Lawn/Home Garden 0 0 0 0
c. [ Incineration 0 0 I I
d. 0 Subtitle D Landfill

(Disposal Only) 0 0 0 0
e. [ Lined Treatment Lagoon

or Stabilization Pond 0 0 0 0
f. 0 Unlined Lagoon or

Stabilization Pond 0 0 0 0
g. I Other (Please Describe) 0 0 0 0

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A  feet

ADEM FORM 419 8/02 Page 2 of 4



Pollutant Concentrations

1. _Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab’ * 5.0
Chromium 62 Grab * 6.0
Copper 2,075 Grab * 5.0
Lead 24 Grab * 12.0
Mercury 1.9 Grab * 0.03
Molybdenum 9.2 Grab * 6.0
Nickel 32 Grab * 6.0
Selenium <PQL Grab * 12.0
Zinc 1,317.5 Grab * 8.0
Ammonium-
Nitrogen - N/A N/A N/A
Nitrate-
Nitrogen e, N/A N/A N/A
Total Kjeldahl
Nitrogen 38,500 Grab * 0.09

PQL=Practical Quantitative Limit *= Yearly Average

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

61 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)

0 Class A

0 Alternative A1 - Time and Temperature

0 Alternative A2 - Alkaline Treatment

0 Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only

0 Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
0 Heat Drying [ Thermophilic Aerobic Digestion
0 Pasteurization 0 Gamma Ray Irradiation
0 Composting 0

0 Alternative A6 - PFRP Equivalent

0 Heat Treatment
[ Beta Ray Irradiation
0

Class B
Alternative B1 - Fecal Coliform Count

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)

EAerobic Digestion mAir Drying

0 Composting [ Lime Stabilization
[ Alternative B3 - PSRP Equivalent

[ Anaerobic Digestion

0 Neither or Unknown

ADEM FORM 419 8/02

Page 3 of 4



0 Option 1 - Minimum 38% Reduction in Volatile Solids
0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
0 Option 5 - Aerobic Processes plus Elevated Temperature
0 Option 6 - Raised pH to 12 and Retained at 11.5
[ Option 7 - 75% Solids with no Unstabilized Solids
[ Option 8 - 90% Solids with Unstabilized Solids
[0 Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
[ Option 11 Covering Active Sewage Sludge Unit Daily
0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or
performed at the site?
0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
ENO survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. lf sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600Ib/acrelyear (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
No complaints have been received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4



Trussville Wastewater Treatment Plant

ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Trussville WWTP PLANT GRADE: il
PERMIT NUMBER: AL0022934
PLANT SUPERINTENDENT: David Willoughby TEL.# (205)655-3617

SYSTEM MANAGER: David Denard

TEL.# (205) 325-5806

PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. David Willoughby v C002616 11/30/2015
2. Brian Key v C003285 12/31/2014
3. Ladonna Coalburn \" C002043 12/31/2014
4. Rosemary Sparks I\ C002168 12/31/2014
5. Ronald Johnson il C005501 2/28/2014
6.
7.
8.
9.
10.
COLLECTION SYSTEM OPERATORS:
1.
2.
3.
4.
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 120 3
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il 40 1
GRADE Il 18T 3 START TIME 700
GRADE IV 40 1 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS 40 1
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND
3RD
ADEMUSE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?
2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




OO ®NDOH®DNR

-

H W=

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205) 540-7585
SYSTEM MANAGER: David Denard - TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion I(c) C002094 6/30/20156
Don Goodwin 1(c) C005423 6/30/2015
Lavon Evans 1(c) C004631 12/31/2014
Brian Rohling I(c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE Il

GRADE Il 18T START TIME

GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Turkey Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



JEFFERSON COUNTY COMMISSION

RSoN oN DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONYVPETELOS, GOUNTY MANACER

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT

JAMES AJIMMIE” STEPHENS D_AV'D DENAF*_D )
Director of Environmental Services
Suite A-300

716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203

May 31, 2014 Telephone (205) 325-5496

Fax (205) 325-5981

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Turkey Creek Wastewater Treatment Facility, NPDES Permit No. AL0022926. Included
is information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or

Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincgrely,

David Denard, Director
Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Chad Quick, Turkey Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Tukey Creek WWTP NPDES #;_0022926
MUNICIPALITY:_Jefferson County COUNTY:_Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: (205)325-5979 Fax #: (205)325-5806

Email Address: denardd@jccal.org

CHIEF OPERATOR; Chad Quick
Name

Telephone #:_(205)681-7971 Fax #: (205)680-8139 |

Email Address: auickc@jccal.org

Date: May 14, 2014

REVIEWED BY: Daniel White P.E. ESD Engineer
Consulting Engineer

Telephone #: (205)214-8610 Fax #: (205)325-5688

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/1 and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 30of 17



Facility Name: Turkey Creek WWTP

Part 1: Influent I.oading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD; (CBOD:s) Loading BOD:s
Flowrate Concentration (CBOD:s)

Month (MGD) (mg/l) (Ibs/day**)

January 74 33 2111

February 7.4 33 1941

March 6.4 44 2184

April 6.9 44 2368

May 7.0 45 2238

June 6.6 51 2715

July 5.3 58 2756

August 6.3 39 1895

September 4.0 63 2105

October 34 78 2204

November 43 72 2404

December 6.1 42 2084

Annual Avg. 59 50 2250

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. - If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 50 7506

90% of the Design Criteria 45 6755

ADEM FORM 417 01/09 m2 Page 4 of 17



C.  How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

1 vl
0 -4 =0 points 5 or more = 5 points

D. How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)
[ I

7 r4
0=0Opoints 1-2=5

] 4
points 3-4=10points 5 ormore = 15 points

E.  How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

| i

Vi i
0 - 1 =0 points 2 - 4 =5 points 5 or more = 10 points

F.  How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)

Ivi [ [ [ []

Vi i N | |}
0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

G.  Enter each point value marked for Cthrough F and enter the sum in the appropriate blank

below.
Cpoints= 5
D points = 15
E points= 0
F points= 0

TOTAL POINTS VALUE OR PART 1 20
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name:_Turkey Creek WWTP

Part 2: Effluent Quality/Plant Performance
A.  List the monthly average permit limits for the facility in the blanks below and the average

monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BOD;s
(CBOD:s) TSS NH;-N TKN
Months (mg/1) (mg/l) (mg/1) (mg/1)
Permit |
Limit April- Oct 20.0 24.0 2.5 Report
Nov- March 20.0 24.0 5.0 Report
(2) DMR Concentration
BODs
(CBOD:s) TSS NH;-N TKN
Qtr  Month (mg/1) (mg/1) (mg/l) (mg/1)
1 January 12 5.8 0.01 0.52
February 1.5 6.9 0.0 0.42
March 14 7.0 0.01 0.43
2 April 0.89 4.5 0.0 0.17
May 1.1 6.0 0.0 0.65
June 0.83 5.7 0.01 0.43
3 July 1.3 46 0.0 0.22
August 0.77 33 0.0 0.0
September 1.4 4.1 0.0 0.47
4 October 20 46 0.0 0.35
November 14 7.3 0.01 0.30
December 0.93 5.4 0.02 0.26
Annual Avg. 12 54 0.01 0.35

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BOD:s
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit April-Oct 834 1000 104 Report
Nov-March 834 1000 208 Report
(2) DMR Loading
BOD;s
(CBOD:s) TSS NH;-N TKN
Otr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)

1 January 79 468 0.68 60
February 93 449 0.0 22
March 70 387 0.64 23

2 April 48 245 0.0 9.9
May 54 314 0.0 30
June 46 325 0.66 31

3 July 59 217 0.0 76
August 43 176 0.0 0.0
September 49 139 ’ 0.0 14

4 October 57 129 0.0 10
November 49 262 0.45 9.3
December 50 293 0.98 11
Annual Avg, 58 284 0.28 19

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

[V

/ [
No = 0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D.  During the past year did the BODs concentration (mg/l) and/or loading (lbs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

vl [
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/1) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

V]

|
No = 0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

vl o
No = 0 points Yes = 121 points

i

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (lbs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

V]

I
No = 0 points Yes = 121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

[V A
No = 0 points Yes =121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points =0
E Points =0
F Points = 0
G Points = 0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) 9 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Turkey Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2004
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age® = (2013 ) - (2004 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
20 Mechanical Treatment Plant 2.0
__ Aecrated Lagoon 1.5
______Stabilization Pond 1.0
__Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 9 = 18 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name:_Turkey Creek WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 0

Add together Answers A and B and subtract Answer C from that total.

A+B-C= (Check the appropriate point total.)

0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points

[ ] [ [ i

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 1.0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 1.0

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 2.0

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points
I I [ . -

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Turkey Creek WWTP

Part 5: Sludge Quantity and Storage

A.

Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without

land spreading or disposing of sludge?) 4

(Check the appropriate point total.)

Greater than or equal to 4 months = 0 points [y

Less than 4 months, but greater than or equal to 3 months =10 points ||
Less than 3 months, but greater than or equal to 2 months =20 points [ |
Less than 2 months, but greater than or equal to 1 month =30 points [ |

i
;

Less than one month =50 points | |

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A.

Please provide the sludge disposal practices and site information based on available data as

requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points [
24 - 35 months =10 points [
12 - 23 months =20 points[y’
6 - 11 months =30 points| |

Less than 6 months = 50 points|

TOTAL POINT VALUE FOR PART 6 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2

Page 11 of 17



Facility Name:_Turkey Creek WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BOD;s loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BOD:s: lbs/day
Equivalent (PE)

List industrial and/or residential developments.

No major developments are planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No =0 points Yes =121 points
Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 0 (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No = 121 points
v N
TOTAL POINT VALUE FOR PART 8 9 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Fac]llty Name: Turkey Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6000 gallons of water use.

Jefferson County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ccf water use.

Residential Minimum 15.00 Plus rate 6.02.9.36, 1069 /1,000 gal.

Industrial Minimum _15-0° Plus rate 1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56-04(includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report vear. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

All structures are in good condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Turkey system includes roughly 460,000' of pipe and 8 pumping stations. The system'’s rate of

SS0O's/100 miles of sewer is below the department's goal. There are no known capacity deficiencies,

but I/l rates were high. The general condition of the system is fair.

ADEM FORM 417 01/09 m2 Page 13 of 17



C.  What sewage system improvements does the community have planned for construction in the
next 5 years?

Improvements to the Womack Road sanitary sewer area that experienced a break in the April 2014

flooding.

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 41 years (50 years - 9 years age of facility).

Calculated remaining useful life of the equipment is 16 years (25 years - 9 years age of equipment).

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

On May 18, 2013, Turkey Creek flooded after receiving 6+" of rain in a 12-hour period.

Debris overwhelmed and blocked the influent screens. Between 1.6 and 2.2 million gallons of

sewage flowed to Turkey Creek before the screens could be cleared and restarted.

F.  Is the community presently involved in formal planning for treatment facility upgrading?

No

G. How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 4

H. Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes, O&M manuals for all equipment are on site. We record lubrication and repairs on all equipment in an asset

management program (Infor) for future reference and to keep a log on all repairs. Preventive maintenance

schedules are loaded in the program, and work orders are automatically generated.

ADEM FORM 417 01/09 m2 Page 14 of 17



L.

~ Does this preventive maintenance program depict frequency of intervals, types of lubrication,

and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

Vi Tl
Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

! []

Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 0f 17



Facility Name: Turkey Creek WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 20 points 80 points

Part20  points 121 points

Part 3 18 points 40 points

Part4 __ points 200 points

Part 50  points 50 points

Part6 20 points 50 points

Part 70 __ points 121 points

Part 80  points 121 points

Total 58 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ v Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

[ 1 Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[V 0-70Dpts. Actions as Appropriate*

[ 171-120pts. Departmental Recommendation Range*
121 -783 Municipality Action Range*
‘ g

*Qther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response) Yl'is No
| v

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Turkey Creek Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




p—

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS.

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 2-11-14




130 [ 93eq

I$3I0N
Jostaradng 291D
SouRUAIUIBIA uordurer) MO payse Koxym, 03 10p93,]
Jomag ueLg panreday oury ey ON S[oqueN adig ¥66°81 fqonQ s3eureiq 221D Aoymy, PY YoPWOM LIS €1/61/8 Ly000L
B \SQN\. Nﬂwm_N.\.E EQ\.\. SLqap \Dw papullq suaauos “:NRN\.RN S2I0N
10s1AT0dNG amyeg
0URUUIRIA] uordwrey) urey Juowdmby e[
Tomag uenyg paAoway a5eyoold Aaeoy jue]d Jusumeal], jusumear], 000°000°C Jjoar) Ao, ¥ea1D Aoxm, Py ueld [esodsiq LEIL  €1/81/S S¥000L
oL Sunoday uayv J uondy 4241024 osnu) 204n0g (v3) uoyvuySaq woysAg u0Y2]10) uonvI0T parioday ‘ON
uos4ag 104 189 2N aw JusAT]

"soumjoA aZ1eSIp [en)oe se Jou ‘A[uo uosLeduroo SANE[a1 JO] Pash o 0) SIe SIJRUINSS 983} ‘0I0JOI0Y], JUNOWER PIJR[NoO[ed

oy uodn 100JJ0 JUBSIJIUSIS © SABY UL YOIYM PUE [OXU0O §,AUnoy) oy} puokaq A[o1o1duwos oye yorym sajqerrea Jo Joquint Y31y e 0} 300(qns aIe soJewIlss Yons ‘I9A9MOY ‘spoiaw unewnss pajdeode pue
UONEULIOJU] S[qRUIIISIOP-03S Uodn paseq Swm[oa S3IEYdSIp 9Y) JO UOHBUIULISISP 159q §,4)UN0D) Sy 918 SAJeWN)so 959U L, A INO QHLVINLLSH M€ ,2WnjoA I8g,, UWN[0D 3y} UI UMOYS Senuend) ‘HION

991D Aayan ], - sadreydsi(q panruadun) Jo Arewwung

€107 ‘1€ Ioqueoa ySnoxyy €107 ‘10 Arenuef




Turkey Creek Wastewater Treatment Plant
ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0022926
Name: Turkey Creek WWTP
Street Address: 7137 Disposal Plant Road
County: Jefferson

2. Facility Contact

Name: Chad Quick

Title: Plant Supervisor

Telephone: (205) 681-7971

Permitted Name: Jefferson County Commission- Turkey Creek WWTP
Mailing Address: Suite A-300, 716 Richard Arrington JR. Blvd. N.

Birmingham AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2013; 5.9 MGD
Facility Design Capacity: 5.0 MGD

2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

| N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 95 %
Industrial: 0 % ‘
Other: 5 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Bar Screening, Grit Removal, Extended Aeration with Activated Sludge,
Clarification, Traveling Bridge Sand Filtration, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 7297 gallons per day

7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallons per day

ADEM FORM 419 8/02 Page 1 of 5



8. Estimated percent solids of combined sewage sludge prior to treatment: 2.2 %
9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:
Sludge Quantity

(untreated pounds per day)
Aerobic Digestion, Drying Beds (Air Drying)

10. Estimate the total volume of sludge generated: 251
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No
a.[X]Land Application, Bulk
Shipped 251
K Agriculture 0 0 i
0 Forest 0 0 0 0
[ Public Contact 0 0 0 I
0 Lawn/Home Garden 0 0 0 0
b. 0 Land Application,
Bagged/Other Container
0 Agriculture 0 0 0 0
0 Forest 0 0 0 I
0 Public Contact 1 0 I 0
0 Lawn/Home Garden 0 0 O O
c. [0 Incineration 1 0 I 0
d. 0 Subtitle D Landfill
(Disposal Only) 0 0 0 0
e. [ Lined Treatment Lagoon
or Stabilization Pond 0 0 I 0
f. I Unlined Lagoon or
Stabilization Pond 0 I 0 0
g. [ Other (Please Describe) 0 0 0 0

2. If "' was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A feet

ADEM FORM 419 8/02 Page 2 of §



Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte {mg/kg or ppm) " Type Date Analysis
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab * 5.0
Chromium 47 Grab * 6.0
Copper 957 Grab * 5.0
Lead 16 Grab * 12.0
Mercury 2 Grab * 0.0
Molybdenum <PQL Grab * 6.0
Nickel 25 Grab * 6.0
Selenium <PQL Grab * 12.0
Zinc 937 Grab * 8.0
Ammonium-
Nitrogen frnnnmnn N/A N/A N/A
Nitrate-
Nitrogen frimrnn N/A N/A N/A
Total Kjeldahl
Nitrogen 40,667 Grab * 0.09

PQL=Practical Quantitative Limit *= Yearly Average

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

82 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)

I

0

ADEM FORM 419 8/02

Class A

0 Alternative A1 - Time and Temperature

0 Alternative A2 - Alkaline Treatment

0 Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only

[ Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
00 Heat Drying 0 Thermophilic Aerobic Digestion
0 Pasteurization 0 Gamma Ray Irradiation
0 Composting 0

[ Alternative A6 - PFRP Equivalent

[ Heat Treatment
0 Beta Ray Irradiation
0

Class B
Alternative B1 - Fecal Coliform Count
[ Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
0 Aerobic Digestion 0 Air Drying
[ Composting 0 Lime Stabilization
0 Alternative B3 - PSRP Equivalent

00 Anaerobic Digestion

Neither or Unknown

Page 3 of 5



Vector Attraction Control
0 Option 1 - Minimum 38% Reduction in Volatile Solids
0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
0 Option 5 - Aerobic Processes plus Elevated Temperature
[ Option 6 - Raised pH to 12 and Retained at 11.5
[0 Option 7 - 75% Solids with no Unstabilized Solids
0 Option 8 - 90% Solids with Unstabilized Solids
0 Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
[ Option 11 Covering Active Sewage Sludge Unit Daily
0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or
performed at the site?
O Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
ENO survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600Ib/acre/year (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
No complaints have been received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4



Turkey Creek Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




N

A W

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME:

Turkey Creek WWTP

PLANT GRADE: 1l

PERMIT NUMBER: AL 0022926

MANAGEMENT/SUPERVISOR 120 3
OPERATOR(S):

PLANT SUPERINTENDENT: Chad Quick TEL.# (205)681-7971
SYSTEM MANAGER: David Denard TEL.# (205)326-8232
PLANT OPERATORS: '
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
. Eric Pond v C003706 2/28/2016
. Mark Lee v €000389 8/31/2016
. Chad Quick \ C003616 2/28/2015
. Pat McCarty I\ C003224 8/31/2014
. Adam Moore v C006513 11/1/2014
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK  NUMBER

GRADE |-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE |1
GRADE Il 18T START TIME| 7:00 AM
GRADE IV 80 2 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
1ST X X X X X X X
2ND
3RD
ADEM USE ONLY
_ YES NO
1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE? X

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




N

O ©® NS A ®NS

=

e =

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: J\"A
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205) 540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion 1{c) C002094 6/30/2015
Don Goodwin 1{c) C005423 6/30/2015
Lavon Evans 1{(c) C004631 12/31/2014
Brian Rohling 1{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE Il

GRADE Ill 18T START TIME

GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T ’
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Valley Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER

ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONY'PETELOS; GOUNTY MANAGER

GEORGE F. BOWMAN
SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of
T. JOE KNIGHT

JAMES AJIMMIE” STEPHENS DAVID DENABD '
Director of Environmental Services

Suite A-300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

May 31, 2014 Fax (205) 325-5081

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Valley Creek Wastewater Treatment Facility, NPDES Permit No. AL0023655. Included
is information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or

Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincergly,

David Denard, Director
Environmental Services Department

pe: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Robby Bennett, Valley Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)
ANNUAL REPORT

SUBMITTED BY:

TREATMENT FACILITY: Valley Creek WWTP

NPDES #: AL0023655

MUNICIPALITY: Jefferson County

COUNTY: Jefferson

CONTACT PERSQON: David Denard

Municipal Official

Director of Environmental Services

Title

#: (205) 327-8232

Telephone

Email Address: denardd@)jccal.org

Fax #: (205) 325-5981

CHIEF OPERATOR: Robby Bennett

Name

Telephone #:_(205) 428-2614

Email Address: bennstir@jccal.org

Fax #: (205) 426-3274

Date: May 14, 2014

REVIEWED BY:  Daniel White P.E., ESD Engineer

Consulting Engineer

Telephone #: 205214 8610

Fax #: 205 325-5688

Date: May 14,2014

ADEM FORM 417 01/09 m2

Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that
covers the calendar year of 2013 (due May 31, 2014 ).

Part1 A.

> o W

Part 2

o

The average plant influent flow for each month (million gallons per day/MGD)
during the year.

The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.

The plant's average design flow (MGD) and design BOD loading (Ibs/day).

The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year

The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,
and/or TKN in Ibs/day for the year

Part3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

L. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3.  Add the point totals on Part 11: Summary Sheet.

4, Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c. The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: Valley Creek WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD;s (CBODs) Loading BODs
Flowrate Concentration (CBODs)

Month (MGD) (mg/1) (Ibs/day**)

January 87 53 34602

February 89 54 , 37054

March 62 87 43682

April 60 123 57792

May 52 122 44532

June 35 135 38659

July 49 118 46310

August 47 108 42357

September 22 159 29330

October 22 163 30150

November 27 160 36679

December 63 107 54757

Annual Avg. 51 116 41325

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 85.0 141,780

90% of the Design Criteria 76.5 127,602

ADEM FORM 417 01/09 m2 Page 4 of 17



How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

0-4= (—)"]points 5 or more = 5 points

How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)

i v . O
0=Opoints 1-2=5points 3-4=10points 5 ormore = 15 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

Vi . I
0 - 1= 0 points 2 - 4 =5 points 5 or more = 10 points
How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? __ (Check the appropriate point total)
Ivi [ [ [ [] [

0=0points 1=10points 2 =20 points 3 =30 points 4 =40 points 5 or more = 50 points

Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0
Dpoints= 5
E points= 0
Fpoints= 0

TOTAL POINTS VALUE OR PART 15
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBOD:s, loading in lbs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5of 17



Facility Name: Valley Creek WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBOD:s) TSS NH3-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/1)
Permit
Limit May - Nov 8.0 240 1.0 3.0
Dec - Apr 8.0 240 1.0 40
(2) DMR Concentration
BOD;s
(CBOD:s) TSS NH;3-N TKN
Qtr  Month (mg/l) (mg/1) (mg/l1) (mg/1)
1 January 2.0 5.3 0.01 0.86
February 1.7 5.8 0.02 0.76
March 1.8 47 0.02 0.67
2 April 1.1 41 0.01 0.50
May 1.2 45 0.01 0.64
June 0.88 18 0.01 0.61
3 July 1.2 47 0.03 0.59
August 0.94 29 0.01 0.57
September 1.1 3.5 0.04 0.80
4 October 12 3.7 0.02 0.89
November 2.0 7.3 0.06 1.1
December 2.2 7.8 0.03 0.97
Annual Avg. 14 4.7 0.02 075

ADEM FORM 417 01/09 m2

Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BOD;s
(CBODs) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  May-Nov 5671 17013 708 2126
Dec - Apr 5671 17013 708 2835
(2) DMR Loading
BOD;s
(CBODs) TSS NH;-N TKN
Otr  Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
1 January 1557 4468 4.9 648
February 1320 4598 23 563
March 906 2679 12 360
2 April 510 1956 27 240
May 499 2023 5.0 262
June 251 582 25 184
3 July 535 2097 1 243
August 394 1243 4.8 232
September 199 673 8.1 149
4 October 222 708 3.2 165
November 757 2796 22 328
December 1227 4217 18 506
Annual Avg. 69 2337 97 323

C.  During the past year did the BODs concentration (mg/l) and/or loading (lbs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

No = 0 points Yes =121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D. During the past year did the BODs concentration (img/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

4 [
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

M

V| [
No =0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the

appropriate point total.)
V] [
No = 0 points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

/] -
No = 0 points Yes = 121 points

H. During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

No = 0 points Yes = 121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points =0
D Points =0
E Points = 0
F Points = 0
G Points = 0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) 0 (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Valley Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2005
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age 2013 = (2005 )-(8 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
__ Aerated Lagoon 1.5
_____ Stabilization Pond 1.0
____Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X 8 = 16 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name: Valley Creek WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 57

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 8

Add together Answers A and B and subtract Answer C from that total.
A+B-C= (Check the appropriate point total.)
N o N

0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points

7 =35 points 8 =40 points 9 = |4_5 points 10 = 50 points 11 or more = 100 points
B o R § 4

How many bypass or overflow events of untreated wastewater occurred in the last year at the

WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 126

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 126

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
M I M M I

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 100
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Valley Creek WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

(Check the appropriate point total.)
Greater than or equal to 4 months = 0 points [y}

Less than 4 months, but greater than or equal to 3 months =10 points [ |
Less than 3 months, but greater than or equal to 2 months = 20 points |—;
Less than 2 months, but greater than or equal to 1 month = 30 points |_{
Less than one month =50 points [ |

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months =0 points [
24 - 35 months =10 points|
12 - 23 months =20 points[y]
6 - 11 months =30 points][ |

Less than 6 months = 50 points| !

TOTAL POINT VALUE FOR PART 6 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name: Valley Creek WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow:_0-324 MGD BOD;:_6.200 lbs/day
Equivalent (PE)

List industrial and/or residential developments.

The Cahaba River WWTP to Valley Creek WWTP Sludge Transfer Force Main

is under design. The project is needed to comply with the Cahaba River TMDL.

Waste sludge from Cahaba will be pumped to the Shades Transfer Sewer

and routed to the Valley Creek WWTP.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes =121 points

%

Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 9 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = I_Q points No = 121 points
4
TOTAL POINT VALUE FOR PART 8 9 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facﬂlty Name: Valley Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum $15.00 Plus rate 6:02,9.36;10.69 /1,000 gal.

Industrial Minimum _$15-90 Plus rate $10-51 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56-04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

Most of the WWTP was upgraded or newly constructed in 2005 and is in good condition. Some

equipment and processes were constructed in the 1870s, 80s, and 90s and are in fair to average condition.

Maintenance and refurbishments are planned for assets needing improvements.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Valley system includes roughly 7,600,000' of pipe and 80 pump stations. The system's performance

is below the expectations of the County. Repairs, replacements, and improvements are underway

and planned.

ADEM FORM 417 01/09 m2 Page 13 0of 17



What sewage system improvements does the community have planned for construction in the
next 5 years?

See attachment

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

See attachment

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

See attachment

Is the community presently involved in formal planning for treatment facility upgrading?

No

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 47

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. We have a comprehensive maintenance plan that schedules all preventive

maintenance per manufacturers recommendations or better.

ADEM FORM 417 01/09 m2 Page 14 of 17



Valley Creek
Part 10.C

The County has plans to bid an estimated $14,000,000 worth of sewer line rehabilitation and repairs
primarily located in the Valley Creek collection system in the summer of 2014. Design is underway for
the Lincoln Ave sewer replacement that will increase capacity along a section with multiple wet-weather
overflows. The County has plans to commence collection system modeling work in Valley in the summer
of 2014. The results of the model will used to develop improvement strategies for sites with past wet-
weather overflows identified in Part 4.B&C of this MWPP. Headworks screen refurbishment, clarifier
floor grout repairs, and significant painting efforts are all planned for the Valley Creek WWTP in the next
24 months. '

Backup power generators are planned for the following pump stations: Chapel Drive #2, Moss Lane,
Oakwood Drive, Trace Ridge, and Walker Avenue. Wet-well rehabilitation and pump and pipe
improvements are planned for the Halls Branch pump station.

Part 10.E

Prolonged weather patterns producing saturated ground conditions prior to a storm have been
identified as the primary cause of most I/l related SSOs observed in the last few years. The mini-system
areas that have repeat overflows attributed to excessive I/l were included in a SSES project that included
television inspection (TVI), manhole inspections, and smoke testing of all sewers. Defects and/or
deficiencies have been identified and designs are being developed for rehabilitation and replacement
construction projects that will bid in the summer of 2014. Several collapsed sections of sewer
discovered through the TVI have already been repaired. Engineering capacity analysis of the sewers will
also be performed.

While very small in volume, the Eastern Valley Road force main broke 12 times in 2013 contributing to
12 separate SSO events. A construction contract for replacement commenced on 2/5/2014 and the
original scope was completed on 4/16/2014 eliminating the potential for future overflows from pipe
failure. Additional replacement work is planned after more corroded pipe was identified through the
construction work.

Part 10.L

Jefferson County's bankruptcy impacted the County's ability to fund needed system improvements.
Specific to Valley, the hydraulic model proposed in the 2013 MWPP Resolution Form and response to
Part 10.C was delayed. Design of the WWTP work described Part 10.C (digester mixing, headworks
screen refurbishment, energy optimization, SCADA replacement) was also delayed. The County exited
bankruptcy on December 3, 2013. The County has completed a QBS process and selected a consultant to
perform the modeling work. The County is in contract negotiations and plans to commence modeling
work in the summer of 2014. The County now post-bankruptcy has capital funding through 2023 at an



annual average rate of $71.9 million over the 10-year period. This capital funding will be adequate to
provide for needed improvements and system renewal. The County is committed to improving the
performance of the Valley Creek complete waste treatment system.

The elimination of the Eastern Valley Force Main was listed in the 2013 MWPP Resolution Form.
Through the design process is was determined to be more cost effective toe replace the corroded
portions of the force main than to eliminate through line extensions and capacity upgrades to a nearby
gravity line. The construction to replace the force main began on 2/5/2014 and was completed on
4/16/2014 eliminating the potential for future overflows from pipe failure.



L.

Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No
Vi z

Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response. ) Yes No

vl |1
Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Trojan UV Components - $335, 850.00

Dewatering Communications Repairs - $118,900.00

Hy-Bon Gas Compressor Parts - $22,400.00

Dewatering Filter Press Belts - $36,400.00

Trojan UV Communications Boards - $15,850.00

Blower Touchscreen & Programming - $12,500.00

Dewatering Press Parts & Cylinders - $12,100.00

List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



TN

Facility Name: Valley Creek WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values ’ Maximum Possible
Part 15 points 80 points

Part20 ___ points 121 points

Part 3 16 points 40 points

Part 4 100 points 200 points

Part 50  points 50 points

Part 6 20 points 50 points

Part 70 points 121 points

Part 80 points 121 points

Total 141__points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ v i Mechanical plant with surface water discharge

[ Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

[ Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. Check the range that describes the action needed to address problems identified in the report.

[10-70pts. Actions as Appropriate™®
[ 171-120 pts. Departmental Recommendation Range*
[v1121-783 Municipality Action Range*

*QOther actions may be required by NPDES outside the scope of this report.

4.  Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response) ~ Yes No

If yes, provide a written explanation for this situation in the space below.
See attached response for Part 11.5

ADEM FORM 417 01/09 m2 Page 17 of 17



—

Valley - Part 11.5

Eliminating wet-weather and repeat sanitary sewer overflows in the Valley Creek system is one of the
Environmental Services Department’s highest priorities, and the County has dedicated significant
resources to correcting the problem. In 2013, the County completed SSES investigations in 14 mini-
systems in the Valley system that had recurring (2 or more) I/l related SSOs. The results of the TVl and
smoke testing are being utilized to prepare rehabilitation and replacement designs. The construction
work is planned to bid in the summer of 2014. The 49 SSOs noted in Part 4.D as uncorrected and
potentially anticipated future SSOs are from five localized areas out of the 14 mini-systems noted above.
Nearly half (24 of the 49) of the SSOs are from mini-system 1029 in Hueytown. This grouping of SSOs
includes overflows from 230 Wabash Ave, 231 Dexter Court, 406 Wickstead Rd, and 612 Fairlawn Ct.
Rehabilitation and sewer replacement work are included in the design plans scheduled to bid this year.
Downstream capacity improvement work will likely be required to eliminate the potential for future
overflows. The County has plans to commence collection system modeling work in Valley in the summer
of 2014. The results of the model will be used to develop improvement strategies at this site and any
other capacity limited locations identified in the collection system.

A second area with reoccurring SSOs includes 1624, 1625, and 1628 17™ ST SW Birmingham in mini-
system 1069. The Lincoln Ave Sewer Relocation project is under design and also planned to bid in the
summer of 2014. This project will relocate the sewer to eliminate multiple siphons and increase the
capacity of the sewer.

The other areas include 306 4™ Ave SW Bessemer, 2122 Fulton Ave Birmingham, and 2405 Berkley Ave
Bessemer. The County is committed to identifying and correcting all wet-weather related SSOs and all
repetitive SSOs in the collection system.

The County has already replaced significant portions of a force main that had corrosion damage and
failed 12 times in 2013 causing 12 different SSO events.



Valley Creek Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




VALLEY CREEK BASIN 2013 DISCHARGES 5

S E

M04319 M04359 M04410
M04321 M04361 MO IR
M04329 M04363 M04471
M04340 M043

M04341 M04393'g
M04349 M04401 -
M04350 M04-

JEFFERSON COUNTY

A y ENVIRONMENTAL SERVICES
NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS. PLOTTED: 2-11-14




¥ 3o | 98ed

$3I0N
Josiaradng
coueumuiey  uoidwey) ey urey (Anyg 93pug
Jomag ueng PIIONUOIN Sul'] SleIopolN w0y a3regomg sjoqueN 000°0ST 921 sopeys Koqrep 850) Peoy 831D SIPBUS 09T €1/S1/1 o100
:SajoN
losiazadng 991D SopRYS
0uRUNUTRA uordwey) urey uey JUTRI(] WO}
Jomog ueng P3IOHUOIN SuI'] Aavoy woy s8reqomg sjoqueN T0S°L98°1  /Paqiosqy punoin Korep dALIg esowldH [0 €1/ST/1 6£010D
:SAION
JostAradng 231D Ao[IBA
suoneedQ UIMPOOD) urey ey 0} oa1)) I1opa9]
O3PIA IaMag uog P3IOYUOIN oul'] AaeoH woy s3reqomg SjoqueN 00T°LEY'L [urel(] wWiolg LareA MSAV Y90 €LV U/I 9¢010D
..cwn.nmea. sDM MOLfa240 a7 pup auyy uo nd som dund 74 moyf Sunwoouy duind 0u 07 3t MS.G_S paB80y2 svm dwnd [y :Sa10N
J0s1A1dng
SOURHAIUIRIN uordurey) uey omye,y (Sd T poomusain
Jomag ueug ponedoy uonelg dumng  ajeopoly  Jwewmdmby ‘g wonmyg dwng  080°T P3qIosqy punoin Karrep w30 Py doNH 969  £1/7/1 SE0100
SIION
10s1A15dng wey
SOUBUNUIRIA uordurey) ey woy s3reyomg 921 Aofep
Jomag uelg PRIONUOIN Sul'] SJeIOpON  /SHQR(T /osealDy s[oqueN 00Z°1 01 393X Iapaag AoeA MS2AV PP o0E /U1 $€010D
i :$a10N
10s1A1dNg
SOURUAIUIRIN uordurey) urey yearg
1oM35 uerg parreday aury 9BISPON ULBJA] 93104 adrg 00s‘C Paqiosqy punoin Karep peoY AS[[eA wialsed $€0S  £1/T/1 £€010D
P Bunodoy uayv, ] uondy 42410244 asnuyy 204108 (1v3) uoypUlSaq wigysAS U0NI2J10D) uoyvI0T porioday ‘ON
uos4ag 104 I8 2N awq JuaAT

*SOUIN[OA SSIBYOSIP [BNO. SB JOU ‘A[UO UOSLIEdUIOD SATJE[ST 10] Pasn o O} 2Je SOJBW)SS 9SIY) ‘0I0J0IoY], JUNOWE PIje[noreds
oy uodn 309359 JuUEOIJIUSIS B OABY UED UDIYM PUE [O1JUOD §,AUN0)) oY) puokaq A[are[duros are yoryam sajqenea Jo Joquinu Y31y & 0 109(qns oIe SSIBWIISS Yons “I9ASMOH spopow Sunjewnse pajdeose pue
UONRULIOJUT S[GEUTULIaJep-a3is uodn paseq ‘unjoa o3IeydsIp a1 JO UOLBUIULISNSP 183q S,AIUN0Y) o1} 2Je sajewnss 5oy ], A TNO AALVINLLSH o8 ,ouInjo “ISH,, Uwnjod sy Ul umoys ssnpnuend) HION

Moo1) AR A - So8reyosi(] panruiodun) jo Arewrming

€107 ‘I€ 19qua0a( y3nomy €0 ‘10 Arenuef




¥ Jo ¢ 98eq

$910N
Josiaredng
SOUBUIUTCIA uordurer) uey ey joarD) AofleA
lomag weng PRIONUOIA SUI] Aaeoyg woy s3regomg s[oyuey 00+°L8Y /9oM( d3eurei(] Loqrep MSSAY Iy 90€  €1/0¢/1 50100
SR . - - ORI — - - - sorony
Jostaradng
SouRUNUIBI uordwey)) wey uey 39210 Sopeys
1omag weug PRIOHUOJA] Sul'] Aaeoy woy ogreqoms S[oque N 98Y'LS /urex( wiols Koep QAL BSOWOH 101 €1/0¢/1 150100
,.&.e,x:us wrxmxa,ﬁrxe\ \.s,m%u\,o uv fo mu:mﬁ.:ﬁ .EPEu,im% uodn Buimolfiaao jou Som JOYUDIY  SIION
1081A15dng
SoURTNUIBIA uorduey))
oMmag uerg IALL 03 3u0§ urey oN umouyu) S[oqueN PagIOsqy punols KareA SPAVISIT £T6l  £l/6T/1 6¥010D
) ) o ...u‘m..gw\wm @imu«:\ ay1 :.:r.:: w»ES:g 28omos ‘suonpaado Suydwnd ssvddq wodf asoy dn Buyjoa uayy :sa0N
Jostaxadng
ouBGAUIBIA uordurey) 9SO
Jomag weug poued|) vary weyoN Sumdumg sseddg dumgsseddg  870°1 ulel(] uLolg KafreA 2Au( vSOWIOH 101 €1/ST/T  LVOIOD
- - - N B .@32
10s1A13dNg
0URENUIRIA uordwey) Yeaig
Tomag uelg paxreday aury urey oN UIBA 9210 adig 90§ Paq10sqy punoip L1 LT Py Adl[eA waseq 780 €1/ST/1 90100
T - ) B e ..u.&ez;
Iosia1adng
suoneradp ULMPOOD) uey Jeaig
09pIA IoM08 uo( paneday aur] 8] UIBJA 9010, adig STLl P3gI0sqy punoIn AarreA peoy Aojlep wojsed 780§ €1/81/1  S¥010D
e e - - :Sa10N
Jos1a1adng
saonerad UIMPOOLD) wmey yearg
O3PIA Jomag uoq poneday aury W3ry BN 9310 adig 066°C Paqiosqy punoln Aorep peoy AS[[eA wIaIsed 780S  €1/81/1 0100
B = - I5310N
Josiaxadng
suonerad( ULMPOOD) ey yearg
0PI Jomag uod pontedoy oul'] Aneoy LR 3010, adig orLl PaqI05qy punoIn Ropre peoy AofeA WNsed 7805 €1/91/1  €¥010D
oL Sunioday uayv [ uonoy 424103 4 25D 204108 (1v3) uoyvunSaq waSAS UoNI110)) UoyvIOT parsoday ON
uosiog 104 159 aunn a1 quaag

*SoumIN]oA 9SIBYISIp [BN)O. St J0U ‘ATUO HOSLIEdUIOO SAIJE[AT JOJ PISh 9 0) oIk SJLUINSD 3O} ‘10JoIoy], JUNOWE PAJR[no[es
sy uodn 300130 JUESIJIUSIS © SARY URD YOIYM PUE [OXUO0D S5,AUn0y) 9Y) puokaq A[a3191dios ae yorym ss[qeriea Jo Jsqunu ySiy e o) 100qns are sojew)se yons ‘JoAomol ‘spoyjow Supewnss paydeose pue
UONBULIOJUT S[qeuIuLIelep-oy1s uodn paseq ‘mmnjoA 93IeyosIp oY) JO UOTBUTULIBISP 159q §,A1UN0)) a1 oJe sejelnss asoy ], *XINO AALVINILSH oe ,oumjoA “ISH,, Uwnjod oy ul umoys sennuend) :JLON



¥T3o ¢ o8k

:$210N
Jos1A1adng
SOURTAIUIRIN uordmey) ey
1oMag ueug paroway ageyoolg SJeISpPON s1o0y spoquepy € Paqiosqy punorn KoreA P suyof Jowessay 6¢6v  €1/11/C 650100
T ) T Sy domas duomguns o SuBuoyasip os{ U] JoTom JSTAUDIP DS UFNOAG “2ul] oSS AUDIUDS Ol TON §* A3IDUIIXOLID SUIBIDYSIP UG SV UIDU LD JDIPUDP DSAVT (SIION
19mag Arejrmeg
J0s1AT0dNg oyt SuiBreqosiq
90URUAIUIRIA uordureq) urey e 901D SIPEYS
Iomag weng paredoy wrep 109eM Aneoy 1o1e M B30I sjoqueN P8YY91 Jurel(J w0l LT Jqesoutsy 101 €I/11/T 850100
- -  isaroN
Jos1axxdng
QOURUSIUIRIN uordurey) urey] Searg
Tomag ueug poxreday sur'y ABIPON urejy 22104 adig ¥L8 PagI0sqy punois) Aoyrep peoy KofieA wdseg 910§ €1/11/T LSOT0D
- N ’ B ..hmuez
Josiarxdng ¥oarD) Adf[eA
QOUBUAIUIBIN uordurey) wey ey 0} 921)) I0PI3]
RMIS weug PSIONUOIA] SUF] Aaeoy woy d3reqoms d[oyueN 000'7LTT faon( s3eureq Aore MSPAV WY 90E  €1/11/T 950100
e e e e e et e e = e N sovony
Josiaradng
2ouRTAIUIEIN] uordurey) urey yearg
Jamag uenyg paxredsy oury ABIPON UIBA] 9310 adig 076 P3Qi0sqy punoin Ko A peoY AS[IeA wIased g80s  €1/1¢/1 §S0100
e o et i e . - . N sorony
1o0s1a13dng
SoUBTIUTRIA uordurer) ey Neorg
JoMag ueLg parredoy sur'y SjeIopo ULBJA] 90101 adig cl6 P2ql10sqy punoin Aofrep P Aol[eA wogsey pue peod H®D  €1/0€/1 50100
’ h ’ B JSAION
Josiazedng 3291) SOpRYS
SOUBEIUIBIA uordurer) ey /eI UolS
Tomog uerg paAouay ageyoold 9JeISpON asealn) SjoqueN §T8€E /qonQ 9Seureq Korren S 90eld POT % PY BqeqeD  €1/0¢/1 £5010D
oy Bupaoday] uayv ] uonoy 42112 4 asnoy 224n0g (v3) uoyvuysaq w2isAg u0N2]10D uonvIOT poyioday "ON
uos4d 104 159 amuN amw( U245y

‘sownjoA oSIeydSIp [ENO. Sk JoU ‘AJuo uosLIEdUIOD SAIJE[AI O] PAsn 2 0} oI SRS 9891} ‘SI0JaIoy], JUNOWE PIJR[No[ed
ayy uodn 309339 JuESIJIUSIS B SABY UELD UOIM PUE [O1UOD $,AUN0Y) dY) Puokaq A[o10]durod sIe yoIym so[qerIea Jo Jaquinu ySiy e 0 105[gns aIe Sa3eISS Yons “JIoAsmoH ‘spoypour Sunewnse pajdeooe pue
UOIJBULIOJUT S[qeUIULIS}OP-2)1s uodn paseq ‘OuinjoA 35IeyoSIp Sy} JO UOHRUTULISIOP 1S9 S,AIUN0) 9Y) 28 SIBWNSS 959y L "X INO AILVINLLSH 918 ,oWN[OA “ISH, UWN[0d oY} ul umoys saunuend) ‘JLON



¥7 30 ¢ 98ed

‘PIUD]D PUD PIYSDM SDMA DIV PRIV dY[ "PouIIU0D 5q 10U PINOI JDY] 28DMBS fO JUNOWID UD SDM 242Y] Pa]qUIaSSDSIp som uolv4ado Suidund ssvdAq uayg :sa10N

J0s1A19dNG
SOUBUSIUIRIA[ uordurey) sdung ssedAg 9sOH urel(] WIolS
Jomag ueLg SEQIY paues|) urey ON Suaomoy dumg ssedAg 6.8 /P9QI0Sqy pUNoID) Aotrep ‘I eSOWdH [0 €1/9/€ 890100
o o ) S2I0N
Jos1a1adng
QoURUSNMRIN uordurey) yearg
Tomag ueng paxeday] oury urey oN UIBJA] 9910, adig 0LL Paqi0sqy puno1s KorreA Py Aofiep wIsey $S6v  €1/LT/T L9010D
T i i ’ o . 210N
Josiatadng y2ar) AojleA
SOUBUNIIBIA uordwey)) urey ey 01 23I)) 19pa3]
Tomog ueng PparonuojA sur'y Aavoy woy s3reqoms S[oyueN T81°L11 fUan( d3euterq Aaqrep MSAV WY 90 C1/€TT 90100
) , s34 S.:: pa380p2 awwoaq sdund uoyvis dumg :$270N
Jos1AIdNg
SoUBUNUIBIA uordwey) urey amyre
Tomog ueng pontedoy uopmg dumyg  ojerspoy  juewdmbg 'g'd S[oquE 6£9 P3qI0sqy punoIpn Koqrep AS PYdONITH 969€  €1/2TUT  €9010D
T m_::mimm .bem:cw v&.& MEW&STW% e&a SE »,85& xm&ﬁ&,h, :Sﬁ. :&E&% ,.S.h.\ 1omBS N.QE.EE, oy QO.&N m. bmis.nwexnﬁc wEWEﬁi ,:833 som .:.EE 42]0M .x&w:%.i 28407 :S310N
Jomag Arenueg
J0s1A3dNg oyl SuBreqosiq
S0URUIMIBIA uordurey) ey urejy J}291)) sopeys
PMIS ueng porredoy Uy 11 M Aneoy Ioe M t3joIg sjoquey 0L8CST [arel(] uolg Korrep SAL( esOULSH [Q1  €1/TT/T 790100
o ‘ ) ) - a0 uo un. o1 sdumd Mm%:& 1nof j043U0D 245  SIION
Josiaradng
20oURUS)TIRIA uordurey)) ey amjre Noa1)y Aaf[eA
Jomag usg poneday uoneig dumg  syerspojy  juewdinby '§'d SoywR S8L Monq 3eurerq Aajrep oAy IdISSISSUA L10Z  €1/ZT/C 190100
. . N :Saj0N
Josiarodng
0URUSIUIRIA] uwordurey)) ey yeaig
lomag ueug parreday sury ABISPON UBIA] 9310,] adig 86 P2q10sqy puno1 Karep DoAY % PY Aofep wsed  €1/C1/T 090102
oL Bunioday uayv ] uonoy 424102 4 sNDy) 224n0g’ (1v8) uoyvUYSaJ waISAS Uo22j10) uoyv20T pojioday ‘ON
U0S4df 104 159 N amw( uaag

*SOUIN[OA 9SIBYOSIP [BNOR SB 10U “ATu0 UOoSLedIIOd SALJR[OI 10J Pasn aq O} S8 SIJBWIISS 959U} ‘910010 ], JUnowe paje[no[ed
oy} uodn 199]J0 JUBSYIUSIS © OARY URO YOIYM PUR JOXUOD S,A1UN0Y) o) puokaq A[oje[durod oxe Yorym so[qelieA Jo Joquinu Y31y e 0} 102[qns oIe S2IBUINSS Yons ‘IsAomoH ‘spoyiow Sunewrss paydeooe pue
UOHBWLIOJUI S[qeUIuLISiep-a)Is uodn paseq ‘ownjoA a31eyosIp oY) JO UOHBUIULINP 1594 S,A1Un0)) 9y} o8 S)BWNSS 959Y [, A INO THLVINLLSH 218 ,oWNJOA "ISH, UWN[0d 9y ul umoys sannuend) :HILON



$7J0 ¢ 98eq

Sa10N
J0s1A19dNg
SOUBUAIUIBIA uordurey)) yearg
I3M3g ey paneday oury ey ON HIBA] 9010, adig 006 PaqI0sqy punoin Koqrep PY AoleA WdIseq pS6v  SIVT/L 680100
- ; : ) ) B sor0N
J0s1Azdng
9OURUAIUIBIN uordurey)
Jomog ueLg pasouay a3exoolg urey oON s3ey /oses1n S[oyueN €6 utelq wiors Koqrep 1D [d1o0wxO S01  €L/61/L 80100
- : h :s210N
Josiatdng 231 Aa[feA
ouRUSIWIE A uordmey) ey wey 0} J93I)) JOPIVY
Iomog weLg PRIOIUOIN dul] Axeoy  woy o8reqomg s[oquey $76'9 /qon( d3euteIq AofreA MSOAV I 90 €IS 8L010D
) . - o - ...MNuQ\,N
Josiazadng
20UBUI)UIRIA uordurey))
Tomag uerg parowiay 23exo0[g ey oN s3ey /s100y Sroquey 788 3ear)) sopeys KareA py toowxQ M 1SS €1/TIY SLOTOD
) T ) i " rsor0N
Josiaredng Joa1) KaqeA
SoUBUAUIEIA uordurey) ey uey 0] oa1)) Iopaa,
1oMIS ueug PAIOIUO SUl'| Areoy wox a31eyoing SoqueIN SSEwT /qon( a8eureIq KofreA MSPAV U 90E SIS €L010D
" ’ - ; ﬁ::o,xw ;mﬁ uo ,wu:%.iu SOM. N&.ﬁ :5, ‘10ALLID Mo.12 wodn M:.?a%?e 10U JOYUDN  ISIION
Josiaradng 21D
SOUBUSNUIBIA uordwey) urey urey sopeys 0} 10pad
Jamag ueng BOIY paues|n Aaeoy woy s8reqomg S[oqueN /P3qI0sqy punoif Aarrep SRAVISITET6L  Cl/eT/E TLO10D
- N ) T i SAION
Jos1azedng
SOUBURIUIBIA! uordurey) mey ey
I0MIG ueng PRIONUOTA SUI] AneoHy woxy a3reyomg Sjoyue YOL'T yao1) AafjeA AofreA iqpueq 6ril S1/£TE 1L010D
..Siekw Y7 UO 2IUBPIAB SDM 24313 NG .?P:é Mmoo §§, ME&&\S\S J0U BJOYUDIY  SIION
JosiAxadng
9OUBUSIUIRIA uordurey ) uey urey youerg suDpem
1omag uerg B3Iy paued[) Aneoy wox d3reyomg SjoyueN /urel(J uols Aorep paqniD Anuno) 7 €1/£T/€ 0L010D
oL Bunioday uayv [ uonoy 4211vo 4 25107y 204108 (13) uouvUSIq WRISAS U0H2]10)) uonvo0T poyioday ON
uosag 704 159 awwnN amwq Jus85]

"somIn[oA 231BYSIp [en)0e SE J0U ‘ATUo UOSLIEdUIOO SAIE[AI JO Pash 2 0} oI SJEUIISS 953) ‘AI0JoIoY], JUNOWE PIJR[No[ed
sy} uodn 109)30 1UBDIJIUSIS © SARY URD USIYM PUE [OLUOD §,AUN0)) oY) puokaq A[o1o[duwos o1e Yorym Ss[qeLieA Jo Joqunu Y31y e o) 10ofqns o1 SojeunIsa Yons “JoAdmol ‘spoiowr Sunewnss paidedsoe pue
UONBULIOJUI S]qRUIULISIOP-0YS Uodn paseq ‘OwnjoA d3TeyosIp oY) JO UOTIRUTILISNSP 1594 S,A1UN0Y) oY) oJe Sajewnss 5oy ], *ATNO AALVINLLSH 918 ,ouInjoA IsH,, Uwmjos oy ul umoys sannuend) :HLON



$T 30 9 93eq

; ..&ne&:&&% 3:. som vExNew ;.&S\ MSMQRN# &.:,3 w&ﬁu\ w&,n. v wS\ bw:e.u Y1 40f yaom :,oh&h.ﬁaﬁx wErtexsm. A012DLUOD)  ISPION

J0s1A12dng am[req
JOUBUUIBIA uvordurey) - 3nig preaig
Jomag ueLg paoe[doy 3nid ey oN e ANARID adig 301D sopeys Kaqrep IQ YUOMIUSY 0ZE  €1/ST6 60100
- i SII0N
10s1A19dng S[oqueIN
0UBHAUIEIN uordwrey)) SATBA SA[BA 9SBO[OY UL 9AJRA 3231 Sapeys
1omag reng aseo[oy My parredoy ey ON Iy poRI) oses[y Y SL9 /P3q10Sqy punols) Aonrep PY OUPLIH 691C  €1/¥T/6 60100
T ) ) - ) ) .&ﬁ.&i&v@ QSM .mv% wP&oA i&\ wEwmm.&.S &.:? .P:.Su\ QE:& v .~.§~ £unon w? 4of fe.% uonvIIquYsL Butuiofiad 40100.5U0D  ISAION
Iosiazadng amjie,f
Q0UBUNUIBA uordurer) dumg pyearg
Tomog ueLg auruQ yoeg sdumy urey oN wep AAeID adig a1 sapeqg Koqrep I qromIIusy 0TE  €1/€T/6 £6010D
) i ) ) T ) T NNQGRNENQN.EMQ:;MN;»NE:MQ\» VME\SO%QS&9\:5&%5\,»@21~¥ @R.W.E%Vteﬁwwkv EVKU,A.QR:QU .M.N\MNMQ N.az,\_ =“~ N‘NNNQU jou somng £r/[z/6 uo \N&kxbbﬁ EB%NS ..WN~Q>~
Josiaradng p = ig)
Q0oURUAIUIBIN uordurey) ey ey KaqeA 03 10poa]
IoMg uelg papuodsay moI1) QBIPO]N  Wox s81eyomg oloque /gon(J a8eurel( KofleA MS AV Py 90E  €1/£T/6 760100
- T e i “a1quUILIaIap 10U SDM SUNJ0, “MOYf SursSsDAAG 2)ym 2amyinf Snid D poy Gun0D 213 of YoM UODIIGDYP4 Suttuiofiad 401DAUOD  SIION
Iosiazadng amjre,|
SOUBU)UIRIA uordurey) anid ppeerg
lomag uerg paoeday 3nid ey ON We A1aeIn adig djear) sopeys Aoqrep g yuommual 07 £1/6/6 160100
i ; ,.&Q&E:I&wfw &: som mi&,ﬁ .VEN 1amas b&.:%w &ES POOMIWOLT fO (117 JOf 4oM3S ULIOIS uo Bupyiom 10100.49U07) :SAION
J0stATadNg yearg ey
OUBUSNUIRIA uordurer)) Ajaern) fo8ewe(
1amag ueng paxredoy our] urey oN uononnsuoy adig ey uolg Korep PAfg swoon 891 £1/5/6 060100
o ’ ) ‘ .,&Q@EE&% Jou SDM UNI0 A ...4,202 .
suoperadp
o] nedoy ssedAg
Josiaxadng jaoejdoy 01 paumre[] 510J9RU0D)
SOURUNUIRIA uordurey)  j0sfo1g /uonesdd() ssedLg Alearg
1oMa§ ueLg oy pajsnipy Joenuo)  urey ON uley AjARID adig 39a1)) sopeqs Koqrep IqyHomiusl 07 €1/08/8 680100
opr Sunaodsy uayv [ UOYOY ADYID3 4 ENC79) 224108 (v3) " uoyvuysaq w23sAg U01102]10)) uoyw0T pajioday ‘oN

uos4>g

104 157 20NN awq JusAsg

‘soun[oA 953eyosIp [enjoe se Jou ‘AJuo uosLedwod SA1[I JOJ PIsn 9q 0} ATe SAJBUIISS 9SAT) ‘010J0I0Y], JUNOWER PajeIno[ed

oY) uodn 103130 JuROYIUSIS B OABY UBD YOIYM PUE [O1U0D S,AUno)) oy} puokaq Ajojeiduros aie yorgm sa[qerrea Jo aquinu Y31y e o} 30afqns are sa)ewnss yons “10AoMol spoyjow Suneurrso padeodse pue
UOIJBWLIOJUT S[qeUItLIDOp-a)is uodn paseq “ownjoA S5IBYSSIP 3Y) JO UOHBUTULISISP 1S3 S,AIUN0D) Y} dJe SAJBWNSI 353y L A INO AILVINLLSH 2Je ,oWnjoA IS, UWnjod ay) ur umoys sanpuend) ‘ILON



¥ 3o L 98ed

.&Q:.Ert&% 10u sDM ME:MQ.\»‘ .v:.: 15138 b.&.:%a xwzexi PajILUp OOSVOVTY :S2I0N

Josiazadng
dURUUIRIA uordurey) ey 9Semreq
I19MO8 ueug pameday] sur] Aaeoy uonodNISU0)) adig PapIosqy punoIn Kafrep MS02NSISIT LT /UL ITEVON
- o - i e ..hwucz
10s1ATXMING 231 A9[IBA
DUBUSIUTRI uordwey) arey s3ey S[oyueN qon( s8emreig
fomag ueLg parowmay 23eyoolg Aaeoy /SHQ3( /esea1) fuouesy’ 10099 furel(] Wolg Aaqrep MSISIITLTTT /UL OLEYON
- $910N
Jos1ax0dng
SoURUNUIRIA uordwey) ey
Jomag reng poaowy a3exo0lg Aaesy sgey /oseaIn sjoquey 000°S P3qI0sqy punoin Aoyep peoy UL 625 €I/1/1 60£Y0N
o - B i ) ..:,e.:&.m Q.E:R wmt,c.knww rzm Ex.:.&x. n:SU..EU&N “24npInf 1041109 [2037 ,.,w&eZ
J0s1AXdNg
9oUBUIIUTRIA uorduwrey)) amjrej
Tomag ueug ponedoy uopplg dumg  weyoN  Juemdnbg 'gd sjoquey vTe urex(q uloys Loqep 1D woydweymnog 7 9AY PIEYIIO  €1/5T/TT TOIT0D
h i : o R ...ﬂvuez
J0s1A10dng
doUBUSNUIRIN uordurey)) yearg
1oMag ueLg paxredoy oury urey oN UIBIA] 3210 adig 0Zs°C PaQI0sqy punoin AoeA Py AdfleA wioIsed $€0S  €1/01/C1 101102
o e ..hwh,oz
JosiArxdng
SouBUAUIRI uordurey) wey uey 901D
] ueLrg P3I10)UOJA] Sul'] JleISpoly  woy SFreyomg SroqueN 8¥8°LT £ofjeA 0119pasg Koqrep MSAV Wy o0e  €1/6/T1 001100
B  “a1qoutLIZIOp 10U SDM DUN[O4 Butiiow BUIMOJ[Gf 23 [1UN PaLARODSIP 10U ST MOLfI3A0 INOUDRYD D fo 20UBPIAT Ol BUISSDAA] S[1M MOLfion0 ) IMOUDZ[D D PaSIDD AIUNOL) 211 4of YoM UOBDIIGUYPA Sutiusofiad 401DAUOD 'SFION
Josiazadng
SIUBUSNMIBIA] uordwey) s8nyq pue sdumyg
1oM3§ uelg paisnipy pue pawes[) Uy oN dumq ssed4g nouea[s Paqlosqy punolp Lorrep paIg pooma3pd €2€  €1/0€/6 L6010D
) .wicisx&.% ,Er som w:@f. .,\xS\ M&&uw% a[1ym asoy ay3 ut N&§% ».Ne,: v n,e: Quno) ay; ;.o\ Y40M UOHDIIGYIA .M:.Et&bnm x&ueh.:oo SIJON
Josiardng
DUBLUIRIA uordurey) 350 931eyosiq aso0H 931D sapeys
Tomag ueng poxedoy asoy mey ON u3jog a31eyosIq /urel(] wiIors KareA Iq oMUy 0T €1/6T/6 960100
oL Bunaoday uayn [ oIy A2YID3B 4 asny)) 204108 (%) uonvuISa(y wa1sAS 101122110 uoyuwI0T porioday “oN
uosiad 104 15 aunlin amwg Jusag

"SOUWIM[OA 931BYOSIp [BNOL SE JOU ‘ATUO UOSLIEAUIOD SATJE[SI IO Pash aq 0) SIe SRUINSS 353} ‘0I0JAIoY], JUNOWE PAJB[No[ed

oy} uodn 309330 JUROIJTUSIS B OABY UED YOIYM PUBR [OXUOD §,AUN0D) ayj puokaq A[o1a[duros sie yoIym so[qeLieA Jo Joqunu ySiy e 0} 103[qns oTe SOJRUINS Yons “JIoAdMOY ‘spoypowr Sunewnse pajdeooe pue
UONJRWLIOJUI S[(BUITLISISP-0)1s uodn paseq ‘ownjoa 9SIBYOSIP Y} JO UOHBUIULISISP 159q §,A1UN0)) ) 9Je $91eWINSS 950y L "X INO AILVINLLSH 918 ,oWn[OA "ISH,, UWN[od 3y} ur umoys sonpuend) :JLON



¥TJ3o § o8ed

POIONUON Sur']

P3JONUO U1

POIOYUOIN JUT]

POIOYTO SUIT

pasomay a3exo0[g

Ppanoway a5exo0lyg

pasowsy a3exdoig

¥o910) A3[[BA
/urel(J unolg

021D Aaf[eA
0} o2I0) JOpad;]
/qong dfearei(y

3[p217) AoeA
0] J9aI)) I9pad,|

}oa1)) A3IeA
0} J201) I0PI3]
AoNQ d8eureIq

P2qI0sqQy punoin

ureI(] ULOIS

MSISWLI STOT % 8791

PY PERISHOIM 90F

Py s[epe] (T6

1D umepted 19

MSISWLL TEL

D [ITH 1088y 0981

SIION

eIvl/1 TTEVON

:$210N

12040 ¥4320740

:SAION

eI/l 0TEVON

SPI0N

eUEL/T  61EV0N

S310N

€IO0LT  8IEPON

SIION

£1/6/1 LI1EPON

024D 2y] U Saul] SulyYSvMIal I[IYM 2]OYUDUL PUNOLD PUNO SUM 2IUDPIAY "B]qDUIULIZIAP JOU BUMIOL  SIION

PoQIOSqy punoIn

y9a1)) sapeyg
/arer(] uolg

PeOY pIempoOOM (€S

2AY YS1o[ey 2 AMY s3uridg uosin)

£1/8/1 91EVON

$210N

€1/9/1 VIEPON

10s1A19dNg

2oUBUNUTRIN uordmey))
19MOG ueng

Josiazadng

suonersdp UIMPoon

O9PIA JOMOG uo(f

Jostaxadng

suoneladQ UIMpoos)

O3PIA JoMog uoq

Jos1azadng

SoUBUUIRIA uordwey))
J1aMOg ueug

Iosiazadng

oURTANUILIA uordurer)
omag ueng

J0s1AIdNg

OUBLIUIRIA uordwey))
1oMIG uerg

losiazadng

SOUBUNNUIRIA nordurey)
I0MIG uelg

JosiAxadng

SoURUSUIRIAL uordurey)
oMag uerg
L Bun.oday

uos4a g

uonvuYysa(y
auil

WaISAS U0Y2]10D)

uoyvI0T pojioday ‘ON

g Jusasg

‘SowNjoA 93IeYOSIp [BNoE Se JoU ‘ATuo uosLIedurod sA1L[a1 JOJ Pasn oq 0) oI SABWIISS 353} ‘0I0JaIoy], JUNOWE PIJR[NO[Ed

oy uodn 30930 JuesIUSIS © SARY UED YOIYM PUB [OJU0D S,A1UN07) oy puokaq Ajaje[dwios a1e YoIym S9[qeLIRA JO Jaquinu YS1y € 0) J0afqns ore sajetise yons “Josomo ‘spoysewt Supeumss pajdoose pue
UOWJBULIOJUT S[qeUIULIa}op-2)1s uodn paseq ‘Ownjoa d31eyosIp oY) JO UOHBUTULISISP 1S9 §,A1UN0)) Y} SIB S9JWSd 99y L, "X INO JI.LVINLLSH e ,oWN[OA “ISH, UWN[0d 3y} Ul umoys ssnnuend) :JLON



$730 6 93ed

270N
J0s1AT2dng
SOUBUSJUIRA uordurey)) urey ey ) yea1) AayreA
Tomog ueng PIOIION JUL] W3] woy a3reqorng S[oqueN 9TH'L8 /uren(] wiolg LaeA sayuonng zziz  €1/0€/1  8EebON
- e - ..§e>,~
Jostaradng .
SoUBTUIRIA uordwey) . SLIQa(]
Iomag ueug porowsy s3eyoolg urey ON /51007 /358310y sjoqueN € Paqiosqy punoin Larep NOAY €699 CI/€YT  SEEVON
e e e e N sor0n
Jos1azadng our edoyy/eoeidoy
SOUBTSNIIRIA uordurey) 0} pauue|J 300fo1g yearg ure] yoolg sunpem
Tomog ueLg /pasomy ofeyoold WY ON  AJARID /oseAID adig 8l /9N d8euterq Koqrep PA2ISIED S06T  €1/ZTUT  YEEVOW
e e i 4 e - oo
Josiaradng
dUBUIUTRIA uordurey) ey uey 021D AJ[RA
Tomag ueng P3IONUOIA SuI"] Aneoy woy 93reqoing SjoqueN 16€°€ on( sSeurelq LN SAY [eRUD) 0TES  €I/ST/1 0EEVON
< ’ ) isar0N ,
10s1A19d0g
SOUBLLIUIRIA uordwey)) ey ey Noo1) Aofep
Jomag el PIONUOIA U] Aneoy woy ogreyomg Sjoquey $66°T0€ jarer( w0y KoreA oAy Useqem 0¢C  €L/SL/T 6TEPON
FIO/VEI0 /610 /620 /920-8101 SOIOYUDI  :SAION
Josiaxadng ‘ ea1D Ad[[eA
90URUSIUTRIA vordurey) ey ey 01 )[oo1)) I19paa]
Tomag ueng P3JOJUOIA dul] Aneoy woy s3reyomg s[oqueN 068°681°T /UTeI(] WIolg LS LT\ oAy Aoppeg SObT  EI/SU/T 8TEPON
- - - - At e e it e+ o et s e e - soroy
Jostaradng Ny221) Aaq[BA
S0UBUIUTRIA uoidurey)) ey uey Jurel(] TIo)S BTN
JImMI5 ey P3IONUOIA Sul] Aaeoy wox a3reyorg sjoyueN 8SI°s /monQ s3eureiq Aoflep  So[IEYD 1S W MS AV UONNI ZTIT  EI/AL/I LTEVOW
S9I0N
J0s1ATXING
0URUSIUTRIA] uordurey)) urey
OMIG ueLg pasowmay a8exyoog 91BISPOIN a5BOID) o[oqueI 000°CT PaqIOSqy punoIn Ka[reA MPAV G SEL  EIAI/T YTEVON
apL Buniodoy uaypJ uoyoy ADYIVD M 25ND)) 204108 (1v3) uoyvuysaq waISAS U010 uoyvI0T pariodsy ‘ON
uos.ag 704 189 Er i) (T Jusar

‘sawm[oA 23IeyosIp [enjoe se jou ‘A[uo uosLEduIos SANR[SI JO PAsh 2 0} SIe SOJEUIIS? 9591} ‘I0JoIoy], "JUNOWe Paje[no[ed
oy uodn 300530 JuBSLIUTIS © 9ABY UBD YOIYM PUR [ONU0O §,A)UN0)) 9U} puokaq AJo10[dwos oJe YoIym SIJqeLIeA JO Joquinu Y31y € o) 100[qns aJe $3jewINss Yons “IoAdMOH ‘spoow Supewnss paydeoor pue
UOTRULIOJUI S[(RUIULISIOP-o)1s uodn paseq ‘owmnjoA d3IeYISIp oY) JO UOTRUINLIAISP 1S9 S,A1UN07) oY) oIe sajewnss 9soy], *XINO AALVINILSH o8 ,oumjoA "ISE,, Umnjod 9y u1 umoys saunuend) :HLON



¥230 01 93ed

S230N
Josiazedng
OUBUNUIBIA 1§ Yoroxod Jo
1DMIS Ppasoway s3eoog wmey oN $100Y] /988D S[oyuey 9¢6 P2qIosqy punoin) Ao[jeA  weamsumop AMH AJISWOSIOW PIO  €1/4/C IPEPON
- U - e sovon
Josiaxadng
0UBUUIRIN
Tomag parouray a3exoold urey ON sHuqaq djoqueN (4 PaqIosqy punors Larep PAQsIED S06C  €1/1/2 SPEPON
- ZSIION
1081a19dNg
SouBUUIRIA
lamag pasomay a3exjoolg ey ON s3ey /osea1n sjoquey 8 Paqlosqy punorn Aoqrep I ML AOJIBA 1ZST €1/1/2 PrerON
o ..M,Vuoz
losiaradng yoar) Ao[[eA
SOUBTDIUIEIN ey ey 0] 3}921)) I9pa9y]
JoM3§ PaIONUOA SUI'] Aaeoyg woy s3regomg sroqueN 8L6'ST1 [arei uuorg Karep MSISWLIFTOL  el/IE/1  ErEPON
e e sovon
Jostatadng urey ¥o210) Ao[fep
SOURTAIRIA S)RISPON uey 0) 231D 19pa3yq
Jomag PAIOJIUOIN S s woy 93reqomg sjoquepy IP1°TLl [utel( wioyg Ao[[A  SISWIST LIE % AV AOPPRE SOVT  €1/0€/1  THEPON
e - o e e e e S - g
Josiaradng
0UBUNUIBIA ey uey Yao1)) Ao[eA
Tomag PSIOJUOIA U] Aavoy woy s3reqomg jnoues[) T61°96T /gonq 9deureq Aoprep P PEASHOIM 90y €1/0¢€/1 IPevOIN
[ et e A it - ooy .
Jos1A1dng
SOUBHAUIEIN uey uey Woo1) AoqeA
Jomag PRIONUOIA aul] w3ry woy 93reyoms S[oqueN 9r8'SL /yon( s3eurery Larep mop xed 1€7  €1/0¢/1  OVEPON
- ..882,
10s1A19dng
SOUBLDIUIRIN uey urey Noo1) Aaf[eA
Iomag PII0JUOIN SUIY Areogy woy a3regomg S[oqueN 0¥0°0€T /gon( oSeures(y LarreA MSISIITROAY SOpEYD 1S €1/0E/1  6£EPON
oL uayvJ uonoy A2YD3 4 EN%) 204108 (09 uonvuysaq wa3sAg uo12]0) uonvI0T poriodsy ‘oN
104 189 2wy} amw 20

*SOWN]OA 93TEYISIP [BIIO. SE J0U ‘AJUO UOSLIEdUIOD SAIJE[SI O] PIsn 9 0) oI SRS 9S9Y]) ‘010JaIa]], JUNOWER PIJe[nojes

a1y uodn 309JJ0 JUEIIUSIS © SABY URD YOIYM PUE [OXUO0D S,AUN0)) ) Puokaq A[a3o[dios oIe Yorym Se[qeLIBA JO Joquinu YSIy & 0} 109[qns I $9JBLINSS Yons ‘ISASMOH ‘sporjow Sunewss pajdaoose pue
UOIJEULIOJUT S[(RUIULIDISP-aIS uodn paseq ‘ownjoa 951eyosip oY) JO UONBUITLISIP 1534 S,A1UN0Y) Y} S8 SSIRWISS 959 ], A TNO AHLVINLLSH a1¢ ,3Wn[OA ISH,, UWn[0o 3y} ul umoys sannuend) ‘FILON



¥T30 11 98ed

‘:m&mx}:q& EMQ E wMS\ueE F.c‘.,&& e,w&u.mcw \v&&n, :w:avw dund ,mi .mes m?Nuiwqu doa n.bnvv ay mxuN.xmiww‘bc~Mwan oy M:.Ewais.\ e ..a&vz

Jostarxdng
OUBUNUIBIA uordwey)
REVIIN ueLg den pasoway umey oN  den Sumysesmiop S[oquEN P2glosqy punoin Kopren Amyq soelf wmipels 0gbS  €1/S1/T SSEFON
. IS2I0N
Josiazadng
SoUBRIUIRI uordwey) s3ey
Jomsg ueLg parouIsy s3eo0[g WeY ON  /SHqa( /esealn Sjoquey S9 P2q10sqy punoip LoreA ae[A pue[poOM 10V  EI/E1/T  €SEPON
- :$310N
J0s1A1adng
S0UBTUIBIA uordwrey) arey sSey ueI(] ULIo)S
Iomag ueug panomy 23ex20[g Aaeoy /SHQ3( /osBa1D) SjoqueN 11L9 /gon( 23eurei(q AS[lEA  MS 9AV W6 099 ¥ 1A Aeored 176 €1/11/T  TSEVOW
~ - - :s210N
1os1A13dng
SouRUAUIRIA uordweyq) uey arey Yoar) Aof[eA
Jomag ueng PRIONTUOIA U] Aaeoyg woy ogreyomg S[oqueN SeE1E [urel(] wiolg Koqrep MSISWLL 8TT @ STO1  c/IL/T  ISEPON
B B o ) ) i SION
Josiazodng
9oUBUSIUIBIA uorduey) wmey mey 231 AofjeA
Jomag weng PRIONUOIA SUI'] Aaeoy woy o3reqong s[oyuey L¥1°6T fqonQ sSeuterq Kaqrep oD WX 1€ e/IL/T  0SEVON
st e e SRV - e - - , :$a10N
J0s1A1adNg N231) Aafj_A
SoUBUNUIRIA uordwey) ey ey 01 231D Iopasy
Jamag erg Pa10)uOA] Sul'] Aaeoy woy o3reqoms jmoues[n 8P8°LES /qon( sdeute1q Kaqrep PYPBASYIIM 90  cI/IL/T  6FEVON
o ) ) o ) ) ) o ; SAION
los1aradng
SOUBUNNUTRIA uordwey) uey PAIS I SPOOA\ WBYRIQY
Jomag ueng paaoway sFexoo[d SeIPOIN 958D sjoquep 23! P3ql0sqy punoIs Aarep ASY 000T % 0061 WeaM3q ATV €1/01/C  SYEPON
e , meeEE‘ E,E &u‘.iw.%c ..S 1610 una som .mmmux A2M3S b§,§u e.MEExobmw,gSouhwcb v AQ, pazipum Sutaq Butjdnoo asoy ssvdAg  :satoN
Jostarxdng 9SOl
9oURURIUIBIA uordurey)) o31eyosI(q
Jomag ueLg paxreday asoy meyoN  osof parmdny  dumg ssedAg ure1(] uLo}§ Larep Keavpred o3puig ssoy 677§ €1/9/C7  LYEPON
Ly MQ.Q&QQ&% Q&u\ﬁN uonoy A2 M SNV)) wbka_W QQ.%& uoyvuysaq E&NMAW. uod2710,) uonyvoOY %NMQQQVN ‘oN
uos.ia g 104 159 apuiillN wq juaAg

"soum|oA 28IeyosIp [enjoe se Jou ‘A[uo uosLedwiod SAIJR[aI JOJ Pasn 9 O} 218 SIJRUINSD 98Iy} DI0JRISY ], ‘JUNOWE PIJR[NO[Ed

oy uodn 309130 JuROYIUSIS B SABY UED [OIYM PUB [OIU0D S,AUno)) oyl puokaq A1o1e[duios a1e yorygm sajqeLrea Jo Jaquinu ySiy € 0} 103[qns a1 SSJRUINSS Yons “IoAoMol spoyjow Sunjewnss pajdaooe pue
UOHRULIOJUI S[qRUIULISIop-a3s uodn paseq ‘ownjoa 95IBYISIP oy JO UOHBUIULISISP 153q S,A1UN0Y) S} 216 So1ewss sy, A TINO dALVINLLSH 2Je ,oWnjoA IS, UWN|0d 8y} ur umoys sannuend) :JION



¥T730 71 98eg

1$9I0N
J0s1AT8dNG 301D Ad[[_A
QOUBUSIUIBIA uordwrey) ey uey 0} Yoa1)) Iopadg
oMag ueug PAIOYUOJ] SuT'] oJBIOPOJ WO 93IeyoIng s[oqueIN 000° Jqon(] 98eureI] Kajjep unoD X €7 €1/97/T  PISHON
s o et e RN e - - somon
Jos1A3dng 21D AdIRA
QOURTAIUIRIN uordurey) uey mey 0} jo01)) I9paa]
Jomag ueLg PI0)UOIA Sul'] WEry woy d3reyomg nouea[’ 00£°9T1 fgoN( Zeuterq Koqrep P PEASIOIM 90F  €1/9T/T  €9EVON
B N :$a10N
J0s1AJdNng 321D AJ[eA
20URUSIIIRIA] uordurey) ey uey 01 021 JoPa9,]
Jomag e PIIONUOIN SuT'] W31 woy s81egomg mnoues’ 088°€01 /qoNQ sSemeiq Koqep P PEAISHOIM 90  €1/TT/C  19€P0N
i B T i ) i SIION
J081AT9dNG o1 Aa[IeA
OUBUSUIEIN uordurey)) mey mey 01 %001 Iopaa
Tomag ueng PAIOIUOIN SuI] W37 woy s3yeqomng S[oqueN 94 4o sSeuresq Koyep npumele 719 €1/cUT 09¢vON
i i i ISIION
Jostazadng ¥oo1)) AafjeA
SOUBHAIUIRIA uordwey)) ey urey 0] }991)) I9pa3,]
Jomag ueug PRI0NUOIA] Sul'] W3 woy s3reroIng S[oqueN 0£9°6€1 /aonQ s8eurer L 1L Moy 1xe@ 1€ €1/TTUT  6SEVON
o ) T yNNSM‘sns mi =~Nw§ne\n~ \;QGKQRQ Mﬁ.ﬂxc.o‘msxﬁh EQ%W«W«&&:W ..“z,\u QN&}«M,QS& 2wv23q Q&.& W.E&VE mi NIMN,kVEwM .\QE.MEGh .Ns M:.Ehtém.\mﬁ&.\& SS3I0N
J0s1AI9dNG
QOUBUSUIEIA uordurey) urel(] ULIO)S
RELEN uelg den paromoy meyoN  den Surgsessor S[oqueA /an( d3eurerq Aofep Amid 2ov1], WIpLIS 00FS  €1/TUT  8SEHON
T i o i ” B ) SAION
Josiaradng
SOUBUIUIBIA uoidurer) uey urey yoar)) AafjeA
lomag weng PRI0JIUOIA U] Areay woy s3reqomg sjoque ¥56°9¢€ [ureI(] wiolg AareA MSISTLI 8291 ® STO1  €1/TT/T  LSEVOW
. e ...m&cz
Jos1Axdng
SOURUSIUIRIA uordurey) wmey ey
M3 ueug Pa10nuoA Sul] Aavoy woy dgreyoms SroyueN TLSY urel(] uo)g LapreA Ay AopHeg SOPT  E1/ZT/T  9SEPON
o[ Bunioday uayv ] uonysy 424102 4 asnoy) 204nog (13) uoyvUSIq WoysAS Uoy22J10D uonvIOYT parioday ‘ON
uos4dg 104 185 2w amwq Jusayg

‘sommn[oA o3IBYOSIp [eNjoe St 10U ‘AJuo uosLredurod sAle[a1 J0J Pasn oq 0) ST SRS 9831} OI0JOIOY], JUNOWE PIJB[NO[ED
a1y uodn 300JJ0 JueOYIUSIS B OABY UeD YOIYM PUE [0XU0D S,AUN0y) oY) puokaq A[a)o1dios aIe yorym ss[qeriea Jo Joquinu yS1y € o} 100fqns are sa1ewlse yons JIoA9MOH ‘spoyiow Sunewnss paydeose pue
UOHRULIOJUI 9[qRUIULIDJOP-9YIS Uodn paseq ‘owm[oa 95IeyosIp 2y JO UOHBUIULISISP I58q S,A1UN07) a1y} aJe sajewmss asoy], *XINO AALVINLLSH 278 ,oumjoA ‘IS, UWn{od o) Ul umoys sepnuend) :JLON



$7Jo €1 28eg

510N
10s1AKdNg
OUBUSJIIBIA uordurey)
I0Mag ueug pasoway a8eo0lg uley oN aseaIn Jjoque 9L qon(J dseues( AareA MS AV uolOuL €701 €1/18/E  LLEVON
N N i o ﬁwh.&&n i&\s@ uwﬁ ﬁ:c &an{wtcmnmxrza \u:&:wx éEwrSU v.\‘:&bm\s hmw,‘_cuvnxw umop Swn &E_R sspddq nl&uq&.:co :S210N
JostAradng
SOURUNUIRIN uordwey) ogeure(q 221D
omag ueLg popeisoy dumg sseddg  urey oN uonongsuey sjoyueN PIIEL AoqeA 01 19pasg Karep IS [°qeS] 2 9AV 9SO JO WL €l/6l/e  SLEVON
810N
losiaradng
SOUBUNUTEA uordwrey) s8ey
MO8 ueng Pparoway s3exoolg urey oN /51007 /ose310) moues|) 0209 P2qI0sqy punoin Kof[eA MS AV T 60ZE  E1/TI/E TLEVON
) h :SaON
Josiazadng
oURUAUIRI uordwrey) uey yearg
Tomag uerg parredoy sjoyuely 31y ey AyAeID S[oyqueN € Jjooxd subpem Kofrep PUQISIED 06T  €L/TI/E ILEVON
o i i JSION
Josiaradng
SOURUNTIRIA uordurer) S[9MO], /S1991S
Jomag ueng parouray 33exoold urey ON pag /osea1n nouea[?) LL Paqiosqy punols Aorep SALJuodeag [0€  £1/6/¢ 690N
- B o o o B ) N B ) - ..MEQ\(
J0s1A30dNng
0UBUNIUIRIA uordwey)
JoM5 reug paromy adeoolg ued ON s100y S[oqueN §eT PaqIosqy punols Aofep peoy piopeng €11 cl/L/E 89¢VON
e e e e e e . I - - - soron
JosiAzdng }oo1)
QOUBUSIUIEIA] uordwrey)y Ao[IBA 01 19P29
12M3g ueLg paroway o3exo0[g ey ON IsBAID sjoquey 0¥608 furel(] wioyg LI MSISWLI ST9T  €I/LTT  LI9EVON
..&RZ
Josiaredng
QOUBUSIMIEIN uordurer)
Tamag ueLg paaowdy 23exo01g uey oN 95831 SjoqueN L Paqiosqy punoin Koqrep MS I1Q saIoyg myuy 1051 €I/LT/T 99EPON
oy Bunioday uayv ] uonoy 42Y1va 4 asnuy) 204n08 (v3) uoypuysaq wa1s4g UoY23[10D uoyvIOT pajioday ‘ON
UosAdJ 104 185 iy liinle) a0 a5y

"souIn|oA 931eysSIP [ENOR St 10U ‘A[uo uosuedwiod ARSI JOf Pasn 9q O} S8 SOJRUN[)SO 9SOY} ‘I0JOISY ] "JUNOWE Paje[noed
sy} uodn 109130 JueOLIUSIS B SABY UED YOIYM PUE [ONUOO §,AUN0Y) U} PU0ASq A[9101dIod 918 Yorym SS[qRLIBA JO JOqUINU YSIY € 0} 105[qns o1 SJRUISS Yons “I9ASMO)] ‘spoylow Supewnss peydaooe pue
UOHBULIOJUI S[qeultIa)ep-ais uodn paseq ‘Ownjoa 931eyosIp oY) JO UOPRUTULISIOP I53q §,AIUN0Y) Y} SIB SOJEWINS 989y X INO AILVINLLSH 18 ,dWN[OA ST, UWN[0d 9y} Ul umoys sannuend) ‘LON



¥TJo 1 98ed

$310N

J0s1A10dNG
Q0oURUAUIBIA uordwey)) oy 23eurerJ
Jomog e paaoway a3exoolg urey oN s3ey /osea1D) S[oyueN (28 /P3QI0SqY punoin AorreA P O[[eAUOIN L1BE  €1/8/% 68¢P0N
o ) - - i h ) o . i , ..u‘wsbz
Josiaradng
SoUBHLIUIRIA uordurey) yoo1D)
19M3g ueng parowrsy sFexyoolg ey ON S1003] /oseaID S[oyuey 11T JO1] 03 19p3ag Korep SAY BOSUqOY S€1 /LY 83¢PON
i .5 ) $I0N
Iosiazadng
20UBUOIUIRIA uordurey) mey
fomog ueLg paroway d3eyoolg QJBIOPOJN  SHQI(] /5Bl s[oquey €91 urel(] wols Larep PY S[epWBIUNON 69¢¥  EL/V/P 98¢VON
T ) i ) o i S2I0N
Josiaradng
OUBTAUIRIA uordurey)
Tomag ueLg pasouay a3exoo[g urey ON 9sB3ID) JoqueN 9zl urex(q utols Korep SAAV W9 1061  €1/1/¥ Y8EVON
e e e e - oo
J0s1AKdng
SouRTAUIRN uordmey) mey
1oMmag uend paAouay a5exo0[d Aneoy sgey osesIn sjoquepy 68T PaqIosqy punolsy Koqrep MSISUodWTT 10€l  €1/€T/E I8EVON
o T ’ ’ " - ) i SSIION
1osiaadng
SouRUANUILI uordurey) mey uey Noa1)) Ao[eA
Jomag ey P3I0JIUOIN SUL] Aneoy woxy agregong SjoqueN 7668 /utel(] wlolg LareA dAy uoNng 7ZIT  €l/eT/e 08LvON
B i o - i - ) ’ . ) ) SIION
Josiaxadng yoa1D)
QOUBUSIUIRIA] uordwey) mey ey Ao[feA 01.19p33y]
Iomag uerg POIONUOIA Sul] Aneoy woy s3reyomg mnoueaf’y 0S6°'61 [4onq s3eureiq Aorep peod peaIsyoIM 90y €1/€T/E  6LEVON
h ’ y B ’ ..hugb\.,N
Josiazadng §931)
S0URUOIIIRIN uordurey) uey uey Ko[jep 01 19pad] ]
1oM3g uerg POI0JIUOIA SUT] Kaesyg woy a3reyoing S[oqueN 956 [utel(] wiolg AareA HNoD IXs( 16T €1/€T/e 8LEVOIN
oL Buntodoy uayv ] uonoy 4241034 osnD) 224108 (1v3) uouvuUySaq woysAg U021 Uoun30T pajiodsy ON
oS24 q04 15 N amwq U245y

e

"sownjoA 981eyoSIp [BN)O Sk Jou ‘A[u0 UoSLIEdUIOd SANE[SI JOJ Pasn 2 0) Ik SJLWIISS 9SO} ‘DI0JOISY], JUnouIe co«m_zo._mo
oy uodn 300130 JUBOIJIUSIS B SABY UED YOIYM PUEB [ONUOD §,AUN0)) 3y} puokaq A[a1o[duios a1e yorym so[qelea Jo Joquinu ySiy e 0 103(qns oIe SOIBWINSS Yons “ISAMOH ‘spoyowt Sunewmse pajdaoose pue
UOIJBULIOJUT S[qeUIULIS}op-2)1s uodn paseq ‘wnjoa oSI1eyosIp 3Y) JO UOHBUTULISISP 1S9 §,AIUN0)) Y} dIB SAJBWNSO 959 L, "X INO AILVINLLSH 218 ,0WN[OA “ISH, UWN[0d 3y} ul umoys sannuend) :JLON



#2730 §1 93ed

:SajoN
J0s1Axdng ¥o31D)
oUBUUILIA uordwey) wey uey Ko[eA 0) 10poo]
JOMOS weLg PRIOIUOA] SUI'] QRISPON  wox a8regomg S[oqueN 08¢‘1 /qon sSeure1q Aofrep VWX 1€T  €l/61/y 00FPON
st e it - o : - : , ...GE,Z
Josiaradng
20URUNUIRIA] uordurey)
Jomag uelg parotuay d8exoorg uey oN $100y4 oroqueN LSEE Paqiosqy punoln KaeA PAIg 2210uIu0]) 78T  €l/61/y 66£V0N
o - ..HNQQ\(
Jostatadng
20URHIUIBIA uordurey)) ey uey Noor) AojjeA
IomMdg ueug PRIONUOIA] QuI'] Aaeayy woy s3regomg S[oyueI 011 JURI(] WIO)S Konep sayuoing zzZIz €I1/61/v  86EPON
- ) 1S310N
Josiazedng
QOURUNUIRIN wordwey)) wey s3ey
JoMag uerg paromay s3eooig w3y /SHq2( /35e31H J[oyueN §29°C ulel( uaols Koqrep Py esmoj JIon 108 €U/SI/y L6EVON
......... i B ..hm.wbz
lostaradng
SOUBUNUTRIA uordurey) eyl uey Joa1) A3[[eA
oMy ey P2I0YUOTA Sul] Areoy woy 23reyomg noues[n 8¥E°0L 0} 3217 I9padg Lorep PAPEAISHIIM 90y  €L/I1/v €6EPON
S e e - e . , ..u,&,ez
J0s1Ax2dng
SOURTNUIBIA uordurey) ey mey 921 AafeA
R ) ueLg PRIONUOIN Sur'y Aaeoy woy s8reqoms sroqueN 81+6 /urex(] uLoyg Korep MSISWPLI 8T ¥ ST9T  CVIINF  TOEVON
T o - ) ) ’ R m\E\RﬂB mﬁ uo muVmﬁS»,nci wkwﬁ sxmw.Ns:kkc \,Smkh uodn ME}.#Q\\NYN\#Q ueﬁ.u NNQ&.EGXN ...W,.NQQZ
J0s1Axdng
20UBUSIUIRIN uvordwey) s3ey
1oMI ueng pasoway a3exo0lg ey oN  /SuqGe(] /e58a1D) sjoquey Paqlosqy puno1h Karrep SHOWRT0S91 €101/ 16EPON
h ) ’ 510N
IostAradng
SoUBUUIRIA uordwey)
Jomog uelg paromsy sexoorg ey ON sgey /esesln moues[n 88S PaqI0sqy punoIn Aofrep ISWEE TIS® 605 €1/8/% 060N
oL Suzpiodsy uayvJ uonoy A2YID3 4 asnv) 204108 (09 uonDuURsaq waIsAS uo122j10) uonv07 poriodsy ‘oN
uosid g 104 159 2wy 2w uaag

*SouINjOA 25IeYISIp [ENJO. Sk JoU ‘ATuo HOSLIEdUIO SAIE[ST O] PAsh 2 0) o1& SJLUNSI 959} ‘OI0JoIoY], JUNOWER PAJB[No[ed
oy uodn 309130 JuESIUSIS B SABY ULD YOIYM PUE [ONUO0 8,A1Uno)) oY) puokaq A[9)o1dumos aIe yorym ss[qeLeA Jo Jaquinu Y31y e o) 10ofqns are sojeuIse Yons ‘ISA9MOH] ‘spoyjow Sunewnss paydeose pue
UOHRULIOJUI S[QRUIULISIOP-9)s uodn paseq ‘owmjoa oSIeyasIp 2y} JO UOHBUIULIDISP 1599 S,A1UN0Y) oY) 9B SaBUINSS 95aY ], *AINO AALVINLLSH 28 ,2UmjoA S5, Uwnjod sy ur umoys sepnuend) :JLON



$730 91 2324

SII0N
J0s1A3dNg
dUBUNUIEIN uordwey) s3ey
Tomog uelg. parowy s3exoolg urey ON 5100} josBaI0y nouea[ 09€°11 Pqlosqy punorn Karep 9AY POOMITPRY 60F  €1/6/S £1¥PON
o = b e o s e emin soron
J0s1ATANG
QOURUSIUIRIA uordurey) ey mey Noar) AafjeA
Tomag ueLg PRIOJIUOJA U] Aaeoy woy s3regong s[oqueN 188°6T [urel(] wiolg Lorep oAy AODHIag SOFT  E1/W/S 284405
e e e e oot e e e e e e e ooy
Jos1aradng
9oURURIIEIN uordurey) ey urey 221D AsfeA
JoMag ueLg P10NUON SU] Kaeoyg woy agregomg sjoquey oriEL /urei( wiIorg Kaprep unoy X 1€C  EIH/S OI¥vON
) :SajoN
10s1A13d0g
SOUBUS)UIRIA uordureq) ey uey ¥o31D) A3[[_A
Jomag ueng P3IONUOIN Sur'] Kaeoyg woy a3reqomng mouea|’y 891°S€T fqonQ dSeurerq Korrep PY PEASHOIM 90V €1/¥/S 60¥70N
- soron
Iosiazadng
SOURUAUIBIN uordurey)
Iamag uelg pasowray adeyoold ey ON 95T adig € PaqI0sqy punoln Korep SAL(IISAI0] 0L €1/6T/y  LOVPOW
T . ’ i ‘Moo Q&S&, xv.s.&: EQ&MEEE, NQ padvwvp mrm 49MaS AJ10D40) ..u.&mZ
: ¥931)) sapeys
J0s1akdng Yearq urejy 0} o3euteI(]
QOUBUSNMBIA uordwey) Ayiaeiny jofewe(y JUrRI(] WIO)S :
IoMmag uelrg paxredoy sur] urey oN uononysuoy adig /gond oSeuter Karrep I 2A0D NS SHBE €1/6T/  90VPON
e e BN soron
J0s1A1dNg
OULTIUIRIN uordwey) uey ey Yao1D Asjlep
Jomag uelg PSIONUOIA SUr] JleIopoN  Wog SFreyomg noues[ 0£8°81 /goNQ sSeureIq Laqrep PAPEASIIM 90y €1/61/y  T0VPON
L Suniodoy uaypJ uonoy A2YID2 asnw) 20.4n08 (3) uoyTUYSa(q wa3sAG U01102]10)) uoyvIOT parioday ‘ON
uoso g 104 159 apmnN Eiieg oAz

"SouIM[oA 25IeyoSIp [enjoe se Jou ‘A[uo uosLedUIod SAIE[SI O Pash o 0} oI SOJRUINSD 9SO ‘DJ0JOISY], ‘JUNOWR Pajeno[ed
oy uodn 309539 JueOYIUSIS B 9ABY UBD YOIYM PUE [ORUOD S,AUN0y) oy} puokoq A[e1a[dwios are yorym sajqeLeA Jo Jaquinu Y31y e 0} 302[qns aIe Sajewnss yons “10Aomoy spoyow Sunewss paydaode pue
UOHRULIOJUI S[qRUIULISIOP-9)1s Uodn paseq ‘oum[oa oIeyosIp oy JO UOHBUIULISIOP 153q S,A1Unoy) oy} aJe sajeurse asoy ], A TNO A LVINLLSH 938 ,oWnjoA ISH, UWIN[0d 81} Ul UMoys sannuend) :JILON



¥TJo L1 93ed

:satoN
Jos1Aradng
QOUBUSIUTRIA uordurey))
Iamag uelg paromay a3eoo[g urey oN s3ey joseaIn Sjoquey w qou( 9Seurelq Larep Ay supAeT 0  €I/11/9  LTHHON
h i i ) o i ) i SAION
Iosiazadng Noa1)) ASqeA
SdUBINUIRI uordurer)) urey uey /qon( 98eureig
Jomag eng PRIOJUOIN SUr] Areoy woy oFregomg jnoues[ 0TsLT /P3Q10SqY punoI) Korren PAPEASAOIM 90y €1/01/9  9THhON
o ) - - i .“hwsez
Josiazadng
SOURUNUIRIA uoidurey) uey ey jjea1)) AafeA
Tomag uelg PII0NUCIA SUI] Aaeoy woy s3reyomng sjoque 98¢ /PGI0Sqy punoin Aorrep unop X 1€ €1/01/9  STHYOW
T T T - - ” - - ..HNQQZ
10s1A1dNg
SOURUSIUIBIA uordurey) 00y /s3eY
Mg weng pasoway 9Feyoolq UeY ON  /SHQ(] /eseard Sjorue 896°¢ Ure(J ulolg AofreA aALquodesg OTES  €1/STS  ITHrON
B o ) ) ) :$310N
J0s1AxdNng
VURUSJUTEIA uordurer) our] sredayeoeidoy yealg Jo31)) sapeqs
Iomag ueng 0} pouueq 109forg ey ON e ArAeID adig 0139317 Iopasg Ko Kep joo1gd 101+ €IATUS  OTHHOW
s, - B ’ ) N B ’ 'S3ION
Jos1Azdng
OUBTRIUTRIN uordwey)
JoMag weng paroway a3exo0lg ey ON sgey fesearn S[oyUBA 1SS ear) sopeqs Aarep IS POOM3SOY LoV €19L/S  9TvPON
- o ) ) ) SAI0N
Josiaradng
SoueUSIUIR[A uordmey)
Tomag el parowioy d3eyo0[g mey ON s100y4 S[oqueN LO1 urel(J wioyg Aoren P IIMBAO 606  €1/S1/S  SIFPOIN
- T ’ ’ ...wmﬁuz
Iostaradng
0UBUSUIBIA uoidurey))
Tomag ey parowsy s5eoo[d ey oN asealH sjoquen £81 el wioxg Larrep I 93e[IIA PUBIPOOM HO1  EL/TL/S  PIPHON
L Suyaoday uayn ] uoydy A2Y102 44 EX17s) 20.4n08 (%) uonvuysaq waIsAS 10112210 uoyw20T paiodoy “oN
UoS4d 104 159 awmnn Eiide) Jusary

"SouIN|oA 93IBYOSIP [ENJO. Sk J0U ‘ATuo uosLIedwod SAIJE[AI JOF PIsn 9q 0} SIe SIJEUIN)SS 9SSy} ‘010JOIoY], JUNOWE PIJR[NO[ed

ay3 uodn 309135 JuROIUSIS © OABY UBD YOIYM PUR [OIU0S §,AJUN0)) oY) puoAaq A[ajo[duwios axe yorym SSjqeLeA JO Joquiny y3ry & 0) 3105fqns oI SOJeWNse Yons “19Aomoy] ‘spoyjew Sunewnss pajdoooe pue

UONRULIOJUI S[qRUILLISIOP-0YIs Uodn paseq ‘owm[oa aSIeyosIp oY) JO UOIRUIULIBISP 1S9 §,AIUN0)) o) 2I8 S3JeWNSs 353y, "X INO (HLVINLLSH 9J8 ,0WnjoA ‘IS5, Uwnjod ay) ul umoys sspiuend) ‘JLON



¥230 81 s3eqd

SPION

Josiaradng
OTBUSJUIBIA uordureq)
Tomag uerg pasoway sexoolg uey ON 95BaID soquey 0009 urel( uiog Lorep 9AY UOpUrT 8T8C  CI/LL/8  LEVPON
Crmmmm o ..WN_,‘QZ
Jos1Aradng
SOUBUSIUTRIA] uordmey) s3ey yonu( sfeureiq
1omag ueLg pasowmay a3exo0[g ey ON /sUq2{ /51009 Sjoque 96 /P3G10sqy punoip Komep IS SeIeYD IS $OT  E1/CL/8  9EvvON
i SION
Josiazadng
OURUNUIEIA uordurey) ey
1M ueLg Pparoway s3eysorg SRISPON 95B2ID) moues[d) 09S urel(J uLoig oA onusAy AS[sud €01€  €1/TT/L  SEPYON
, - . e e e e ooy
Josiaredng
SOUBUSHIEIA uordurey)
Jomag uelg paromay a3ejoolg WeYON  SHGI(] /os891D) S[oqueN 0zL urel(J uLorg LoreA Iq PR [IIPSN 126 €1/81/L  PEVPON
S 290N
Josiaradng
someuoymely  uordwey) urey
JoMag ueug parowmay s3exoo[g SjeIspoN sgey /oseaIn SjoqueN 91 PaqIosqy punors Aorrep Pecy II'HWIJ 675  €U/IL/L  €EbPON
- o i i ) T N i ‘ htxekm mtn 2@ Nwtwﬁ.:,—w MQ.\S w&m&» nqg .\3\—.:.2» \—“—Nku, :0,&: M{.?SG%W;Q jou ®~0&=w\< SII0N
J0s1A10dNng
OUBUSUTBIA uordurey)
Iomag uerg paaowmay s3eyoo[g ey ON s3ey feseorn sjoquey I Paqlosqy pumors Karep SPAYIITLIS €l/1/L 0ErrON
’ i o N T o SION
J0s1A19dNg
Q0URUSIUIR A uordwrey) s3ey
lomog ueLg paAowIy 33e3o0[g ey oN  /sHQe( /eseald) noues[ 0LT P3qI0sqy punols Aorep MS PA UOSIIM 108 €1/TT/9  6THPOIN
e o i P . soron
10s1A19dNg
dUBUNUIBIA uordwey)
Iamag uenyg paroway aexo0lg uey ON s3ey /oseaIn noues) 91 Paglosqy punorn Korep SAY JIABRID COET  €1/0T/9  8THHONW
A M&EKQQ&Q uayn [ uonoy 42102 4] asnn) 204n08 QQ@ uoynUlsaq swuu&w‘ UuomI1j10) uoyvooT %WN&O&N%MN ‘ON
uosiaqd 104 955 appunn a1 Jusazy

*SowIn|oA 93IBYoSIP [EMoR SE j0u ‘A[Uo uosLIeduIod SATIB[SI 10] Pasn a4 0} 26 SOJEUILSS 95o) 910J2I0Y], JUNOUE PAJE[no[ed
3y uodn 109530 JUBDLIIUSIS © SARY UBD YDIUM PUB [ONUOD S,AUN0)) oY) puokaq A[a1o1diuos aIe Yorym ss[qeLeA Jo Joqunu ySiy € 0} 100(qns are sOJRWISS Yons ISASMOY] ‘spoylow Surjewrss poydoooe pue
UOLRULIOJUI S[qRUIULISIOP-oJIs uodn paseq ‘ownjoa 951eyosIp oY) JO UONBUTULISISP 1S9q §,A1UN0Y) SY) SI€ SJBUINSS 9saY [ "X INO QA.LVINLLSH 18 ,dWN[OA ST, UWN[0d oy} ur umoys sannuend) ‘HLON



¥730 61 93eg

210N
Jostaxadng
SOUBUSNMIRIA uordurey))
M3y ueng Pponowmay oexo0[g ey oN 9sBaID jnoues[ #89°S qon( s3enrerq KofteA P qnpd Anuno) ¢zee  €1/0T/6  SrHHON
e e - S - soro
Josiazadng
SOUBUSIUIRIA] uordwey)
) uelg pasomy a3exoolg ey ON osealn sjoyquelN 9 PaqIosqy punoi Koqrep IQ 1) [edIPSIN 0011 €1/61/6  LyPPON
e . oo
10s1a19dng yoeqmorg
SOUBUUIRIA uordurey)) € peyy pue sur]
J0Mag uepg Sumysemar paddoyg urey oN © Surgsemiof s[oqueN 1 P3q10sqy punoin Aaqrep pEred vyl €1/81/6  9vPON
» . o $I10N
J0s1A3dNg
90oURTAIUIRIN uordwey))
Iomag uenyg parowoy 93ex00[g urey] ON SHqa( /o581 S[oyueN 0LET el ulog Aarep PY PIBMPOOM 6701 €I/L1/6  SYPPON
o ) ...qm:.vz
1os1A13dng
QOUBUSIUIRIA “uordurey)
19M3§ ueng paroway s3exoolg ey ON 100} /35BRID) SjoyueN S6 Pagi0sqy punorn Ka[reA nD sjoutweg L£99  €1/01/6  evvyON
- - ) - - o ) ) o e ) ) JSIION
Josiazadng
0URUSIUTRIA] uordurey))
omag uelg paAouray a3eyoolg ey oN s8ey /osea1n QJoyueN £9 urel(J wiolg Aofrepn uTuolBmpnT 08LL €1/0€/8  O¥PPOW
e e e e I e - .NBE.E:&% rou som m§~§ soron
losiarxdng
SOUBUNUIRIA uorduey) yearg 39010 SOpBYS
Jomag ueLg paneday oury urey oN weN A1ARID adig /orex( wiolg Kaqrep PAld poomyoorg 0§  €1/€7/8 68V ON
) ...&82
J081A13dNG
0UBUIUIEIA uordurey) s8ey /sugaq yooid sunpem
JaIMag ueug paAowy d3eyoolg arey ON /51007 /9sea1n) SroqueN Y6C /gon( d8eureiq AoffeA PA gD Anuno) Z1zZ€  €1/61/8 SEPYOIN
apy Suntoday uayn ] uoyoy A2YD3 4 ENL%9) 204nog (v3) uoyDUSIJ Wa1SAS UONI2]10D uoyvI0T porioday ON
uosag 104 15 aunN g uaag

‘SomMN[oA 98IBYSIp [BNOR SE J0U “AJUO UOSLIEAWOd SAIE[SI JOJ PAsn 9q 0) ST SOJEUINISS 353V} ‘OI0JRJoY], JUNOWE PIJE[Nofed
a1 uodn 09]o JuroYIUSIS B 9ABY URD YOIYM PUE [01jU09 S,K1unoy) oy puokaq Kjeie[dwios axe yorym sa[qeLieA Jo Jaquinu Y31y g 03 102fqns aIe $)BUINSs Yons “I9ASMO[] 'spoyjewr Surjewnse pajdeose pue
UOHRULIOJUI S[GRUIULIDISP-9)1s Uodn paseq ‘oumjoa o5Ieyosip oy JO UOIBUIULISISP 183q S,AJUN0Y) S} SJk So3etsd 8oy, “ATNO dALVINLLSH 918 ,oWn[OA “ISH, UWR[0D 3y} Ul UMoys sannuend) FJLON



¥730 07 98eg

S2I0N

J0s1A10dng
SouRUSIUTRA uordarey) Nyoor) AofleA
Jomag weug paroway o3ejoolg urey ON sgey /oseoIn sjoquepy 0s€°1 /N dSeurei( Koep N2AY |G TI0S €1/81/01  LSYPON
[, - S o b T ) SPION
J0s1A19dNg
OUBUNUIEIA uordurey) s8ey
JoMag reng paaomay s3exo0[g urey oON /51007 /358310 S[oqueN se PaqI0sqy punoIn £oreA Py uwepsaI( 0vcs  €1/81/01  9SHFON
T i . i i $2I0N
10s1A19dng
QOURUSIUIRIA] uordwrey)
Tamag uenyg parowmay 23ejoog ey ON s3ey /eseaID jnoues[y 0¢€ P3Qi0sqy punors KaeA WToalL auld S0¢L ¢1/ST/01  ¥SPPON
o o ) i hwa\,N z
J0s1AT8dNG
Q0UBUSIUIRIA] uordurey) s3ey
1amag ueLg paaomry s3exoold Wey ON  /SHQ3( /esear) jnoues[ $0S Paqlosqy punold Koren wIseryuodesy [0 CL/EL/01  €SHPON
o o N i ) ) SIION ‘
Josiaradng
OUBUSUIBIA] uoidwey)
Jomag ueLg paromay sgexooid ued ON sgey /osearn Sjoquey £ PaqIosqy punorn Loqrep ISIRID COT  €T/01/01  TSHPOW
SO - - . S R O - - - soroy
JostAarxdng
OUBUUIRIA] uordurey) s3ey
Tomag uerg parowmay d3exoolg WeYoON  /sHqe(] /osea1) S[oque £6 Pa3qlosqy pumnols L1 TN NoAY G TI0S  £1/6/01 LSYYON
e U v - . - soron .
Josiaradng
SoUBUSIMIRIA uordurer)
Jomag ueng paoejdey a3exoolg ey oN sgey joseorny sjoquepy L9 P3QI0sqy punors Aofrep Ay JAueIn G0eT  £1/9T/6  OSYYON
- a ) ....m.muez
Jostaradng syo0y
OURUNUTRIA uordwey) parredoy /s3ey fpearg
12Mag weng Sury /paaowray sFexoo[d  urey oN e Ajaeig adig SLYT yoN( oSeurerq SN S9%eMRL 9ITH B TITH ULdMIdY  €1/07/6  6¥FPON
A Mﬁ.ﬁk@&@% uaynJ uonoy A2Y102 4 asnn) 224n0g QGM\ uonvuysaq S&wbﬁw UuonaIdj0D uoyvooy .@&N&Qm&&% ON
uosidg 104 189 N amq Juaay

*SOWIN[OA 9T IRYdSIP [eNJOR SE J0u ‘AJuo HOSLIEAWO0 2AT)B[OI IO PIsn 9q 0) 2Ie SAJBUIISS 9S9Y) “0J0JoIoY] “JUnoure paje[nofes
3y} uodn 109530 TUBOIUSIS B OARY UBD YoIYM PUB [OXUO0O §,AUN0Y) oY} puoLaq AJo1o[diod oJe Yorym SS[qeLeA JO qunu ySiy g 0} 305[gns 218 SOJeUIse Yons I9A9MOL] ‘Spoylow Supewnss peydsooe pue
UOTJEULIOFUI S[QEUIULISISP-o)1s uodn paseq “OWnjoA 93IeydSIp oY) JO UOLBRUIULISISP 159q S,A1UNO0Y) 2} oJe Sajewnss 9say], "X INO QALVINLLSH 9J8 ,oUInjoA ‘IS, Uwnjod sy) ur umoys ssppuend) ‘JLON



¥T30 17 98ed

) ) I§ION
Josiaxadng 21D
QOUBUIUIRIA uworduweq) uey urey KoqeA 0119p39g
MG ueug POIOYUOTA S| RaeoH woy a3reyomg ojoquey \réarat /qon( oSemeiq Aaq[eA uno) X 1€ S1/9YIT  1LVPON
T o o B ,»Sc:?t&,% 10U SDM 2WNJO4  ISIION
10s1A15dng
S0UBUSIUIRIA uvordurey) sgey JooIg suppem
1omag ueng paaoway Bexoolg uey oN /53007 /o5B31L) adig [Urel( wIolg LILTN PAIG quID AQuno) 81z6  €1/07/11  L9VFOW
- ‘BGDUIULLIBIBP JOU SVM N[04 ...nNMQZ
J0s1AT0dNG
SOURUSIUTRIA] uordwey) panedoy yearg punoin
1oM3IG ueLrg our'y /panowoy oFexoolg  uley ON ey Araern w1 s9[oY /odid el uuoys Aarrep JuRdSAID WU LLYT  CUVI/IT vOPPOIN
o N o o B o - S2I0N
1osta1adng
SouRTNUIBIA uordwey)
1omag ueug paaouray adexoolg urey oN sgey /suqaq sjoqueN 891°6T 3ypar) Kofrep Korep PY UOS[IM 008T  €I/8/I1  €9vPON
) o N o i ) o - B i i ..w&o?
Iosiazadng
oUBUSIUIRIA uordurey)
R ueLg pasousy 93exdo[g ey ON asealn noues[ 00¥°92 P2qIosqy punol Korep MSISWSY Spee  €1/8/11  TOVPON
- - - S S e . - -~ ...n&&( .
Josiatadng
DURUNUIRIA uordwrey)
JaMag ueng pasowsy s3exoold weyoN  eydsy /osealn S[oyueN 9st'1 urel( wiolg KofreA SISWLI 1001  €I/S/11 19VP0N
- ) i T i . i i B ) i ) i ,..hwge\ﬂ
Josiaredng
QOUBUI)UIRIA uordwey)
) ueLg paaowray 25ex00[g urey oN aseals) S[oqueN 143 ureiq uoys Koqrep SHOWIL LLIT €1/6T/0T  6SFFOIN
) ’ » v :Sa10N
Josiaradng
0URUNUILIA] uordwey)
Jomag uerg parouay a3exdoig ey oN sgey /osealn S[oqueN 0S€‘1 qon( s3emeIq Larep AV RO £¥1  CI/1T/0T  8SYPOIN
oL M&.ﬁk@&@w& uaynJ uonoy A2YID2 4] asnv)) 224n0§ QU%\ uoyvuysa(q S&Nh\ﬂ@ UonIdII0D uonvoog .SQN&QQ&“ ON
uossoqd 104 159 apunN amwq a5y

‘somnjoA 93IBYISIP [BNjoR S JoU ‘ATUO0 UoSLIEdUIOd 9A1R[a1 JO] PIst 9q 0} oI SAJRWINSS 3SAY) ‘0I0J0IOY ], JUNOWE PIjEINd[ed
a1 uodn 1095 JUROYIUSIS B SABY UBD YOIYM PUB [013U0D S,£1Uno)) oy puokaq A1e3e[dwod are yorym s[qeLiea JO Jaquinu Y31y e 0} 103[qns o1e S2Jewnss yons “IoAdMmop ‘spoyjowt Surewnse pajdaose pue
UOIRULIOFUI S[qRUIULIS}op-o}s uodn paseq ‘swnjoa o8IeyasIp oy} JO UOHBUIULIDNOP 159q S,A1UN0Y) S} 9Je SajeUNsd 0soU], *X INO dALVINLLSH o8 ,0WnjoA “ISH,, ULIN0d 3Y) Ul umoys seinuend) :JLON



¥7J0 7T 93eq

ISPION
Jostaradng
2ouRINUIRY uordurey)) uey
Tomag weng pasouIsy ageyood WIT sgey /osea1n SjoyqueN 09 qou( s3eurelq Loqrep Py ooy €197 €I/L/T1 S8PPON
B o o T - - h JSAION
10s1A1dNg
SOURTAUIRIN uordwey) wey
1om3§ ueLyg paromay s3eo0lg WsrT sgey fesed1n S[oqueN L4 Paqlosqy punoln Aoqrep M oAV wowkeID 64T €1/9/T1  ¥8YPON
- ..hNHBZ,
J0s1AT9dNG
SOUBTUIBIA uordurey)
1omag ueng parowray s5eyoog ey ON 9SBID S[oyueN 005°€1 el wiog Aopep PYIsmO] JI0D 108  E€U/LT/IT  LLVWONW
T h i SIION .
Josiazadng
QOUBUS)UIBIA[ uordurey)
JoM3G ueug parowray agexoolg urey ON s3ey /osedIn moues[ A Paqlosqy punoln Loprep MSPAV TN €16 CI/LTUITL  ILPPON
e e A e S e - - oo
Jostarxdng y221D)
SOURTAIUTRIA uordwey)) wey ey A3][eA 01 1999
Iomog weug PSIONUOIN aUr] Aaeoyg woy s3reroIng moues[n 8S1°s1 MqonQ sSeurelq Korep PY PeAsIIM 90y €1/9T/11  SLYPON
B — S I oo
Josiazadng
OUBUSUIBI uordurer) ey uey NeorD) AafleA
Iomog ueug PSIONUOIA U] Aavoy woy dgreqoms Sjoyue 68L°TI [Urel(] wolg Korrep Ay uoNng TZIT €191 $LVPONW
ytr T B i R ) ’ - i ..hwgb,\,w
10s1aradng
Q0URUSUIEIA uordurey) ey wey N§oo1 Aoq[eA
PMIg ueng PI0JIUOIN SUIT Aaeoy woy ogreqomg Sjoque 0sL’o fgon( s3emeiq Koep MSISISITROAY SRy IS €1/9TUIT  ELPPON
:SatoN
Josiazadng
OUBUAUIBIA uordtey)) uey
Tomag ueLg PaAoWIY 93e300[g Aneoy sgey Jpoquey 69 yaQ SBeurerq AoTreA PAIE PHPEIN 01odO 0096 €1/9T/11  TLYYON
/YA .MQ.&&QQN% uayy ] uonoy A2V asnv)) 224n0g QQ%& uoyvuysaq S&N%AW uoaI2110>H uoyvoOY 3&&&0&&% ‘oON
UOSADJ 104 159 auing]) awq Juaasg

"soumnjoa 281eyosIp [BN}OR SB J0U ‘A[U0 UoSLIedWIOd SANB[S1 O] Pasn aq 0} 2JE SSLWINSS 9SAY} ‘SI0JRISY ], "JUNOWE PaJe[no[ed

2y uodn 109)J5 JuroYIUSIS B 9ABY UBD YOIYM PUE [013U0D S,A1UN0)) a1} puokaq A[o301duwod a8 Yorym so[qeLieA Jo Jaquinu ySiy € 0} 105fqns oIe S9JeUINSs Yons “I9ASMO}] ‘spoyow Surjewnr)ss paydoose pue
UOTJEULIOJUT S[qRUILLISISP-o}s Uodn paseq ‘ouin|oA 95IeyosIp 9y JO UOHBUIULISISP 1S3q S,AJUN0)) S} 2Je So3RtlNSd 9], A TNO dILVINLLSH 238 ,oWNn[OA “IST, UWIN[0D 3y} Ur umoys sannuend) ‘FION



¥TJo £ adeq

:SatoN
Jostaradng
OUBUNUIBIA uordwey)
1omag weug pasoway s3exo0g urey oN s3ey joseaIn moues[? 9¢e urel(J wioys Lafrep Amy sBundg usorn €08 €I/61/T1  86¥HON
o o . o T ; .NNQ,G.SENQNE Jou SDMm awunjoL ..WN~Q>N
10s1ATdNg
Q0URUSNNUIRA uordureq) uoydrg padumyg sjuior
I9MG ueLIg /paromay a8eyd0lg wey oN  Junjes] esea1n adig ure1( wIo)g KofleA MSISW6I SOL  €1/L1/TT S6¥ PO
- :SalON
10s1A3dNg
SOUBUNUTBIA uordwey) yearg
JoMmog uetig poneday aury urey oN e Araein SroqueN T Paqlosqy punorn Kaqrep S oAy pue[3iH 0£€C  €1/91/T1  ¥6¥HON
i N ) i i S3ION
Jostaradng
dUBUAUIRI uordurer)
IoMa§ ueng paaouay 93eyoolg ey oN sseals) SjoqueN €01 Paqlosqy punoln Aoqrep Py danyoesd [01  €1/S1/21  €6vvON
) ) ) )  cso0n
Josiaradng
dURUUIR uordurey)
Iomag ey paaowmay a5exd0[g ey ON s3ey fesearn sjoquey 9¥C urer( wioig Aoqrep palgiesuns 401  €1/€1/T1  To6VPON
e - . S . soron
Jostaradng
0UBUSITIBIN uordwey)
Tamag uerg paaoway aexoorg urey oN SHqQa( /osealD) J[oyuey 98 Paq10sqy punoIn KoreA asyeQ e 1¢6 e1/el/2l 16vPON
T T ) T \E\Exwmi :e m.w:m?@ nci iy mq .N,S,.Ec i?u S.i: Suimorf1ano jou mouva)) Saj0N
Josiazadng
QouBTUIBI uordmrey)) wey uey 1)
Iamag eug P310ITOJA SuI'] SISOl Wog S3reromng moued[y Yoy Aof[eA 01 10pay Aaep PYPEASIIM 90F  €1/6/C1  68VPON
- ) ISIION
Josiaxadng
QouruAIUIRIA uordurey)) uey uey
Jomag uerg PRIONUOIN oul] SleIopoly w0y sFreqomg sjoquey 019°8€ el uloys Layep MSISHLL 8TO1 ® ST €l/6/T1  88¥PON
L MR.Q&Q&NN% uaynJ uondy A3YJD3 4 asnvy) 204108 QQM& uoyPUSag ENNQA.M. uonoIaon uonvooy %ka@n\@g ON
uosiag 104 IS 2N o Ju245

*somnjoA 98IeYOSIp [en)oe Se J0U ‘AT uosLIedUIOd SAIR[I JOJ Pasn 2 0} SI SJEWIIS 3S3Y) ‘QI0JOIOY], JUNOWE PIJE[NOJEd
oy} uodn 109550 JuRSLIIUSIS © OARY UBD YOIYM PUB [OIUOD S,AIUN0Y) 9Y) puokaq A[a3o1diiod aIe Yorym SS[qELIRA JO Joquint Y3y € 0} 100qns 1 SOIBWINSS Yons ISASMOY ‘spoypow Surjewnse poydaose pue
UONBULIOJUT S[QRUIULISISP-0Y1S Uodn paseq ‘awnjoA 93IeyIsIp oY) JO UOTBUTULIDISP 1S3q S,£1Unoy) o aJe seyewmss asay], "X INO dALVINLLSH 2Je ,oWn[OA ISH,, Utinjod au) ur umoys sepnuend) FLON

RN



$7 30 $T 93ed

:S3ION

Jostaradng
9oUBTNUIBIA uordwey)) SroyueN
Jomag ueLg paroway o3exoo[g ey ON s3ey /esedln /Anotuea[’ 1¥9°C qoN( 9Teuterq Aorrep pAId sopestied [0S €1/1¢/1  TTSPON
o B ’ . .&Q&EE&% J0U SDM uiiek SIIO0N
Jostazadng
20URUNUIRIA vordwey) sgey
Tomag uerg paroway s3exoog WY ON  /SHq3( /esealn adig Paqiosqy punorn LoreA NISISI 8011 €U/1€/TT  POSYON
T T T - - ” B T ..M.NQQZ
Jos1Ar0dng
OUBUNUTRIA uordwey)) s3ey
Jomag reug pasowmay s3exd0lg WeY ON  /SHq3( /esea1D) jnoues[’ 968 P3qi0sqy puno1py Aaqrep I 20IRYD 0059 £1/0€/T1  €OSYON
T ) R - - o iSaj0N
losiazadng
SoUBUSNUIRIA nordurey) urey
Jomag weug paroway s3eoold QIBISPON  SHqR( /eSE3ID Sjoyque 18y urel(] wiolg Lorrep welhp 9AY UIL €01 €1/0€/2T  TOSYOW
) ’ S10N
Josiaradng
QOUBUSUIRIA uordurey)
Jomag weng parowry s5eooig urey oN s3ey /osedrn S[oqueN 0SL¥Y yon( s3eureIq Aorep MS AV IST 2 MSISMPIOD  £1/97/C1  10SYONW
YA M:.E&OQ&% uayn [ uonoy A2YID3 4] asnv) 224n08 QQM\ uoyvuysaq swum.«ﬁw‘ uonoa0n uoyvooY \NN&QQQ% ON
UOSAdJ 104 I8 appwnN amw a5

*somnjoA o5IeyISIp [eNoe Se J0U ‘AJuo BosLEduIod SAIB[I J0] PISn 9 0) AT SRUINSD 9SO} ‘SI0JOI0Y], JUNOWE PIJB[No[ed
oy uodn 300130 JUBOIJIUTIS B SABY ULD YOIYM PUE [OXUO0D S,AUn0y) Y} puokaq A[ejo[dunos ore gorym ssjqeLreA Jo Joquinu YS1y & 0} 100[qns oJe soJWISS Yons ‘IoAsMOH “spolow Sunewss pajdeooe pue
UOHRULIOJUT S[GRUIULIDIOP-9JIS Uodn paseq ‘auwinjoa 95IeyosIp 2y JO UOHBUIULISIP 1S3q S,A1UN0Y) oY) 2Xe sajewisd 9soUL, “ATNO dALVINLLSH 918 ,oWn|OA ISH,, UUIN[0d oY) Ul UMoys sannuend) ‘HILON



Valley Creek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




MWPP SEWAGE SLUDGE SURVEY

Facility Background Information: V

1. Facility Information Permit Number: AL0023655
Name: Valley Creek WWTP '
Street Address: 3923 Clear Water Drive Bessemer. AL 35023
County: Jefferson

2. Facility Contact

Name: Robby Bennett

Title: Plant Manager

Telephone: : (205) 428-2614

Permittee Name: Jefferson County Commission

Mailing Address: ESD Suite A-300 716 Richard Arrington Jr. Blvd, N

~ Birmingham, AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity :
Avg. Daily Flow for 2000: : 51.1 MGD

Facility Design Capacity: 85.0 - MGD

VA 2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)

\ : Average Domestic Septage: 301.917 gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
Mixed with Influent Wastewater for Treatment

Mixed with Sewage Sludge
Mixed with influent wastewater for treatment

4. Estimated Percentage Contributing Wastewater Flow

Residential: 85 %
Industrial: 7 %
Other: 8 % Describe: - Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, Grit Removal, Settling, Aeration with-Activated Sludqe
Clarlflcatlon & U.V. Disinfection.

6. Estimated sewage sludge wasting rate at this facility; Ib/day dry weight
or 197,443 gallons per day
7. Estimated untreated sludge received from off site: Ib/day dry weight
or 9.926 gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment: 0.1 %

ADEM FORM 419 8/02 o , , Page 1 of 4




9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

~ Sludge Quantity
(untreated pounds per day)

Thickening

Anaerobic Digestion

Mechanical Dewatering (Belt Filter Presses)

Lime Stabilization

10. Estimate the total volume of sludge generated: . 4111

(dry U.S. tons per year)

Sludge Disposal Methods
1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No {dry U.S. tons/year) Yes No
a. Land Application, Bulk '
Shipped 4111
Agriculture
Forest

Public Contact
Lawn/Home Garden

'b.  Land Application,
- Bagged/Other Container
Agriculture

Forest
Public Contact
Lawn/Home Garden

¢. Incineration

d.  Subtitle D Landfill
(Disposal Only)
e. Lined Treatment Lagoon
- or Stabilization Pond
f.  Unlined Lagoon or
Stabilization Pond

g. Other (Please Describe)

2. It "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: NA . feet

ADEM FORM 419 8/02 . Page 2 of 4




Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP resuits.

Concentration Sample Sample Detection Level of

Analyte {mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab Yearly Average 11
Cadmium <PQL Grab Yearly Average 8.0
Chromium 48 Grab Yearly Average 8.0
Copper 450 Grab Yearly Average 8.0
Lead 40 Grab Yearly Average 15
Mercury 1.3 Grab Yearly Average | 0.6
Molybdenum 11 Grab Yearly Average 5.0
Nickel 37 Grab Yearly Average 6.0
Selenium <PQL Grab Yearly Average 15
Zinc 1280 Grab Yearly Average 18
Ammonium-
Nitrogen
Nitrate-
Nitrogen
Total Kjeldahi
Nitrogen 37,167 Grab Yearly Average

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 19 %

Treatment Provided for Sewage Sludge at the Facility

1. Which class of pathogen reductlon does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)

Class A
Alternative A1 - Time and Temperature
Alternative A2 - Alkaline Treatment
“Alternative A3 - Analysis and Operation
Alternative A4 - Analysis Only
Alternative A5 - Processes to Further Reduce Pathogens (PFRP)

Heat Drying Thermaophilic Aerobic Digestion Heat Treatment
Pasteurization Gamma Ray Irradiation Beta Ray Irradiation
Composting

Alternative A6 - PFRP Equivalent

Class B
X Alternative B1 - Fecal Coliform Count
Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
d Aerobic Digestion Air Drying
Composting X Lime Stabilization
Alternative B3 - PSRP Equivalent

X Anaerobic Digestion

“Neither or Unknown

ADEM FORM 419 8/02 Page 3 of 4




Vector Attraction Control

X Option 1 - Minimum 38% Reduction in Volatile Solids
Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
Option 5 - Aerobic Processes plus Elevated Temperature
Option 6 - Raised pH to 12 and Retained at 11.5
Option 7 - 75% Solids with no Unstabilized Solids
Option 8 - 90% Solids with Unstabilized Sofids
Option 9 - Injection Below Land Surface

X Option 10 - Incorporation into Soil within 6 or 8 Hours

Option 11 Covering Active Sewage Sludge Unit Daily
None of the Above

Groundwater Monitéring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or performed
at the site? '
Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
X No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land. :
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass and Ryearass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 Ibs/acre/year (reclamation site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?

No complaints have been received

Note: Permittees that submitted the "Annual Report Review F‘orm“ for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4




Valley Creek Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Robby Bennett . TEL.# (205)428-2614

SYSTEM MANAGER: David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Robby Bennett v ' C001594 9/30/2015
David Humphryes v C000819 12/31/2014
Luelliot Maneice 1\ C000819 - 18/31/2015
Kevin Waters v _ C002962 11/30/2015
_Warren Gooden v C000519 3/31/2015
6. Glenda Waldrop v © |C003017 11/30/2015
. Brigitte Akins v C001557 11/30/2015
_Jason Bates ’ v C006032 11/30/2014
. Warren Burns v C006163 5/31/2014
_Larry Cleckler : v C002038 11/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 240 6
OPERATOR(S):
GRADE I-c| 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il _ '
GRADE il _ 1sT]4 START TIME|0
GRADE IvV]720 18 _ 2ND|27 800
DESIGNATED TRAINEE(S) 760 19 3RD|5 . 1600
LABORATORY 40
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FR! SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: v
PERMIT NUMBER: AL0023655
PLANT SUPERINTENDENT: Robby Bennett TEL.# (205)428-2614
SYSTEM MANAGER: David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
4 William Doss v ' C005868 5/30/2013
2 Michael Gaines v C000725 11/30/2015
3. Mary Hardisty v C000374 8/31/2016
4. Heath Hinch \Y4 C001149 8/31/2016
5. Robert Myers v C005721 9/30/2014
6. Neal Poole - v C006958 7/31/2014
7. James Rogers v C002364 11/30/2015
8. Joel Waldrop 1\ C003020 11/30/2015
9. Trainee
10. Kenneth Bush Trainee
COLLECTION SYSTEM OPERATORS:
1.
2,
3.
4.
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 240 8
OPERATOR(S):
GRADE |-C| 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE Il 1ST|4 START TIME| 0
GRADE V{720 18 2ND|27 800
DESIGNATED TRAINEE(S) 760 19 3RDI|5 1600
LABORATORY 40 1
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1
OPERATOR SHIFTS NORMALLY WORKED EAGH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X
ADEM LY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMIN!STRATIVE CODE?

ADEM FORM 441 8/02




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Robby Bennett . TEL.# (205)428-2614

SYSTEM MANAGER: David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
1. Doug Carter Trainee ’
2, Ed Crumley Trainee
3, John Ellard ' - |Trainee
4. Keith Frederick Trainee
5. Malcolm Glass Trainee
¢, Earl Harper Trainee
7. Jeff Hill Trainee
8. Danny Hill ' Trainee
g, Joshua Hughes Trainee
10. Donald Kelly : Trainee
COLLECTION SYSTEM OPERATORS:
1.
N2
s
4.
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR  [240 6
OPERATOR(S). '
GRADE I-C| 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il _ '
GRADE il v 18T|4 START TIME|0
GRADE iv|720 18 . 2ND|27 800
DESIGNATED TRAINEE(S) 760 19 3RD|5 , 1600
LABORATORY 40 1
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X

ADEM USE ONLY

/

YES NG

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8102




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Valley Creek WWTP PLANT GRADE: v

PERMIT NUMBER: AL0023655

PLANT SUPERINTENDENT: Robby Bennett . TEL.# (205)428-2614
SYSTEM MANAGER: David Denard TEL.# (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. ~_EXP, DATE
4, Vince Leroy Trainee )
2. Herman McClain Trainee
3. Percy Mims ' : Trainee
4. Emma Pleasant Trainee
5. John Rockett Trainee
6. Belinda Sexton Trainee
7. Jason Sims Trainee
8.
9.
10.

COLLECTION SYSTEM OPERATORS:

1. Brian Champion I(c) . C002094 6/30/2015
2. Don Goodwin [ (c) C005423 6/30/2015
3. Lavon Evans : I(c) C004631 12/31/2014
4. Brian Rohling - I(c) C005418 6/30/2015
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR 240 6
OPERATOR(S):
GRADE |-C| 160 4
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Ii _ '
GRADE i _ 1ST|4 START TIME|O
GRADE V| 720 18 . 2ND|27 800
DESIGNATED TRAINEE(S) 760 19 3RD|5 1600
LABORATORY 40
MAINTENANCE 320 8
OTHER PLANT WORKERS 40 1
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND X X X X X X X
3RD X X X X X X X
ADEM U LY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02

St S AT e et e e n R L s LA A RS e e S e A AN B8R a8 RS L R AR YT T B R . Kow e e S En b A L s e aens o ven e aoeaeri e




O © XN M ®WNI|

=y

H LN =

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: v
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205) 540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
.|Brian Champion 1{c) C002094 6/30/2015
.|Don Goodwin 1{c) C005423 6/30/2015
.JLavon Evans 1{c) C004631 12/31/2014
.|Brian Rohling 1{c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
creaTont T
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE Il
GRADE Il 18T START TIME
GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:
SUN MON TUES WED THURS FRI SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Village Creek WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



JEFFERSON COUNTY COMMISSION

DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

MA ER
DAVID CARRINGTON - PRESIDENT TONY PETELOS, COUNTY NAG

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT

JAMES A"JIMMIE” STEPHENS D_AWD DENABD )
Director of Environmental Services
Suite A-300
716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203

May 31, 2014 Telephone (205) 325-5496

Fax (205) 325-5981

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Village Creek Wastewater Treatment Facility, NPDES Permit No. AL0023647. Included
is information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or

Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

Sincerely,

David Denard, Director
Environmental Services Department

pc: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Greg James, Village Creek WWTP



MUNICIPAL WATER POLLUTION PREVENTION (NIWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY:_lage Creek WWTP NPDES #:_AL0023647
MUNICIPALITY :_Jefferson County COUNTY:_Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director, Environmental Services Department

Title

Telephone #: 203278232 Fax #; 205-325-5981

Email Address: denardd@)jccal.org

CHIEF OPERATOR: CregJames
Name

Telephone #;_205-791-6405 Fax #:_205-791-3030

Email Address: jamesgr@jccal.org

Date: May 14, 2014

REVIEWED BY: Daniel White P.E., ESD Engineer
Consulting Engineer

205-214-8610 Fax #: 205-325-5239

Telephone #:

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/1 and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/1 for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part 5 A.
B.

Part 6 A.
B

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8 Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5.  The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c.  The resolution should provide any other information the governing body or owner
deems appropriate.

6. The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 30of 17



Facility Name: Village Creek WWTP

Part 1: Influent I.oading/Flows

A.  List the average monthly volumetric flows and BODs (CBOD:s) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD; (CBOD:s) Loading BOD;s
Flowrate Concentration (CBODs)
Month 0ol (MGD) gp2 (mg/1) (Ibs/day**)
January 33 25 37 18 8548 3773
February 34 25 33 15 8850 3382
March 23 18 48 27 7420 4166
April 21 17 35 25 5028 3877
May 24 15 59 22 8616 2659
June 28 12 72 26 16830 2746
July 20 12 58 24 10691 2514
August 22 8.3 53 17 10003 1240
September 19 87 78 46 12244 3456
October 17 85 110 56 15441 4222
November 18 9.9 110 57 15305 4855
December 24 15 41 19 6862 2757
Annual Avg. 24 14 61 29 10562 3304

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985.

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BOD:s Loading (Ibs/day)
Design Criteria 60.0 60.0 70056 70056
90% of the Design Criteria 54.0 54.0 63050 63050

ADEM FORM 417 01/09 m2

Page 4 of 17



How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

Y]

0 - 4 = 0 points 5 or more = 5 points

How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)

I

|

4 ] ]
0=0Opoints 1-2=5points 3-4=10points 5 ormore = 15 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

v ) |
0 -1 =0 points 2 - 4 =5 points 5 or more = 10 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)

Vi [ [ [ [

0=0points 1=10points 2=20points 3 =30 points 4 =40 points 5 or more = 50 points

Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0
D points= 0
E points= 0
Fpoints= 0

TOTAL POINTS VALUE OR PART 10
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBOD:s, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5of 17



Facility Name;_Vilage Creek WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH3-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBOD:s) TSS NH;-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/1)
Permit
Limit May-Nov. 4.0 24.0 1.0 Report
Dec. -Apr. 6.0 240 1.0 Report
(2) DMR Concentration
BODs
(CBODs) TSS NH;-N TKN
Qtr  Month (mg/1) (mg/l) (mng/l) (mg/1)
1 January 0.95 0.56 15 067  0.01 0.003  0.60 0.15
February 10 0.58 15 0.33 0.01 0.00 0.51 0.25
March 0.95 0.70 19 0.40 0.02 0.002 047 0.30
2 April 0.66 0.57 22 0.57 0.01 001 056 0.19
May 0.55 0.51 3.0 0.94 0.01 0.01 0.71 0.32
June 0.84 0.46 25 0.79 0.02 002 045 0.40
3 July 0.83 0.64 24 0.46 0.05 008 026 0.19
August 0.68 056 20 0.31 0.01 0.004 1.00 0.3
September 0.79 046 22 0.39 0.08 0.08 0.85 0.37
4 October 0.95 0.49 20 0.67 0.05 0.04 0.76 0.41
November 1.2 1.1 29 13 0.03 0.01 1.10 0.4
December 0.93 065 22 0.56 0.03 0.03 0.42 0.22
Annual Avg. 0.86 0.61 2.2 0.61 0.03 0.02 0.64 0.29

ADEM FORM 417 01/09 m2 Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

BODs
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
Permit
Limit  May-Nov. 2001 12009 500 Report
Dec.-Apr. 3002 12009 500 Report
(2) DMR Loading
BOD:s
(CBOD:s) TSS NH;-N TKN
Qtr  Month (Ibs/day) (Ibs/day) (1bs/day) (Ibs/day)

1 January 389 648 32 419
February 424 462 22 133
March 288 537 28 81

2 April 197 438 2.8 101
May 153 620 1.9 140
June 244 690 7.1 215

3 July 220 495 17.2 56
August 163 397 17 178
September 166 397 18.6 156

4 October 170 330 10.1 134
November 313 607 6.0 162
December 280 548 11.3 94
Annual Avg. 251 514 7.1 156

C.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

v [
No = 0 points Yes = 121 points

ADEM FORM 417 01/09 m2 Page 7 of 17



D.  During the past year did the BODs concentration (mg/l) and/or loading (Ibs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

4 -
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/l) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

[v] ]
No =0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

[v]
No = 0 points Yes =121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[vi

i L1
No = 0 points Yes =121 points

H.  During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

No =0 points Yes =121 points

L Enter each point value checkedfor C through H in the blanks below.

C Points = 0
D Points =0
E Points = ©
F Points = 0
G Points =0
H Points = 0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) ¢ (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name: Village Creek WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed? 2004
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age® = (2013 ) - (_2004 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
X Mechanical Treatment Plant 2.0
__ Aerated Lagoon 1.5
__ Stabilization Pond 1.0
__ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

2.0 X 9 = 18 TOTAL POINT VALUE FOR PART 3
(Factor) (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name:_Vilage Creek WWTP

Part 4: Bypassing and Overflows

A.

L

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 2

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 2

Add together Answers A and B and subtract Answer C from that total.
A+B-C= (Check the appropriate point total.)

vl nI = = T = T = A =
0 =0 points 1 = 5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 40

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 40

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)

[ 4 [ L] [
0 =0 points 1 = 5 pomts 2 =10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7 =35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points

1 [ [ [ I

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 10
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name: Village Creek WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MIWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) >4

(Check the appropriate point total.)
Greater than or equal to 4 months = O points [y}

Less than 4 months, but greater than or equal to 3 months =10 points [ |

Less than 3 months, but greater than or equal to 2 months =20 points [ |

Less than 2 months, but greater than or equal to 1 month =30 points [ |

Less than one month = 50 points [ |

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months = 0 points |
24 - 35 months =10 points [
12 - 23 months =20 points[y’
6 - 11 months =30 points|

Less than 6 months = 50 points|

TOTAL POINT VALUE FOR PART 6 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Part 7. New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BODs: lIbs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new developments planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points
|

%

Enter the poi;lt total in the blank below. 'é

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No = 121 points
TOTAL POINT VALUE FOR PART 89 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Village Creek WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,

how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6,000 gallons water use. Jefferson

County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ ccf water use.

Residential Minimum 15:00 Plus rate 8:02;,9.36; 1069 /1,000 gal.

Industrial Minimum _*5-09 ' Plus rate 1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56-04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or

reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The 002 WWTP was constructed in 2004 and is in good condition. Some equipment and processes

were constructed or upgraded in the 1970s, 80s, and 90s and are in fair to average condition.

Maintenance and refurbishments are planned for assets needing improvements.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Village system includes roughly 3,460,000’ of pipe and 24 pump stations. The system'’s rate of

8$80's/100 miles of sewer is above the department's goal. There are no known capacity deficiencies.

The general condition of the system is fair.

ADEM FORM 417 01/09 m2 Page 13 of 17



What sewage system improvements does the community have planned for construction in the
next 5 years?

Construction work began in October 2013 to rehab 001 Plant bar screens , final settling

tanks, dewatering building improvements, and 002 plant U.V. disinfection system upgrades. This

project will end in October 2014. See attachment for additional planned work..

What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 50 years - years age of facility.

Calculated remaining useful life of the equipment is 25 years - years age of equipment.

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

What problems, if any, over the last year have threatened treatment or conveyance within the
system?

The primary cause of SSO's was blockage from grease. These occured in residential areas.

Is the community presently involved in formal planning for treatment facility upgrading?

No.

How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 16

Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes. O & M Manuals are used for all equipment maintenance schedules. Preventive maintenance schedules are input into

the INFOR maintenance system and PM work orders are automatically generated. All equipment PM

schedules and records are maintained in the INFOR system.

ADEM FORM 417 01/09 m2 Page 14 of 17



_

Village Creek
Part 10.C

Planned improvements at the Fairmont and Harrimon pump stations include wetwell rehabilitation,

increased pumping capacity, piping repairs, updated electrical components and control panels. Pump
replacement is planned for the Lewisburg #1 pump station.



L Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

Vi 1]

J. Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

Vi 1

K. Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

Rebuild of Dewatering cake pumps - $299,760

Lightning Protection for emergency generators- $31,368

Generator Controls Upgrade - $28,125

L.  List any additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Village Creek WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part1 0  points 80 points

Part20  points 121 points

Part3 18 points 40 points

Part4 10 points 200 points

Part 50  points 50 points

Part 6 20 points 50 points

Part 70___ points 121 points

Part80 _ points 121 points

Total 48 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

[ v 'Mechanical plant with surface water discharge

[ ! Aerated Lagoon or stabilization pond with surface water discharge

[ Mechanical plant using land disposal of liquid wastes

| | Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. _ Check the range that describes the action needed to address problems identified in the report.

[V 0-70 pts. Actions as Appropriate*
[ 71-120pts. Departmental Recommendation Range*
[ 121-783 Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

I

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Village Creek Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




VILLAGE CREEK BASIN 2013 DISCHARGES

A nn@

) T e

JEFFERSON COUNTY

. ENVIRONMENTAL SERVICES
NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS. PLOTTED: 2-11-14




9Jo [ a3eg

S2I0N
Jostaradng }o310) 93eIA
SOUBTANUIBIA uordurey) mey urey 0] }991)) 19p99] dLMM
1oMag ueng PSI0)UOIN dul] Aaeoy woy 93reyoms S[oyueN zi‘sel [arei(] uioyg Joiseq - o3e[IIA NoAY |MRE RISPIEY  CIL/T 9TEVON
210N
J0siATadng
SouBTUILIA uordurer) ey dLMM
Tomog uerg parowsy 95eyo0Id W37 SHQa( /o580 noues[) 80L P2ql0sqy punoip Joiseq - o5e[IA N2AY PIEF b0y €L/P1/T €CEVON
$2I0N
J081AI0dNG
0UBTNUIEIA uordwey) dIlMm
Tamag ueng pasouray s8exoold ey ON saey /oseaIn S[oquen 001°S PaqI0sqy puno1n Joiseq - a3e[IA puag UWOON JIBPH 91¢  €1/6/1 £1er0N
so10N
Josiazadng (wosAS 30
OUBUSNUIRIN uordurey) opureway]) JLMM
PMIT ueng pasomy aFeoo[g ey ON SHGa( /esealn) moues[’) L9¢ PaqI0sqy punory JO SO - 9Te(IA 1eanguenoqiy 8021 €1/v/1 CIEVON
..Emi&m&w M:.qu S.:: SSS.»,NQ S\EQM&Q% Burpald smado vu:e:&:ﬁ\—\ ISIION
J0s1A19dNng (mas£g Jo
SouBUIUIRIA uordurey) IR\ 90I0,] IR 2010 gouelq 310100 Jopurewoy) dLMM
Iomag uelrg paxedoy sur'] urey oON U0 Jnoues[7) J10J Jnoues[7) 00+1 /P3Q105qy punoi) JOISOM - oFe[IIA Kemjred JOWN O0E¥T  €1ATHOT 660100
B SIION
Jostaradng Sunuessp yoniy,
OUBUAUICI uordurey) SIIYM S[OYURIL JO  OQWIO)) JO JLMM
Tomag ey SAJBA S PISO[D) wey ON N0 SWIed 9SOH  JIBQUOISOH 6 urex(J uuo}§ Joisey - a3e[[IA N2AY Wyl 666€  €1/C1/9 780100
pLL Mﬁ.@kbm&@u\ uaypJ uonoy A2Y 102 4 8NV)) ao04no8 QGM\ uoyvusa(g EQNMAW uonoa[10>H uoyno07 Nw&w.:um&%% ‘ON
uos.4oq4 104 189 2NN Elied a5

‘sommyoA o8IeyosIp [emoe se J0u ‘AJuo uosLeduros sAIL[aI I0J Pasn 2q 0) A1 SHJEUINSS S} ‘OI0JRIOY], JUNOWE PIJE[NOIed
ay) uodn 309130 JUBOYIUSIS B OABY URD YOIYM PUB [O1U0D S,AUno)) oy} puokaq Aje1e[duwios a1e yorgm Sa[qeLeA Jo Joquinu ySiy e 03 30ofqns oI S3)eWINSS Yons “ISAOMOY spoyjow Sunewss paideooe pue
UOLRULIOJUI S[qeuIuIsiop-a)is uodn paseq ‘ommjoa 981eydsIp oY) JO UOLBUIULISNISP 1S9q S,AJUN0Y) 91} 218 SOJewInss 959y "X INO Ad.LVINLLSH 918 ,oWn[OA "ISH,, UWRN[0d 9y} Ul umoys sannuend) HLON

921D 9TE[IA - S93IeYOSI(] paytuddu ) JO ATewiuing

€107 ‘I€ Joquooo ySnoxyy €107 ‘10 Arenuer




930 7 33eg

:S2j0N
Isouug Swoy dlmm
[IALD Jor Dy ueng paaoway a3eoolg ey ON s3ey /asea1n) SjoqueN 891°1 urex(J uLols Joseq - o3e[IA Suno) diomuy 495 €1/S1/€  ELEVON
. ) - o B ’ o ‘..M&Q\(
10s1A33dNg
Q0URUIIRIA uwordurey) wey s3ey dLmm
1oMag ueug paroway a3eysorg W3y /5100y /3sBaID moues[n [4! Paqlosqy punoln Joised - a3e[[IA PR SN AL TI6  €1/9T/T  S9EVON
T - i ’ i i ..hmnc.z .
10s1A19dNg
SOUBUIUIRIA] uordwey)) dLMMm
Jomag uenyg parowsy a3exoorg urey ON sugaq melq S6¢ P3ql0sqy punoIn Joiseq - o3e[IIA NISISIP L €1/97T  TOEPON
T i :so10N
Josiazedng (wsAg Jo
Q0URUNUIRA uordurey) urey ool Aexdg opurewsy) dLMM
lomag weng pasouray 93eyo0ld ABIPON /53y jasea1n SjoqueN §T0C urex(J wioyg JOISOM - 9BE[lIA ISWOUBE) 00S  CI/EL/T  PSEPON
i ..§o>.~
Jostaradng
9OUBUOIUIRIA uordwey) dlmm
Jomag uerg paAowmay aexoolg urey oN SHQa(] /osea1D moues[s L ZANR el utorg Joiseq - age[pIp NoAY Wy IL1E €L/8TT  LECYON
- ) T . o " : ) - i SAION
Josiaradng
0UBUSIUIR AL uordurey) dLMM
Iomag uelyg paaowmay a3exo0lg ey oN 9searn sjoyueN 091 paqiosqy punorp Joised - o3e[IA AMH USpspeD 0bS  €1/81/1  EEEHON
e e e R 588t e R A e e e e e e o e - ; oy
Josiazodng yeaig
SOUBUAUIBIA] uordmey) ey ey ANAeIn Jjoar)) adeIA dLMM
Iomag uerg paroway o3exo0[g Q1BIPON /s8ey pseary  odid SlOYUEN  90TCI /P3q108qy punois) Joiseq - a8e[IA PAIE ONqa0Yy 0768 €1/91/1  TEEhON
o o i Sa10N
Josiazadng (w2)s4g 0
SouRUNUIR uordurey) mey ey Jopureway) JLMM
JoMmag weng POIONUOIN Sul] JJRISPOJN  WOY OBIEHomS noues|’y T66°T1 Paqiosqy punols JOISOM - 9Be[IA MPOAY I#  €1/ST/T £33407'0
EYIVA Suuodsy uaypJ UONOY ADYI2 4 asnD)) 204N0§ (v3) uoyvUySaq W2ISAS 101122]10) uoyvI0T pajiodoy ON
uosidg 104 15 amwuN amwq Jusasy

"sownjoA 95IBYOSIp [enjoe Sk Jou ‘ATuo UOSLIBAWO0 SANB[I JOJ Pasn 9q 0) 218 SIJRUINSS 3SAY) ‘VI0RIY], “JUNOWR paje[no[ed
ay3 uodn 109330 JuROIUSIS B 9ARY UED YOIYM PUE [ONUOD S,AUnoy) oY) puokaq A[91o[dwiod aie yorym s9[qeLrea Jo Jaquinu Y31y e 0 309{qns Ie Sajewnsa yons ‘19Aomoy -spoypow Sunewnss pajdeode pue
UONRULIOJUI S[qRUIULIdISP-o)s uodn paseq ‘ournjoa s3IeyasIp oY) JO UOTJBUIULISIOP 159q S,AJUn0)) 9} SIB $2)BWINSS 95oU] X INO (ILVINLLSH 218 ,SWIN[OA ‘ISH,, UWIN[0D 37} Ul umoys sennuend) HILON



930 ¢ 93ed

‘PUNOLS U] UO DIUDPIAG SDM 242Y] ING ‘IDALLID MD.LD UOdN SIMOLL1240 JoU INOUDD]D)  SDION

Josiaradng
Q0uBRUMNUIRIA uordureq) sgey /sugeq dLMM
lomag weng paAoway 3Fe00[d ey ON /53007y /35BaI1D) mnouea[y Paqlosqy punorn Joised - a3e[IIA IAYPQeZIH §¥6  cl/etv EOVPON
e e e e [T - - . . o
Jos1a1adng
2oUBTNUIEIA uordmey)) dlmm
Jomag ueng paaoursy agexoold mey ON 95BAID noues[’ 968°91 P3qI0sqy punoln Jo1sed - a3e[IA SIdISILOSL ¢€l/ely  TOVYON
- o - h i i SN
J0s1AT0dNg
SOUBUUIEIA uordmey)) sSuqag dlmm
Iomag ueug paAoway a5exoo[g WRJON  /S100Y /asedIn s[oquepy 8TH'1 uieL woKg Joseq - ofe[p Ay nodiry 10sSSN Ov1+  E1/TY S6EVON
i ‘ :sar0N
Josiazadng (m2)s£g Jo
0TRUSIUTBIA uordwrey)) Jopueway) dLMAM
Tomog ueLg pasommay s3exolg ey ON sgey fesealn S[oqueN il Paqlosqy punoln JOI59M - 9eIA Iswnoig eey €1/Cly veEPOIN
,,,,, ) o ) ) ssor0N
1ostardng
SOUBUNUIRIA uordurey)) s3ey /sLIgRq dIMM
Jamag ey pasomay aexoo[d urey oN /51007y /o510 sjoquepy ¥81°1 urex(J uLog Joyseq - 93e[IA PYPRY WD FIL /1P S8EVON
T o N o ) ) :Sa10N
J0s1A3dng
OURTIUIBIA uordwey) dlMm
oM weug pasomay 33exoorg ey oN s3ey /esearn S[oyueN 750°C Urel(J uolg Joiseq - a3e[IA SISWRO0L €1/9T/€  £8EVON
— . N . S e e o e s N - B oo
J0s1AKdNg
QOUBUSIUIBIA] uoydurey) s3ey dLMM
Jomog reng paaomay a3exoorg uey ON /5100 /osBRID) S[oqueN SLO'Y PaqIosqy punoln) Joiseq - 33e[IA modp W9l €€LT  €1/STUE T8EYON
I - " i ) i ) S210N .
Jostaradng
oUBUSIUTEIA] uordwey) dLMM
Iomag e pasoway 33ex00[g urey ON s100y noues[s 4 P3qI0sqy punois Joiseq - a3e[IA NISPuUZs sz6  €1/07/e  9LEYON
EYIVA Sunaoday usyvy UoIY A2YIV2 4 25ND)) 204N0§ (v3) uoyDUYSaq waIsAS u0122110) uonvI0T poriody “oN
uosia g 104 185 N amwq JUs85

*sowrn|oA 38IBYOSIP [eN)OR Sk 10U ‘A[uo uosLIedwod SATJB[SI JOJ PIsn 9q 0} 28 SOJEUI[ISS 959} ‘0I0JoIsY], JUNOUWE PIJE[No[ed
oy} uodn 309330 JuroIUSIS B 9ABY UED YOIYM PUB [ONUOD S,A1Unoy) oY) puokaq A[e)o[duios ae yorym sS[qeLIeA JO Joquinu Y31y € 03 193(qns oIe SOJBWIIS Yons “I0A9MOH spoyiow Sunewnss padeooe pue
UONRWLIOJUI S[(RUIULISIoP-3)1S Uodn paseq ‘ownjoa 98IeyosIp oY) JO UOHBUIULISISP 1S3q S,AJUN0)) S} 2J8 S9Jewss 959y "X INO AI.LVINLLSH 18 ,SWN[OA “ISH,, UN[od oY) Ul umoys sanpuend) :HLON



9Jo §38eq

:S3I0N

losiatadng
QOUBUMNUTRIA uordurey)) UIBX(] W0} dLMM
R uerg poredoy a3expo0[g ey ON asealn sjoquey 6169 /P3QI0SqY punoip) Joseq - S5eIA NoAY Wy 0F0E  €1/1/6 PO
o e 2 e e e S - v oon
10s1A1adng
OURUUIRIA] uordwey) dLMM
Tomag ueLryg parowmay 23ejoog ureyd ON s3ey /oseaIn sjoyueN (11532r4 urel( uuog Josed - o3e[IIA I SR §TSL  €1/6/L £344004
- _ i - E :S3I0N
Jostaxadng
SoUBUSIUIRIA uordurey)) dlMm
JoMIg uerg paroway agexoolg urey oN sgey /oseoIn sjoqueN £1s urex(J uLoys Joiseq - 33e[IA SAL SYBIN §TSL  €1/¢/9 £
o - - ..nm.EZ
Jos1AIodng
SOUBUNUTRIN uordmey) sgey dlmm
JoMIS ueng paromay afeyoo[g ey oN /5100Y] /osEAID) ajoquey 8¢ urex(J uo)s Joseq - a3eip SHO WS TILS cl/6l/S  8IvvON
) ‘ o isooN
10s1A19dng
OUBUNUIRIA uordurey) uey dLmm
Jomag ueng posomay a3exoo[g Aneoy 958D noues[ 810 Paqlosqy punol Joised - a3e[IIA Py oepsuRg o111 €1/81/S  LIPPONW
) o ) R o ’ ’ , S3JON o
Iosiazadng
JOUBUSIUTRIA uoidurey) s3ey dLMM
oM ueug poAowray sFexoolg ey ON /51007y /358310y noues[n T6EE1 eI wLo)g Josey - a8 pnogIS PEY TI8  "EI/E/S 80+FON
et e i et s e s e e e et - - e e soron
Jos1AKdng
OUBUNUIEIA uordwey) dlMm
1omog ueng pasoway agexorg urey ON s100y moueaf) 91 ulel(q wios Josed - oFe[IIA Iq sukeostg 009  €1/6T/v  SOPPON
e m - - s - :S9j0N
J0s1ANANG
duBENUIRIN uordurer)) s3ey /sugeq dLMM
ToMmag ueug panomay s3exo0lg ey oON /51009 /o5BRID noues[n [4%4 paglosqy punoip Joised - a3¢IIA A SIpIootd 8¥T6  £1/9UF  YOYYOIN
apLr M:.Q&QQ&“ uayn [ uonoy A2Y102 4| asnv)) 224n0g QUM& uoyvuysSa(q SNwhkw uono2110H uonvooy ENN&QQVN ON
uosa 104 185 Eliirlg) awq U85

"SOWM[OA 98IeyOSIp [enJoE Se JoU ‘ATUO UOSLIEdUIOO SATIE[SI JOJ Pasn 2 0) ST SIJBUINSS 353} ‘9I0JOISY], JUNOWE PAJE[NO[Ed
sy uodn J09§§5 JUBOYIUSIS B 9ABY UBD YOIYMm PUE [01U0D S,A1Uno)) o) puokaq A[0301dwod oFe YoIym SS[qELIBA JO Joquinu Y31y € 0} J0afqus oIe SOJEWINSS Yons “IASMO ‘spoyjow Surjew)ss psjdaooe pue
UOIBULIOJUI S[qRUIULISISP-0}s Uodn paseq ‘owmjoa o5IBYoSIp oY) JO UOTBUIULISISP 1Sq S,AJUN0Y) S1) oIk Sojetiss 9oy, XA TNO JALVINILSH 238 ,oWn[oA “ISH, UWINJOd 3y} Ul umoys sannuend) :FION



930 ¢ 95eq

Jos1arxdng
S0UBUSUIR
Mg

Jostaradng
SOUBHOIUTEIA
Jomog

Josiaradng
9OUBUSIUIBI
IoMOS

pasowndy a3e00ig

paoromy oFeyooig

parowmay a3eyoolg

Paqiosqy punoIn

Paqiosqy punoin)

Josiazadng
SOUBUAIUIBIA]
I1oMag

paromIoy dFeoolg

PaqI0sqy punoxp

dLmm
Joiseq - aSe[IIA

dLmm
Joiseqd - a8e[IIA

(sAg Jo
Iopmeway) JLMM
JO1SaM - 9BeIIA

dLMM
Joiseq - a3eIIA

10s1A19dNg
SOUBUUIRIA]
oM

Josiarodng
OURUIUTRIA
IoM3g

J0s1A10dng
SoUBUUIRI
I19M3G

10s1A3dNg
9oURTUTRIA
ToMmog

paromay d5es0oig

PaqIosqy pumoin

pasomay a3eyoolg

Pasomay dFexoorg

paaomay s3exo0g

/P2qI0Sqy punoIn

d1MM
Joiseq - a3e[IA

dLMM
Joiseqg - 932[[IA

dimm
Joiseq - 33e[IA

dLMm
Joseq - o3eIA

AmH yodiry 19sSO 0Z0%

ymo)) eddor 179

AmH uspspen 7ss % 8

AmH uapsped Ops

SAION

eIPICl  €8¥FON

SAION

e1/e/Tl  T8YYON

SBI0N

ELTUIL 69V PON

SPION

eIl 89vPON

SAION

EI/61/1T  99%FON

$210N

EI/I/IL  SOPPON

S2I0N

€I/l 09%H0N

SaION

el/el/e  vrvyrON

oML

uayn [ Uy

waisAg Uoy22]0)

uoyvIOT porioday ON

g Juang

‘somInjoA 95 IBYOSIp [enjo. se Jou ‘AJuo uosLedwrod SA1e[a1 0] PAsh 2q 0} A1 SOJEUNSS 958} ‘9I0J2IAY], JUNOWE PaJe|no[es

oY) uodn 3055J0 JUBDIHUSIS © SABY UBD YDA PUB [01U0D S5,A1Uno)) oY) puokaq A[a3e[dmos o1e yorym ss[qeLieA Jo oquinu ySiy 0} joalqns oIe SOJeWNs Yons I0A9MOY ‘spoyjow Surjewss paydaooe pue
UOHEULIOJUT S[GRUIULISISP-o}Is uodn paseq ‘aum[oa 93IeyasIp oy} JO UOLBUIULISISP 1504 S,A1UN0Y) oY) dJe sayeunisa asoy], A TNO AIIVINLLSH 238 ,ownjoA “ISH,, UWN[od 3y} ul umoys sepnuend) :HLON



9J0 9 o3eq

SAJON

losiazadng
DUBUNNUTLIA uordurey)) panedsy [oARID) yealg dLMM
Jomag weng Sury/panowiay sTeNo0[d ey ON uey AjlARID jnoues|y 00Z°01 urel(J wolg Joiseq - aFe[IA MPAVPIET PPy €1/8LTL  L6VPOW
. . - . smon
J0s1azdng
20URUSITIRIA uordurey)) dlmm
Mg ueng panouray sexoorg uey oN s3ey /ose01n) s[oquep 6T qo( s3eureid Joiseq - 93e[IA NISPUZ €SI1 €1/81/21  96¥PON
e e e e e e - - R o -
Jos1A13dNG
SOURTUIBIA uordurey) dLmm
1amag ueng Ppasowmay s3exoorg urey oN asears) Qoquey €01 uterq wioig JoIseq - 9BeIA MOAV 199 £1/6/T1  L8VPON
e - et e - - - soon
los1aradng (wmoysAg Jo
OUBTNUIRIA uoydwey) mey Joputeway]) JLMM
1o9MIg ueLg pasousy sexoorg 98] s3ey /osea1n J[oquEBN ZS1°1 g o3eurerq JO1S9M - 9Be[IIA 1ISud 1201 %2 6001  €1/L/T1 98y POIN
L Buny.ioday uaypj uonoy 42yjpa Y asnu) 204n0g (v8) uoyLUSIT woysAS U0Y2aJ10D uoyvI0T pojioday ON
uosidg 104 159 apwnln amwq Juaa5

*SOUIN[OA 95IBYOSIP [ENJOR SB 10U ‘AJu0 UoSLIedWIOD SATJE[SI I0] POSn 3¢ 0} S8 SOJEUISO 9SOy} ‘0I0JOI0Y], "JUNOWE PIJB[NO[Ed

2y} uodn 309139 JUBSHIUSIS B 9ARY UBD YOIYM PUB [01U0D §,Kuno)) oY) puokaq Kjajo[durod axe yorym so[qeLIBA JO Joquiny Y31y e 0} 10a[qns oIe SOJELUNsd Yons “IoAsmol] ‘spoyjow Fureumss paydaooe pue
UOTJRULIOFUI S[QRUIULIS}SP-oHs uodn paseq “owmjoa 93.IY9IsIp oY) JO UOTBUTULIDISP 1S9q S,A1UN0)) o1 oJe sejewnss asoy], "X INO dALVINLLSH 98 ,oWn[OA ISH,, UWIN[0d Y} Ul umoys seunuend) ‘FLON



Village Creek Wastewater Treatment Plant
ATTACHMENT 3 — MWPP Sewage Sludge
SURVEY




TN

MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL0023647
Name: Village Creek WWTP
Street Address: 1440 Pleasant Hill Road
County: Jefferson

2. Facility Contact

Name: Greg James

Title: Plant Manager

Telephone: 205-791-6405

Permittee Name: Jefferson County Commision

Mailing Address: Suite A-300 716 Richard Arrington Jr. Bivd N.

Birmingham, Al 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2013: 001-23.6 / 002-14.5 MGD
Facility Design Capacity: 001-60 / 002-60 MGD
2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
Average Domestic Septage: 245,292 gallons per month
Average Commercial Septage: 375,409 gallons per month (GREASE)

3. Method of Septage Processing
X Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

0
4. Estimated Percentage Contributing Wastewater Flow
Residential: 87 %
Industrial: 8 %
Other: 5 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Screening, Grit Removal, Acctivated Sludge, Clarification
Chlorination, Dechlorination, Sand filtration, Uv Disinfeciton

6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 144000 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallons per day
8. Estimated percent solids of combined sewage sludge prior to treatment; 3 %

ADEM FORM 419 8/02 Page 1 of 4



9. List the sewage sludge treatment processes used in preparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

Gravity Thickening
Mesophyllic Anaerobic Digestion
Mechanical Dewatering (Centrifuge) and Lime Stablization

10. Estimate the total volume of sludge generated: 3,231
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No

a. X Land Application, Bulk

Shipped 3,231

0 Agriculture 0 0 O 0

0 Forest O 0 0 I

0 Public Contact I O I I

0 Lawn/Home Garden I 0 I 0
b. 0 Land Application,

Bagged/Other Container

0 Agriculture 0 a 0 ad

0 Forest g I 0 I

0 Public Contact I 0 0 I

0 Lawn/Home Garden I O I I
c. [ Incineration I O 0 I
d. [ Subtitle D Landfill

(Disposal Only) 0 I I a
e. [ Lined Treatment Lagoon

or Stabilization Pond O 0 0 I
f. 0 Unlined Lagoon or

Stabilization Pond 0 I 0 I
g. 0 Other (Please Describe) ¥ I I 0

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A feet

Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP resuilts.

ADEM FORM 419 8/02 Page 2 of 4



TN

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab Yearly Average 11
Cadmium <PQL Grab Yearly Average 8
Chromium 39.00 Grab Yearly Average 8
Copper 400.00 Grab Yearly Average 8
Lead 55.00 Grab Yearly Average 15
Mercury 1.90 Grab Yearly Average 0.6
Molybdenum 8.30 Grab Yearly Average 5
Nickel 38.00 Grab Yearly Average 6
Selenium <PQL Grab Yearly Average 15
Zinc 1,013.00 Grab Yearly Average 18
Ammonium-
Nitrogen N/A N/A N/A N/A
Nitrate-
Nitrogen N/A N/A N/A N/A
Total Kjeldahl _ v
Nitrogen 14,642.00 N/A N/A N/A

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above
analysis: 30 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)
0 Class A

[ Alternative A1 - Time and Temperature

[ Alternative A2 - Alkaline Treatment

[ Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only

0 Alternative A5 - Processes to Further Reduce Pathogens (PFRP)

[ Heat Drying 0 Thermophilic Aerobic Digestion 0 Heat Treatment
[0 Pasteurization 0 Gamma Ray Irradiation 0 Beta Ray Irradiation
0 Composting I 0

0 Alternative A6 - PFRP Equivalent

X Class B
U Alternative B1 - Fecal Coliform Count
[ Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
0 Aerobic Digestion 0 Air Drying I Anaerobic Digestion
0 Composting 0 Lime Stabilization
0 Alternative B3 - PSRP Equivalent

0 Neither or Unknown

Vector Attraction Control
0 Option 1 - Minimum 38% Reduction in Volatile Solids
0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction

ADEM FORM 419 8/02 Page 3 of 4



0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
[ Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge

[0 Option 5 - Aerobic Processes plus Elevated Temperature

X Option 6 - Raised pH to 12 and Retained at 11.5

[1 Option 7 - 75% Solids with no Unstabilized Solids

0 Option 8 - 90% Solids with Unstabilized Solids

0 Option 9 - Injection Below Land Surface

0 Option 10 - Incorporation into Soil within 6 or 8 Hours

[ Option 11 Covering Active Sewage Sludge Unit Daily

0 None of the Above

Groundwater Monitoring

1. If disposal practice is surface disposal or land application, is groundwater monitoring required or
performed at the site?
0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
X No survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600 Ibs/acre/year (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from '
neighbors?
No complaints have been received.

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submitt a copy with the MWPP in lieu of this Attachment.

ADEM FORM 419 8/02 Page 4 of 4



Village Creek Wastewater Treatment Plant

ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT PERSONNEL INVENTORY

ACILITY NAME Village Creek WWTP PLANT GRADE v
PERMIT NUMBER AL0023647
PLANT MANAGER Greg James TEL # 205-791-6405
DEPARTMENT DIRECTOR David Denard TEL # 205-327-8232
PLANT OPERATORS:
NAME GRADE OPERATOR NO. EXP. DATE
1 Gregory James v C000989 3/31/2015
2 Terrence Lane v C003437 3/31/2015
3 Frederick Deamues v €001885 3/31/2015
4 Paul Hardisty \% C001001 2/28/2015
5 Linda Jackson v C000952 12/31/2014
6 Ryan Tyler \% C002923 6/30/2015
7 Tim Gilliland \Y C004866 9/30/2014
8 Corey Bates \% C001583 2/28/2013
9 Rickie Hogeland \% C000855 11/30/2015
10 Orlando Walker \% C000536 11/30/2015
11 Brenda Scott \% C002569 6/30/2015
12 Fred Cooper \% C001744 11/30/2015
13 Kim Passmore v C005368 8/31/2013
COLLECTION SYSTEM OPERATORS:
1|Brian Champion 1:(.C:) C002094 6/30/2015
2|{Don Goodwin 1(C) C005423 6/30/2015
3|Lavon Evans 1(C) C004631 12/31/2014
4|Brian Rohling 1(C) C005418 6/30/2015
MAN HRS/WK NUMBER
MANAGEMENT/SUPERVISOR 320 8 AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
OPERATORS: 1ST 29|STARTTIME |  8:00 AM
GRADE IV 200 2ND 4 4:00 PM
MAINTENANCE 200 7 3RD 4 12:00 AM
OTHER PLANT WORKERS 960 22 4th 4 12:00 AM
OPERATOR SHIFTS NORMALLY WORKED EACH DAY: S5gh 4 12:00 PM
Shift Hours Mon Tues Wed Thu Fri Sat | Sun
1st 12 am to 8 am X X X X X
2nd 8 am to 4 pm X X X X X
3rd 4 pmto 12 am X X X X X
4th 12 am to 12 pm X X
5th 12 pmto 12 am X X
YES NO

.. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?




O © 0N RN

=

Eli adl il

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance - PLANT GRADE: I\
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205)540-7585
SYSTEM MANAGER: David Denard TEL.#  (205) 325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion 1(c) C002094 6/30/2015
Don Goodwin 1(c) C005423 6/30/2015
Lavon Evans I(c) C004631 12/31/2014
Brian Rohling I(c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE It

GRADE Iit 18T START TIME

GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FR! SAT
18T
2ND
3RD
ADEM USE ONLY
YES NO

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

For the

Warrior WWTP

as required by the
Alabama Department of Environmental Management NPDES Program

Prepared by
Jefferson County Commission
Environmental Services Department

May 31, 2014



DAVID CARRINGTON - COMMISSIONER
ENVIRONMENTAL SERVICES

DAVID CARRINGTON - PRESIDENT TONY PEIELOS; GOUNTY MANAGER

GEORGE F. BOWMAN

SANDRA LITTLE BROWN - PRESIDENT PRO TEMPORE Office of

T. JOE KNIGHT

JAMES AJIMMIE” STEPHENS DAV'D DENAH_D )
Director of Environmental Services
Suite A-300

716 Richard Arrington, Jr. Bivd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

May 31, 2014 Fax (205) 325-5981

Mr. Nic Caraway

Alabama Department of Environmental Management
Water Division — Municipal Branch

P.O. Box 301463

Montgomery, AL 36130-1463

RE:  Municipal Water Pollution Prevention (MWPP)
Annual Report Calendar Year 2013

Mr. Caraway:

The Jefferson County Environmental Services Department submits the above referenced report
for the Warrior Wastewater Treatment Facility, NPDES Permit No. AL0050881. Included is
information as required in ADEM Form 41701/06ml, bypass/overflow event reports, MWPP
Sewage Sludge Survey, and the Plant & Collection System Personnel Inventory.

If you have any questions regarding this information, please contact me at 205.325.5979 or

Celeste Brown at Jefferson County Barton Laboratory at 205.238.3859.

| Sincerely

David Denard, Director
Environmental Services Department

pe: Celeste Brown, JCESD Barton Laboratory
Daniel White, JCESD Deputy Director
Chad Quick, Warrior WWTP



MUNICIPAL WATER POLLUTION PREVENTION (MWPP)

ANNUAL REPORT
SUBMITTED BY:
TREATMENT FACILITY: Varror WWiP NPDES #:_AL0050881
MUNICIPALITY:_Jefferson County COUNTY:_Jefferson

CONTACT PERSON: David Denard
Municipal Official

Director of Environmental Services

Title

Telephone #: (205)325-5806 Fax #: (205)325-5688

Fmail Address: denardd@)jccal.org

CHIEF OPERATOR: Chad Quick
Name

Telephone #:_(205)681-7971 Fax #: (205)680-8139

Email Address; Quickc@jccal.org

Date: May 14,2014

REVIEWED BY: Daniel White P.E. ESD Engineer
Consulting Engineer

Telephone #: (205) 214-8610 Fax #: (205)325-5688

Date: May 14, 2014

ADEM FORM 417 01/09 m2 Page 1 of 17



MWPP Annual Report
Information Source List

The following information will be needed to complete the compliance maintenance report that

covers the calendar year of 2013 (due May 31, 2014 ).
Part 1 A. The average plant influent flow for each month (million gallons per day/MGD)
during the year.
B. The average plant influent BOD (CBOD) for each month (mg/l and Ib/day) in the
year.
C. The plant's average design flow (MGD) and design BOD loading (Ibs/day).
Part2 A. The monthly average permit and DMR effluent concentration for BOD (CBOD),
TSS, NH3-N, and/or TKN in mg/I for the year
B. The monthly average effluent limits and DMR loading for BOD, TSS, NH3-N,

and/or TKN in Ibs/day for the year

Part 3 The age of the treatment plant defined as the number of years since the last major
reconstruction to increase the organic or hydraulic capacity of the plant. The last
calendar year minus the year the new construction was brought on-line.

Part 4 Bypass and overflow information. This is the number of bypass or overflow events of
untreated wastewater due to heavy rain or equipment failure whether intentional or
inadvertent from all collection systems tributary to the treatment facility.

Part5 A.
B.

Part 6

w >

Describe the characteristics and quantity of sludge generated.

If sludge is landspread, how many months of sludge storage does the plant have?
This should include on-site and off-site storage from the treatment plant. The
digestor capacity may be used in the calculation.

Sludge Disposal Method
The number of approved land disposal sites for sludge available, and how many
months or years these disposal sites will these be available for use.

Part 7 The number of sewer extensions installed in the community last year--the design
population, design flow, and design BOD for each sewer extension.

Part 8§ Operator Certification

Part 9 Financial Status

Part 10 Subjective Evaluation

Part 11 Summary Sheet

ADEM FORM 417 01/09 m2 Page 2 of 17



State of Alabama
MWPP Annual Report
Department of Environmental Management

Instructions to the Operator-in-Charge

1. Complete all sections of the MWPP Report to the best of your ability.

2. Parts 1 through 8 contain questions for which points will be generated. These points are
intended to communicate to the Department and the governing body or owner the
actions necessary to prevent effluent violations. Enter the point totals from Parts 1
through 8 on Part 11: Summary Sheet.

3. Add the point totals on Part 11: Summary Sheet.

4. Submit the MWPP Report to the governing body and the consulting engineer and owner
for review and approval.

5. The governing body should pass a resolution which contains the following points:

a. The resolution should acknowledge the governing body or owner has reviewed the
MWPP Report.

b. The resolution should indicate what actions will be taken to prevent effluent
violations.

c.  The resolution should provide any other information the governing body or owner-
deems appropriate.

6.  The MWPP Report and the resolution must be submitted by May 31* to Municipal
Section, Water Division, ADEM, P.O. Box 301463, Montgomery, AL 36130-1463.

ADEM FORM 417 01/09 m2 Page 3 of 17



Facility Name: *Varror WWTP

Part 1: Influent Loading/Flows

A.  List the average monthly volumetric flows and BODs (CBODs) loadings received at your
facility during the last calendar year.

Column 1 Column 2 Column 3
Average Average Monthly Average
Monthly BOD;s (CBOD:s) Loading BOD:s
Flowrate Concentration (CBODs)

Month (MGD) (mg/) (Ibs/day**)

January 0.13 178 166

February 0.12 254 264

March 0.1 177 163

April 0.15 261 303

May 0.14 257 282

June 0.11 251 226

July 0.1 324 296

August 0.12 248 253

September 0.07 345 222

October 0.04 476 169

November 0.05 294 95

December 0.10 247 192

Annual Avg. .10 276 219

**As reported on NPDES Discharge Monitoring Reports (DMRs) and as required by EPA's
NPDES Self-Monitoring System, User Guide, March 1985. '

B.  List the average design flow and average design BODs loading for the facility below. If you
are not aware of these design quantities, contact your consulting engineer or the Alabama
Department of Environmental Management.

Average Design
Average Design Flow BODs Loading (Ibs/day)

Design Criteria 0.20 mgd 475.0

90% of the Design Criteria 0.18 mgd 4275

ADEM FORM 417 01/09 m2 Page 4 of 17



S

How many times did the monthly flow (Column 1) to the WWTP exceed 90% of design flow?
(Check the appropriate point total)

0 - 4 = 0 points 5 or more = 5 points

How many times did the monthly flow (Column 1) to the WWTP exceed the design flow?
(Check the appropriate point total)

M . 0 O
0=0points 1-2=5points 3-4=10points 5 ormore= 15 points

How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed 90% of the design loading? (Check the appropriate point total)

M o I
0 -1 =20 points 2 -4 =15 points 5 or more = 10 points
How many times did the monthly BODs (or CBODs)* loading (Ibs/day) (Column 3) to the
WWTP exceed the design loading? (Check the appropriate point total)
[v] [] []

0=0points 1=10points 2= 26 points 3 =30 points 4 =40 points 5 or more = 50 points

Enter each point value marked for Cthrough F and enter the sum in the appropriate blank
below.

Cpoints= 0
D points= 0
E points= 0
F points= 0

TOTAL POINTS VALUE OR PART 10
Enter this value on Part 11: Summary Sheet.

*To obtain equivalent BODs loading for comparison with design loading for those permittees using
influent CBOD:s, divide annual average CBODs, loading in Ibs/day from Part 1, A by 0.7.

ADEM FORM 417 01/09 m2 Page 5 of 17



Facility Name;_Varrior WWTP

Part 2: Effluent Quality/Plant Performance

A.  List the monthly average permit limits for the facility in the blanks below and the average
monthly effluent DMR BODs, (CBODs) TSS, NH;-N and/or TKN concentration produced by
the facility during the last calendar year.

(1) NPDES Permit Concentration

BODs
(CBODs) TSS NH;-N TKN
Months (mg/1) (mg/1) (mg/1) (mg/1)
Permit
Limit  Awril- Oct 18.0 24.0 1.2 Report
Nov- March 25.0 24.0 2.1 Report
(2) DMR Concentration
BODs
(CBOD:s) TSS NH3-N TKN
Qtr  Month (mg/l) (mg/l) (mg/1) (mg/1)
1 January 0.3 1.7 0.01 n/a
February 0.81 4.2 0.02 n/a
March 0.96 0.59 0.00 n/a
2 April 15 0.83 0.03 033
May 1.6 2.0 0.01 0.59
June 12 23 0.02 0.80
3 July 1.2 3.4 0.02 0.31
August 1.8 3.3 0.00 0.67
September 2.0 24 0.00 0.66
4 October 0.75 1.3 0.00 1.4
November 1.1 24 0.03 nfa
December 1.6 2.4 0.03 nfa
Annual Avg. 13 22 0.01 0.68

ADEM FORM 417 01/09 m2

Page 6 of 17



B. List the monthly average permit limit and DMR loadings below.

(1) NPDES Permit Loading

(2) DMR Loading

BODs
(CBOD:s) TSS NH;-N TKN
Months (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
April-Oct 15.0 20.0 1.0 Report
Nov-March 20.8 20.0 1.7 Report
BODs
(CBOD:s) TSS NH;-N TKN

Month (Ibs/day) (Ibs/day) (Ibs/day) (Ibs/day)
January 12 2.9 0.003 nfa
February 0.90 4.2 0.01 n/a
March 0.91 0.50 0.0 n/a
April 17 0.96 0.03 0.19
May 1.9 2.5 0.0 0.59
June 0.94 2.2 0.02 1.0
July 1.2 3.4 0.02 0.25
August 1.9 34 0.0 1.2
September 1.3 1.9 0.0 0.28
October 0.27 0.56 0.0 0.46
November — 047 1.1 0.03 n/a
December 1.6 1.9 0.04 n/a

2.1 0.01 0.57

Annual Avg. 12

During the past year did the BODs concentration (mg/1) and/or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any consecutive
quarters? (Check the appropriate point total.)

[/]

v
No = 0 points

[l .
Yes = 121 points

ADEM FORM 417 01/09 m2

Page 7 of 17



D.  During the past year did the BODs concentration (mg/1) and/or loading (lbs/day), exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check
the appropriate point total.)

[v]

i 5
No = 0 points Yes = 121 points

E.  During the past year did the effluent TSS concentration (mg/1) or loading (Ibs/day) exceed the
product of 1.4 times the monthly average permit limit during two months of any two
consecutive quarters? (Check the appropriate point total.)

, L
No = 0 points Yes = 121 points

F.  During the past year did the TSS concentration (mg/l) and/or loading (Ibs/day) exceed the
monthly average permit limit during four months of any two consecutive quarters? (Check the
appropriate point total.)

| ui
No = 0 points Yes = 121 points

G.  During the past year did the NH3-N or TKN concentration (mg/l) and/or loading (Ibs/day)
exceed the product of 1.4 times the monthly average permit limit during two months of any
two consecutive quarters? (Check the appropriate point total.)

[v] [
No = 0 points Yes =121 points

H. . During the past year did either the NH3-N or TKN concentration (mg/l) and/or loading
(Ibs/day), exceed the monthly average permit limit during four months of any two consecutive
quarters? (Check the appropriate point total.)

¥ []
No = 0 points Yes = 121 points

I. Enter each point value checkedfor C through H in the blanks below.

C Points =0
D Points =20
E Points=0
F Points = 0
G Points =0
H Points =0

HIGHEST INDIVIDUAL POINT VALUE FOR PART 2 (C-H) © (HIGHEST POINT = 121)
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 8 of 17



Facility Name:_Warrior WWTP

Part 3: Age of the Wastewater Treatment Facility

A.  What year was the wastewater treatment plant constructed or last reconstructed?
Subtract the above answer from the report year to determine age:
Age = (Last Calendar year) - (Answer to A)

Age’ = (2013 ) - (_2006 )

Enter Age in Part C below.

B. Check the type of treatment facility employed.

Factor
2.0  Mechanical Treatment Plant 2.0
__ Aerated Lagoon 1.5
____Stabilization Pond 1.0
___ Other (Specify: ) 1.0

C.  Multiply the factor listed next to the type of the facility your community employs by the age
of your facility to determine the total point value for Part 3:

20 X 70 = 14 TOTAL POINT VALUE FOR PART 3
(Factor)  (Age)

Enter the above value on Part 11: Summary Sheet. If the total point value exceeds 40, enter
40 on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 9 of 17



Facility Name:_Warrior WWTP

Part 4: Bypassing and Overflows

A.

L.

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to heavy rain? 0

How many bypass or overflow events of untreated wastewater occurred in the last year prior
to the headworks of the WWTP due to heavy rain? 0

How many of the bypass or overflow events listed in Parts A and B have been corrected such
that future bypass or overflow events at the same location due to heavy rain are not
anticipated? 0

Add together Answers A and B and subtract Answer C from that total.
A+B-C= (Check the appropriate point total.)
. L Ll L L1 L1 . Ll
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 =20 points 5 = 25 points 6 = 30 points
7= 35 points 8 =40 points 9 =45 points 10 =50 points 11 or more = 100 points
[] [ [] ] ]

How many bypass or overflow events of untreated wastewater occurred in the last year at the
WWTP due to equipment failure? (This includes clogged/broken lines or manholes.) 0

How many bypass or overflow events of untreated wastewater occurred in the last year due to
equipment failure prior to the headworks of the WWTP? (This includes clogged/broken lines
or manholes.) 0

How many of the bypass or overflow events listed in Parts E and F have been corrected such
that future bypass or overflow events at the same location due to the same equipment failure
are not anticipated? 0

Add together Answers E and F and subtract Answer G from that total.
E+F-G= (Check the appropriate point total.)
v 0O oo 0o i o =
0 =0 points 1 =5 points 2 = 10 points 3 = 15 points 4 = 20 points 5 = 25 points 6 = 30 points
7= 35 points 8 =40 points 9 =45 points 10 = 50 points 11 or more = 100 points
[l [ [ ] ]

Add point values circled in D and H and enter the total in the blank below.

TOTAL POINT VALUE FOR PART 4 0
Enter this value on Part 11: Summary Sheet.

All bypass or overflow events that have occurred in the last year (for any reason) must
be individually reported with this MWPP report.

ADEM FORM 417 01/09 m2 Page 10 of 17



Facility Name:_Warrior WWTP

Part 5: Sludge Quantity and Storage

A.  Please provide information concerning sludge quantity, characteristics, and storage practices
based on available data as requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B.  How many months of sludge storage capacity does the wastewater treatment facility have
available, either on-site or off-site? (i.e., How many months can the facility operate without
land spreading or disposing of sludge?) 4

(Check the appropriate point total.)
Greater than or equal to 4 months

0 points
10 points [ |

Less than 4 months, but greater than or equal to 3 months
Less than 3 months, but greater than or equal to 2 months = 20 points ||
Less than 2 months, but greater than or equal to 1 month =30 points [_]
Less than one month =50 points [ |

TOTAL POINT VALUE FOR PART 5 ©
Enter this value on Part 11: Summary Sheet.

Part 6: Sludge Disposal Practices and Sites

A. Please provide the sludge disposal practices and site information based on available data as
requested on the MWPP Sewage Sludge Survey, ADEM Form 419.

B. How many months or years does the facility have access to and approval for sufficient land
disposal sites to provide proper land disposal? (Check the appropriate point total.)

36 or more months =0 points []
24 - 35 months =10 points[ ]
12 - 23 months =20 points[y]
6 - 11 months =30 points[_]

Less than 6 months = 50 points[ |

TOTAL POINT VALUE FOR PART 6 20
Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 11 of 17



Facility Name: Warrior WWTP

Part 7: New Development

Are there any major new developments (industrial, commercial, or residential) in the last
calendar year or anticipated in the next 2-3 years such that either flow or BODs loadings to
the sewage system could significantly increase? Estimate additional loadings below.

Design Design Design
Population: Flow: MGD BODs: lbs/day
Equivalent (PE)

List industrial and/or residential developments.

No major new developments are planned.

Will the additional loading overload the plant? (Check the appropriate point total.)

No = 0 points Yes = 121 points

v

Enter the point total in the blank below.

TOTAL POINT VALUE FOR PART 7 © (highest point total = 121)
Enter this value on Part 11: Summary Sheet.

Part 8: Operator Certification

Complete the Plant and Collection System Personnel Inventory, ADEM Form 441.

Do both the plant operator and collection system staffing comply with ADEM Administrative
Code; Division 10, Operator Certification Program? (Check the appropriate point total.)

Yes = 0 points No = 121 points
%
TOTAL POINT VALUE FOR PART 80 (highest point total = 121)

Enter this value on Part 11: Summary Sheet.

ADEM FORM 417 01/09 m2 Page 12 of 17



Facility Name:_Warrior WWTP

Part 9: Financial Status

A.  Are User-Charge Revenues sufficient to cover operation and maintenance expenses? If no,
how are O&M costs being financed? Include user charge rates.

Revenues are sufficient. The below values are based on a 5/8" meter and 6000 gallons of water use.

Jefferson County has a three tier block rate structure for residential users for 0-3, 4-6, and 7+ccf water use.

Residential Minimum 15.00 Plus rate 8.02,9.36,1063 /1,000 gal.

Industrial Minimum _15-09 Plus rate 1051 /1,000 gal.

Monthly residential rate based on 6,000 gallons usage $_56.04 (includes 15% credit for residential)

*Please complete the above information based on your user charge rates for the report year. You
may attach_a sample water and sewer bill for clarity.

B. What financial resources are available to pay for the wastewater improvements and/or
reconstruction needs?

In 2013, Jefferson County issued Series 2013 Sewer Warrants that fund capital improvements

through 2023 at an annual average rate of $71.9 million over the 10-year period.

Part 10: Subjective Evaluation

A.  Describe briefly the physical and structural conditions of the wastewater treatment facility.

The WWTP was newly constructed in 2006 and is in excellent condition.

B.  Describe the general condition of the sewer system (sewer lines, manholes, lift stations).

The Warrior system includes roughly 50,000' of pipe and 2 pump stations. The system's historical rate of

S$80's/100 miles of sewer is exceptional. There are no known capacity deficiencies.

The general condition of the system is good.

ADEM FORM 417 01/09 m2 Page 13 of 17



C.  What sewage system improvements does the community have planned for construction in the
next 5 years?

None

D.  What is the theoretical design life of the plant, and what is the estimated remaining useful life
of the wastewater treatment facility?

Calculated remaining useful life of the structures is 42 years (50 years - 8 years age of facility).

Calculated remaining useful life of the equipment is 17 years (25 years - 8 years of equipment).

Based on EPA’s 2002 Clean Water and Drinking Water Infrastructure Gap Analysis Report.

E.  What problems, if any, over the last year have threatened treatment or conveyance within the
system?

None

F.  Is the community presently involved in formal planning for treatment facility upgrading?

No

G.  How many days in the last year were there residential backups at any point in the collection
system for any reason other than clogging of the lateral connection? 1

H.  Does the plant have a written plan for preventive maintenance on major equipment items? If
yes, describe.

Yes, O&M manuals for all equipment are on site. We record lubrication and repairs on all equipment in a computer

program (Infor) for future reference and to keep a log on all repairs.

ADEM FORM 417 01/09 m2 Page 14 0f 17



L. Does this preventive maintenance program depict frequency of intervals, types of lubrication,
and other preventive maintenance tasks necessary for each piece of equipment? (Check the
appropriate response.) Yes No

J. Are these preventive maintenance tasks, as well as equipment problems, being recorded and
filed so future maintenance problems can be assessed properly? (Check the appropriate
response.) Yes No

K. Describe any major repairs or mechanical equipment replacement made in the last year and
include the approximate cost for those repairs. Do not include major treatment plant
construction or upgrading programs.

None

L.  Listany additional comments. (Attach additional sheets if necessary.)

ADEM FORM 417 01/09 m2 Page 15 of 17



Facility Name: Warrior WWTP

Part 11: Summary Sheet

1. Enter in the values from Parts 1 through 8 in the left column below. Add the numbers in the
left column to determine the MWPP Report point total the wastewater system generated for
the previous calendar year.

Actual Values Maximum Possible
Part10  points 80 points

Part20 _ points 121 points

Part 3 14 _ points 40 points

Part4 ___ points 200 points

Part50  points 50 points

Part 6 20 points 50 points

Part 70 points 121 points

Part80  points 121 points

Total 34 points 783 points

2. Check the facility type that best describes the plant's treatment and disposal of wastewater.

Mechanical plant with surface water discharge

[__1Aerated Lagoon or stabilization pond with surface water discharge
[__IMechanical plant using land disposal of liquid wastes

[_] Aerated Lagoon or stabilization pond using land disposal of liquid wastes

3. _ Check the range that describes the action needed to address problems identified in the report.

[v]0-70 pts. Actions as Appropriate*

pp
[ 171-120 pts. Departmental Recommendation Range*
[ ]121-783 Municipality Action Range*

*Other actions may be required by NPDES outside the scope of this report.

4. Complete the Municipal Water Pollution Prevention Resolution Form, ADEM Form 418.

ADEM FORM 417 01/09 m2 Page 16 of 17



5. In Question 1, do any of the actual point values in the left column equal the maximum
possible points in the right column? (Check the appropriate response)  Yes No

If yes, provide a written explanation for this situation in the space below.

ADEM FORM 417 01/09 m2 Page 17 of 17



Warrior Wastewater Treatment Plant

ATTACHMENT 2 - Raw Sewage Bypass and

SUMMARY




WARRIOR BASIN 2013 DISCHARGES

."'
1w

\
ot SR e aes
R A : : A
v & _ = Y S o R
2 D . : S Lt Al
2 “ ! Ny
;

NOTE: OVERFLOWS SHOWN ARE OVER 10,000 GALLONS
NONE REPORTED FOR WARRIOR BASIN.

JEFFERSON COUNTY
ENVIRONMENTAL SERVICES
PLOTTED: 2-11-14




1Jo [ 9%ed

€ 10T 10§ Sa1eydsi(T panrwradun oN

Sa1ON

EYiVA " Supiodoy uayn [ UOHOY 4211024 X 70) 204n0g (193) woyvunsacy W2ISAS U0O2]]0)D uoyvI0T porioday oN
uosiaq 104 159 N : 21l Judag

*SOWIN[OA 281eYDSIp [eNIOE SE J0U ‘A[U0 UOSLIEdIIOD SANR[AI JOJ PASh 2 0} IE SOJELINSS ASAU} DI0JAIOY], ‘JUNOWE Paje[no[ed
3y uodn 309530 JURDLJIUSIS © OARY UBD YOIYM PUB [ONUO0O §,AUNo)) dy) puokaq A[91o[diios aJe yorym sajqeLreA Jo Joqunu Y31y e o) 100fqns ore sojew)se Yons ‘IoAoMOH ‘spoyjewr Supewnss paydoooe pue
UONRULIOJUI S[QRUIULID}op-a)1s Uodn paseq “mnjoA 93TeY9SIp o) JO UOTIBUTULIAISP 1S8q S,A1UN0)) oY) oIk sejewnss asay], *XINO AILVINILSH o8 ,0UIjoA ‘IS, UWnjos sy ul umoys sapnuend) :HILON

€107 ‘1€ Joquooa Y3norys €107 ‘10 Arenuef
JOLIIR |\ - S931eydSI(] panruuadun) Jo Arewing




Warrior Wastewater Treatment Plant
ATTACHMENT 3 - MWPP Sewage Sludge
SURVEY




(D MWPP SEWAGE SLUDGE SURVEY

Facility Background Information:

1. Facility Information Permit Number: AL005081
Name: Warrior WWTP
Street Address: 700 Blackburn Drive
County: Jefferson

2. Facility Contact

“Name: Chad Quick
Title: Plant Supervisor
Telephone: . (205) 681-7971
Permittee Name: Jefferson County Commission- Warrior WWTP
Mailing Address: Suite A-300, 716 Richard Arrington JR. Blvd. N.

Birmingham AL 35203

Facility Flow Information

1. Facility Wastewater Treatment Capacity

Avg. Daily Flow for 2013: 0.105 MGD
Facility Design Capacity: 0.2 MGD
o 2. Estimated Septage Quantity Handled (Residuals Removed from Septic Tank Systems)
. Average Domestic Septage: N/A gallons per month
Average Commercial Septage: N/A gallons per month

3. Method of Septage Processing
0 Mixed with Influent Wastewater for Treatment

0 Mixed with Sewage Sludge

| N/A

4. Estimated Percentage Contributing Wastewater Flow

Residential: 85 %
Industrial: 0 %
Other: 5 % Describe: Commercial

5. List type of wastewater treatment process(es) utilized at this facility:
Bar Screening, Grit Removal, Extended Aeration with Activated Sludge,
Clarification, Traveling Bridge Sand Filtration, UV Disinfection, Step Aeration

6. Estimated sewage sludge wasting rate at this facility: Ib/day dry weight
or 1858 gallons per day
7. Estimated untreated sludge received from off site: N/A Ib/day dry weight
or gallons per day
s 8. Estimated percent solids of combined sewage sludge prior to treatment: 2 %

ADEM FORM 419 8/02 Page 1 of 4



9. List the sewage sludge treatment processes used in pfeparing sludge for final use or disposal:

Sludge Quantity
(untreated pounds per day)

Aerobic Digestion, Drying Beds (Air Drying)

10. Estimate the total volume of sludge generated: 25
(dry U.S. tons per year)

Sludge Disposal Methods

1. Which of the following describes the current method of sewage sludge disposal for this facility:

Current Practices Proposed Practices
Approved by ADEM Quantity Approved by ADEM
Yes No (dry U.S. tons/year) Yes No

a.ELand Application, Bulk

Shipped 25

[XAgriculture i 0 0

0 Forest 0 0 ad a

0 Public Contact 0 0 0 ad

0 Lawn/Home Garden I 0 d 0
b. 0 Land Application,

Bagged/Other Container

0 Agriculture 0 O 0 I

0 Forest 0 0 0 0

0 Public Contact 0 0 d a

0 Lawn/Home Garden I 0 -0 0
c. 0 Incineration 0 0 0 0
d. O Subtitle D Landfill

(Disposal Only) I 0 O 0
e. [ Lined Treatment Lagoon

or Stabilization Pond I 0 O I
f. 0 Unlined Lagoon or

Stabilization Pond 0 0 O I
g. [ Other (Please Describe) 0 0 0 d

2. If "f" was selected above and sludge is stored for 2 or more years, enter the distance between the
surface disposal site and the property line: N/A  feet

ADEM FORM 419 8/02 Page 2 of 4



Pollutant Concentrations

1. Enter the total concentrations of the following analytes using existing data. Do not enter TCLP results.

Concentration Sample Sample Detection Level of

Analyte (mg/kg or ppm) Type Date Analysis
Arsenic <PQL Grab * 11.0
Cadmium <PQL Grab * 5.0
Chromium 36 Grab * 6.0
Copper 170 Grab * 5.0
Lead 19 Grab * 12.0
Mercury 8 Grab * 0.0
Molybdenum <PQL Grab * 6.0
Nickel 23 Grab * 6.0
Selenium <PQL Grab * 12.0
Zinc 653 Grab * 8.0
Ammonium-
Nitrogen N/A N/A N/A
Nitrate-
Nitrogen frams N/A N/A N/A
Total Kjeldahl
Nitrogen 37,000 Grab * 0.09

PQL=Practical Quantitative Limit *= Yearly Average

2. Enter the estimated or determined percent solids of the sewage sludge when sampled for the above

analysis:

86 %

Treatment Provided for Sewage Sludge at the Facility
1. Which class of pathogen reduction does the sewage sludge meet at the facility? (As defined in
40 CFR Part 503)

I

Class A

0 Alternative A1 - Time and Temperature

[ Alternative A2 - Alkaline Treatment

0 Alternative A3 - Analysis and Operation

0 Alternative A4 - Analysis Only

0 Alternative A5 - Processes to Further Reduce Pathogens (PFRP)
0 Heat Drying 0 Thermophilic Aerobic Digestion [ Heat Treatment
[ Pasteurization 0 Gamma Ray Irradiation 0 Beta Ray Irradiation
0 Composting 0 I

0 Alternative A6 - PFRP Equivalent

Class B
Alternative B1 - Fecal Coliform Count

a

ADEM FORM 419 8/02

Alternative B2 - Process to Significantly Reduce Pathogens (PSRP)
0 Air Drying
0 Lime Stabilization

0 Aerobic Digestion [0 Anaerobic Digestion
0 Composting

0 Alternative B3 - PSRP Equivalent

Neither or Unknown

Page 3 of 4



N

Vector Attraction Control
0 Option 1 - Minimum 38% Reduction in Volatile Solids
[0 Option 2 - Anaerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 3 - Aerobic Processes, with Bench-Scale Demonstration of Volatile Solids Reduction
0 Option 4 - Specific Oxygen Uptake Rate (SOUR) for Aerobically Digested Sludge
[l Option 5 - Aerobic Processes plus Elevated Temperature
0 Option 6 - Raised pH to 12 and Retained at 11.5
0 Option 7 - 75% Solids with no Unstabilized Solids
[ Option 8 - 90% Solids with Unstabilized Solids
0 Option 9 - Injection Below Land Surface
Option 10 - Incorporation into Soil within 6 or 8 Hours
[l Option 11 Covering Active Sewage Sludge Unit Daily
[ None of the Above

Groundwater Monitoring

1. if disposal practice is surface disposal or land application, is groundwater monitoring required or
performed at the site?
0 Yes (If yes, please submit a copy of the groundwater monitoring reports along with this
ENO survey. Also please provide the approximate depth to groundwater and the
groundwater monitoring procedures used to obtain the data.)

Land Application of Sewage Sludge

Answer the following questions if sewage sludge is applied to land.
1. If sewage sludge is land applied in bulk form, what type of crop or other vegetation is grown on this site?

Tifton Bermuda Grass, Ryegrass

2. If sewage sludge is land applied in bulk form, what is the nitrogen requirement for this crop or vegetation?
600Ib/acrelyear (Reclamation Site)

3. If sewage sludge is land applied in bulk form, briefly describe the nature of any complaints filed from
neighbors?
No complaints have been received.

ADEM FORM 419 8/02

Note: Permittees that submitted the "Annual Report Review Form" for sludge to the EPA
may submit a copy with the MWPP in lieu of this Attachment.

Page 4 of 4



Warrior Wastewater Treatment Plant
ATTACHMENT 4 - Plant and Collection System

Personnel Inventory




PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Warrior WWTP PLANT GRADE: Il

PERMIT NUMBER: AL 0050881

PLANT SUPERINTENDENT: Chad Quick TEL.# (205)681-7971
SYSTEM MANAGER: David Denard TEL.# (205)326-8232
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
. Eric Pond v C003706 2/28/2016
. Mark Lee v C000389 8/31/2016
. Chad Quick v C003616 2/28/2015
. Pat McCarty v C003224 8/31/2014
. Adam Moore v C006513 11/1/2014

COLLECTION SYSTEM OPERATORS:

MAN HRS./WK NUMBER

MANAGEMENT/SUPERVISOR 120 3
OPERATOR(S):

GRADE |-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:
GRADE ||
GRADE il 18T 1 START TIME| 7:00 AM
GRADE IV 80 2 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS

OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT
18T X X X X X X X
2ND
3RD
ADEMUSE ONLY
YES NO
1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE? X

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

ADEM FORM 441 8/02




O © PN A ON

H LN~

PLANT AND COLLECTION SYSTEM PERSONNEL INVENTORY

FACILITY NAME: Sewer Line Maintenance PLANT GRADE: [\
PERMIT NUMBER:
PLANT SUPERINTENDENT: TEL.#  (205)540-7585
SYSTEM MANAGER: David Denard TEL.#  (205)325-5979
PLANT OPERATORS:
GRADE OR
NAME TRAINEE STATUS OPERATOR NO. EXP. DATE
Brian Champion I(c) C002094 6/30/2015
Don Goodwin 1(c) C005423 6/30/2015
Lavon Evans I(c) C004631 12/31/2014
Brian Rohling 1(c) C005418 6/30/2015
COLLECTION SYSTEM OPERATORS:
MAN HRS./WK NUMBER
MANAGEMENT/SUPERVISOR
OPERATOR(S):
GRADE I-C
GRADE | AVERAGE NUMBER OF EMPLOYEES PER SHIFT:

GRADE 1l

GRADE Il 18T START TIME

GRADE IV 2ND
DESIGNATED TRAINEE(S) 3RD
LABORATORY
MAINTENANCE
OTHER PLANT WORKERS
OPERATOR SHIFTS NORMALLY WORKED EACH DAY:

SUN MON TUES WED THURS FRI SAT

18T
2ND
3RD

ADEM USE ONLY

1. DOES PLANT OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

2. DOES COLLECTION SYSTEM OPERATOR STAFFING COMPLY WITH DIVISION 10 OF ADEM ADMINISTRATIVE CODE?

YES NO

ADEM FORM 441 8/02




JEFFERSON COUNTY COMMISSION

DAVID CARRINGTON — PRESIDENT
GEORGE BOWMAN

SANDRA LITTLE BROWN

JOE KNIGHT

JIMMIE STEPHENS

February 18, 2014

Certified Mail 7010 1870 0003 1330 9443
Return Receipt Requested

EPA Region 7

ATTN: BIOSOLIDS CENTER
WWPD/WENF

11201 Renner Boulevard
Lenexa, Kansas 66219

Daniel White, P.E. — Deputy Directo
ENVIRONMENTAL SERVICES

Environmental Services Department
Suite A300

716 Richard Arrington, Jr. Blvd. N.
Birmingham, Alabama 35203
Telephone (205) 325-5496

Fax (205) 325-5981

RE:  Jefferson County Commission - 2013 Annual Biosolids Report

Please find enclosed the 2013 Annual Biosolids Monitoring Report for the Jefferson County
Environmental Services Department Biosolids Land Reclamation Program. This report is
respectfully submitted in accordance with the requirements of 40 CFR Part 503.

Sincerely,

Daniel A. White, P.E.

Deputy Director

Environmental Services Dept.

ce: File



2013 ANNUAL BIOSOLIDS REPORT

JEFFERSON COUNTY COMMISSION
ENVIRONMENTAL SERVICES DEPARTMENT

JEFFERSON COUNTY, ALABAMA

BIOSOLIDS MANAGEMENT PROGRAM

Jefferson County Land Reclamation Program

REPORT PREPARED BY:

JEFFERSON COUNTY ENVIRONMENTAL SERVICES DEPARTMENT



2013 Annual
Biosolids Report

Certification Statement

Executive Summary

Project Information
Jefferson County WWTPs
Flat Top/Bessie Mines Land
Reclamation Site
Beltona Land Reclamation Site

Biosolids Analysis
Test Methodology
Analysis Results
Sample Specimen Collection Sheets

Agronomic Rate Calculations
Design Considerations
Calculations

Appendix A
Agronomic Rate Justification Letter
“Worksheet for Calculating Biosolids
Application Rates in Agriculture”

Appendix B
Flat Top/Bessie Mine VAR Summary
Beltona VAR Summary

Appendix C
1 — Jefferson County Map
2 — Flat Top/Bessie Mines Land
Reclamation Site
3 — Beltona Land Reclamation Site



2013 EPA ANNUAL BIOSOLIDS REPORT

JEFFERSON COUNTY ENVIRONMENTAL SERVICES DEPARTMENT
BIRMINGHAM, ALABAMA

Enclosed is the 2013 Annual Biosolids Monitoring Report for the Jefferson County
Environmental Services’ Biosolids Land Reclamation Program. This report is respectfully
submitted to the Environmental Protection Agency (EPA) Region IV in accordance with the
requirements of 40 CFR Part 503.

Information provided in this report includes:

1. Certification Statement for management practices, site restrictions, pathogen requirement,
and vector attraction reduction requirements.

2. Executive Summary.

3. Project information for the Biosolids Management Program, including Jefferson County
Wastewater Treatment Facility information and land application site data.

4, Biosolids testing methodology and analysis results, including sample collection forms.

5. Agronomic calculations, rate justification letter and sample worksheet for calculating

agronomic rates.

6. Vector Attraction Reduction Statistics.

7. Land application site maps.

2013 EPA Annual Bjosolids Report 1 Biosolids Land Reclamation Program



SECTION 1

CERTIFICATION STATEMENT

2013 EPA Annual Biosolids Report 2 Biosolids Land Reclamation Program



CERTIFICATION STATEMENT FOR THE PREPARER
and APPLIER OF BULK SEWAGE BIOSOLIDS

I certify, under penalty of law, that the information that will be used to determine compliance
with the management practices in §503.14, the site restrictions in §503.32 (b)(5), the Class B
pathogen requirements in §503.32(b), and the vector attraction reduction requirements in
§503.33(b)(6) or (10)(i) was prepared for each site on which bulk sewage sludge is applied under
my direction and supervision in accordance with the system designed to ensure that qualified
personnel properly gather and evaluate this information. I am aware that there are significant
penalties for false certification including the possibility of fine and Imprisonment.

&/’m;}m M/ ~ | _2[is ;/f”/ .

Signature Daté

David Denard — Director, Jefferson County Environmental Services Department
Printed Name and Position :

2013 EPA Annual Biosolids Report 3 Biosolids Land Reclamation Program



SECTION 2

| EXECUTIVE SUMMARY

2013 EPA Annual Biosolids Report 4 Biosolids Land Reclamation Program



EXECUTIVE SUMMARY

Jefferson County Environmental Services Department utilizes land application as the

4]

A LE

method of disposal for the biosolids currently produced by its wastewater treatment facilities.
There are currently nine (9) wastewater treatment facilities operated by the Environmental
Services Department. During 2013, these facilities treated an average daily flow of 124 MGD of
wastewater and produced 10,956 dry tons of biosolids that were sent for land application. Seven
(7) of the County’s wastewater treatment facilities are Class I Publicly-Owned Treatment Works

(POTWs), and therefore subject to the 40 CFR Part 503 reporting regulations.

Throughout 2013, the biosolids produced by Jefferson County’s wastewater treatment facilities
- were land applied at two (2) former strip mine sites. Jefferson County is assisting the property

owner, the United Land ‘Corporation, in the reclamation of both sites through the land application

of biqsolids.

The Flat Top/Bessie Mines Land Reclamation Site (Flat Top) is located in northwestern
Jefferson County and is approximately 4,670 acres total in size, with approximately 2,700 acres
being disturbed through previous mining activities. Biosolids from nine (9) wastewater

treatment facilities were applied at this site during 2013.

The Beltona Land Reclamation Site, located in northern Jefferson County, is app.roximately”
1,000 acres in size, with about one-third of the site being previously disturbed through mining

activities. Biosolids from two (2) wastewater treatment facilities were applied at Beltona during

2013.

Applicable site restrictions, general requirements, and management practices have been met at
both Land Reclamation Sites. Biosolids were applied to both sites using the “Pollutant
Concentration” (PC) option. Pathogen and vector attraction reduction requirements and all

required site restrictions for Class “B” biosolids were also met.

2013 EPA Annual Biosolids Report 5 Biosolids Land Reclamation Program



- SECTION 3

PROJECT INFORMATION

2013 EPA Annual Biosolids Report 6 Biosolids Land Reclamation Program



JEFFERSON COUNTY
WASTEWATER TREATMENT FACILITIES

System: Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North
Birmingham, AL 35203

Summary:
The Jefferson County Environmental Services Department currently operates nine

wastewater treatment facilities. During 2013, these facilities treated an average daily flow
of 124 MGD of wastewater and produced 10,956 dry (English) tons of biosolids that
were land applied. - Seven of the- County’s wastewater treatment facilities are Class I
POTWs, and therefore subject to the 40 CFR Part 503 reporting regulations.

Class I POTWs: Dry Tons of Biosolids Land Applied
1. Cahaba River Wastewater Treatment Plant 1,207 '
NPDES Permit No. AL0023027
2. Five Mile Creek Wastewater Treatment Plant 1,021
NPDES Permit No. AL0026913
3. Leeds Wastewater Treatment Plant 373
NPDES Permit No. AL0022297
4, Trussville Wastewater Treatment Plant v 614
NPDES Permit No. AL0022934
5. Turkey Creek Wastewater Treatment Plant 251
_ NPDES Permit No. AL0022936
6. Valley Creek Wastewater Treatment Plant 4,111
NPDES Permit No. AL0023655 '
7. Village Creek Wastewater Treatment Plant 3,231

NPDES Permit No. AL0023647
Non-Class I POTWs (<1.0 MGD):

1. Prudes Creek Wastewater Treatment Plant 123
NPDES Permit No. AL0056120
2. Warrior Wastewater Treatment Plant 25

NPDES Permit No. AL0050881

[TOTAL: 10,956 Dry Tons

Reporting Requirements:
Based on the quantity of biosolids land applied during 2013, the required frequency of

monitoring was six times per year. However, Jefferson County typically performs
biosolids monitoring on a monthly basis (twelve times per year).

2013 EPA Annual Biosolids Report 7 Biosolids Land Reclamation Program



Pathogen Requirements:
Class “B” pathogen requirements were met through Alternative 1: The Monitoring of

Fecal Coliform [503.32(b)(2)]. The geometric mean fecal coliform density per gram of
dry biosolids was less than 2 million colony-forming units for each sampling event (see

Biosolids Analysis Results).

Vector Attraction Reduction Summary:
The Valley Creek and Village Creek wastewater treatment facilities primarily utilized Option 6:

Addition of Alkaline Material [503.33(b)(6)] for vector attraction reduction of their biosolids.
The lime stabilized biosolids from the Valley Creek and Village Creek WWTPs account for
approximately 49% of the County’s total land applied biosolids. Only the alkaline stabilized
biosolids from the Valley Creek and Village Creek WWTPs were land applied at the Beltona
Land Reclamation Site in 2013 (21% of the total from these facilities). The remaining biosolids
from these two sites and the seven other WWTPs were land applied at the Flat Top/Bessie Mines
application site and were incorporated into the soil within six hours of application as described in
Option 10: Incorporation of Biosolids into the Soil [503.33(b)(10)(1)]. This Option 10 method of
vector attraction reduction applied to approximately 86% of the County’s total biosolids land
applied during 2013. The Valley Creek WWTP also met vector attraction reduction requirements
through Option 1: Volatile Solids Reduction by a minimum of 38 percent [503.33(b)(1)] after
July 25, 2013 as a secondary method.

2013 EPA Annual Biosolids Report 8 Biosolids Land Reclamation Program



System:

FLAT TOP/BESSIE MINES
LAND RECLAMATION SITE

Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North
Birmingham, AL 35203

Reporting Period:

Site Address:
- 5201 Flat Top Road, Graysville, AL 35073

January 1, 2013 to December 31, 2013

Site Description:

The Flat Top Land Reclamation Site is a former strip mine site, 4,670 acres total
in size, with approximately 2,700 acres being previously disturbed through
mining- activities. Jefferson County is assisting the property owner in the
reclamation of this site through the land application of biosolids. Biosolids were
land applied on roughly 423 acres at the site in 2013.

There is currently marginal soil mass present at this site for growing vegetation
and, in order to build adequate soil mass, biosolids are recommended to be
applied at a rate of 600 1b Nitrogen/Ac/year. When soil mass becomes adequate
to sustain crop growth, Tifton Bermuda and Rye grass will-be planted for nitrogen

uptake. -

Source of Biosolids:

Quantity:

During 2013, biosolids from nine wastewater treatment facilities were land
applied at this site.

A total of 9,391 dry (English) tons of biosolids were applied at the Flat Top Land
Reclamation Site during 2013. Biosolids were applied to Plot 3 of the site (see
Figure 2). Of the total dry tons applied, 3,834 tons were lime stabilized and 5,557
tons were not lime stabilized.

Pollutant Limits:

Biosolids were applied to this site using the “Pollutant Concentration” (PO)
option (see 2013 Biosolids Analysis Results). In order to be representative of in-
situ conditions, monthly biosolids samples were taken from each treatment
facility and then blended according to each facility’s disposal ratio. Biosolids
testing was then performed on this “blended” sample.

Pathogen Requirements:

2013 EPA Annual Biosolids Report 9 Biosolids Land Reclamation Program



Class “B” pathogen requirements were met through Alternative 1: The
Monitoring of Fecal Coliform [503.32(b)(2)]. The geometric mean fecal coliform
density per gram of dry biosolids was less than 2 million colony-forming units for
each sampling event (see 2012 Biosolids Analysis Results).

Vector Attraction Reduction Requirements:
The Valley Creek and Village Creek wastewater treatment facilities primarily

utilized lime stabilization for vector attraction reduction in the majority of their
biosolids in accordance with Option 6: Addition of Alkaline Material
[503.33(b)(6)]. To satisfy the requirements of Option 6, sufficient lime was
added to the biosolids to raise the pH to at least 12 for 2 hours and at least 11.5 for
an additional 22 hours, without the addition of more lime. Beginning in June and
continuing into July, the Valley Creek WWTP intermittently tested whether the
vector attraction reduction and pathogen requirements could be met through
Option 1: Volatile Solids Reduction by a minimum of 38 percent [503.33(b)(1)].
The tests were successful, and the facility ceased using lime on July 25" When
biosolids from these treatment facilities are land applied at the Flat Top/Bessie
Mines Reclamation Site, they are incorporated into the soil within six hours of

application as well. ‘

For biosolids received at the Flat Top Land Reclamation Site from the remaining
treatment plants and the portion of biosolids from Valley and Village wastewater
treatment facilities that did not receive lime stabilization, the method of vector
attraction reduction used was Option 10: Incorporation of Biosolids into the Soil
[503.33(b)(10)(i)]. These biosolids were land applied and incorporated into the
soil within six hours of application on the land.

Management Practices and Site Restrictions:
All applicable management practices stated in 503.14 were met at the site,

including a minimum 100 ft. buffer zone around waters of the United States.

All applicable site restrictions stated in 503.32(b)(5) for Class “B” biosolids were .
also met. The Flat Top/Bessie Mines Land Reclamation site is in a remote area of
Jefferson County and is located on private property; therefore there is no public

access to the site.

2013 EPA Annual Biosolids Report 10 Biosolids Land Reclamation Program



BELTONA LAND RECLAMATION SITE

Jefferson County Commission/Environmental Services Department
716 Richard Arrington, Jr. Boulevard North
Birmingham, AL 35203

Reporting Period:

Site Address:

January 1, 2013 to December 31, 2013

401-B Beltona Road, Warrior, AL 35180

Site Description:

The Beltona Land Reclamation Site, which is approximately 1,000 acres in size,
is a former strip mine site located in rorthern Jefferson County. About one-third
of the site has been utilized for biosolids land application, with plot sizes ranging
from 3.0 acres to 20 acres. Jefferson County is assisting the property owner in the
reclamation of this site through the land application of biosolids. Biosolids were -
land applied on roughly 143 acres at the site in 2013. Presently, Tifton Bermuda
and Winter Rye grasses are grown at Beltona and are harvested several times a

year as hay. a

Source of Biosolids:

Quantity:

Pollutant Limits:

During January, February, and March 2013, biosolids from the Valley Creek and
Village Creek wastewater treatment facilities were land applied at this site.

1,565 dry (English) tons of biosolids were land applied at the Beltona Land
Reclamation Site during 2013.

Biosolids from two of the County’s wastewater treatment facilities were applied
to this site using the “Pollutant Concentration” (PC) option. Biosolids testing was
performed on samples from these facilities at a frequency that meets or exceeds
the minimum monitoring frequency requirement for each facility (see 2013
Biosolids Analysis Results).

Pathogen Requirements:

Class “B” pathogen requirements were met through Alternative 1: The
Monitoring of Fecal Coliform [5 03.32(b)(2)]. The geometric mean fecal coliform
density per gram of dry biosolids was less than 2 million colony-forming units for
each sampling event (see 2012 Biosolids Analysis Results).

2013 EPA Annual Biosolids Report 11 Biosolids Land Reclamation Program



Vector Attraction Reduction Requirements:
For the biosolids land applied at the Beltona site, the Valley Creek and Village

Creek wastewater treatment facilities utilized lime stabilization for vector
attraction reduction of their biosolids, as described in Option 6: Addition of
Alkaline Material [503.33(b)(6)]. To satisfy the requirements of Option o,
sufficient lime was added to the biosolids to raise the pH to at least 12 for 2 hours
and at least 11.5 for an additional 22 hours, without the addition of more lime.
Lime stabilized biosolids were then surface-applied at the Beltona Land

Reclamation Site.

Management Practices and Site Restrictions: )
All applicable management practices stated in 503.14 were met at the site,

including a minimum 100 ft. buffer zone around waters of the United States.

All applicable site restrictions stated in 503.32(b)(5) for Class “B” biosolids were
also met. The Beltona Land Reclamation Site is in a remote area of Jefferson
County and is located on private property; therefore there is no public access to

the site.

2013 EPA Annual Biosolids Report 12 Biosolids Land Reclamation Program



- SECTION 4

BIOSOLIDS ANALYSIS

2013 EPA Annual Biosolids Report 13 Biosolids Land Reclamation Program



TEST METHODS FOR BIOSOLIDS ANALYSIS

Based on the quantity of biosolids land applied at the Flat Top/Bessie Mine Land Reclamation
Site during 2013, the required frequency of monitoring was six (6) times per year; however,
Jefferson County typically performs biosolids monitoring on a monthly basis (see 2013 Biosolids
Analysis Results). Each month, samples were collected from each treatment facility and blended
according to each facility’s disposal ratio in order to be representative of in-situ conditions.
Biosolids testing was then performed on this “blended” sample.

For the Beltona Land Reclamation Site, biosolids samples from the two (2) contributing
treatment facilities were collected at a frequency that meets or exceeds the minimum monitoring
frequency requirement for each facility (see 2013 Biosolids Analysis Results).

METALS ANALYSIS:
Following is a list of the biosolids sample preparation and test methods used when performing

metals testing:

METHODS FOR EVALUATING SOLID WASTE, SW846 METHODS:

Arsenic 3050B, 7060A
Cadmium - 3050B, 7130
Chromium 3050B, 7190
Copper 3050B, 7210
Lead 3050B, 7420
Mercury 7471B.
Molybdenum 3050B, 7481
Nickel 3050B, 7520
Selenium 3050B, 7740
Zinc 3050B, 7950
FECAL COLIFORM TESTING:

For each sampling event, seven (7) samples were collected and tested according to the procedure
outlined in Part 9222D, Standard Methods Jor the Examination of Water and Wastewater, and
Appendix F of EPA’s Environmental Regulations and T echnology, Control of Pathogens and
Vector Attraction in Sewage Sludge. The geometric mean fecal coliform density per gram of dry
biosolids was less than 2 million colony-forming units for each sampling event (see 2012
Biosolids Analysis Results). Serial dilutions were prepared in the range of 10! through 10°, and
on some occasions 107, thus enabling coliform colony counts of greater than 20 million.

2013 EPA Annual Biosolids Report 14 Biosolids Land Reclamation Program



Weigo1J uoreweday pue- sprjosorg Hoday sprjosoig fenuuy v qq (45114

AYIsusp uLoy1[00 [eooy uesw SLaWO0aY)

£0S Med ‘T 9[qe], woy usye; SHWIT uorenuaouo)) Julfrey) z W vonemuend) [eonoel] = T0d
mﬂ.mo ¢ Hedq ﬂm QQMH ﬁﬁo@ GOV_S mtE_A ﬁoﬁ@bﬁmoon ucduzzo& I mmmmn aaw_ugub_u 2 Uo Go>ww mcoﬁ.mbﬂsonoo u‘ﬁﬁszom =<
- - 00S°L | 001 0z SL LS 0r8 | 00£% - $8 SL | Ay Surre)
- - 008°C 001 0T - L1 00€ | 0051 - 6¢ I MW Dd/0F
8 4 09 | 09 £€0°0 4l 0S 09 0's 11 104
005y 62 001 e €T 00T | 000T | op1 I'S | TOd> | wnuixepy
0¥’ | 10> | L 61 Sy L S8¢T LT | 104> | TO> agesony
006°C %1L 00S°‘¢ 6T 001 123 (44 00T | 000°C | OvI I'S | 104> | €107/€/21
000°cT %65 005y €l €L 61 | T0&>| L9 | 00LT | orr 104> | TOI> | €107/21/11
001°8 %19 | 008°¢ | ¢] 6L Iz 61 €8 | 00TT | 0¢l | 104> | 104> | £107/1/01
006' %5S 00S% | TOd> | €8 LL | ZT | L4 [ 00ST | 0Z1 | T0d> | Tod> | €10201/6 ]
0 %€E9 00L°¢ € 001 12 104> | z8 | oov‘l | ogl 104> | 104> | £107/9/3
0 %9 008°1 0z 8¢ 61 0C €9 | 00%°1 98 | 10d> | 104> | €102/91/L
00€°1 %8S 00€T | 104> | ¢¢ 11 0¢ IS 099 L9 | 10d> | 104> | €107/w/9
00L°¢ %S9 006'C | 71 9 61 I'e 89 | 009°T | OIT | TOd> | TO&> | £107/L/8
006°1 %S 00Sc | 1 9L 91 81 0L [ 00€T | 01T | O | TOd> €10T/6/v
00%°1 %8S 00L°¢ | 10> | 2 81 |110d>| € | 00ST | orr 10> | 10> | €107/5/€
00%°L %9 001°¢ | 10a> | LS 4! 0¢ 163 096 vL | 104> | TOI> €10T/S/T
€ %EL 00L€ | ¢1 €L 81 €T 9L 1 00¥'T | 86 | TO&> | 1O €102/51/1
+B/0AD 8y/8w. 3/Swm 3/3wm /3w 3Y/3w 8y/Sw 3y/3w 3y/3w 8Y/3ur 3y/8um /3w ae(q
WLIORIOD) [e30y | amiSIofy[ o, | wz IS IN OJAl SH qd ny k'e) ) 8% ]

(seppowy e woy opdures popuoygy) .
A.LIS NOILVINVTIO®Y ANV'T SANIIN AISSH/dO L LV1d
SLINSTA SISXTVNVY SATTOSOIY €107



weigorg UONEWR[I9Y pue] sprjosorg Wodoy spijosorg (enuuy Vda 210z

A}ISUSp uLIof1j00 899y uBowW OLDOUWIODL)

£0S Med ‘T 9[qe [ woly usye; SHWITT UOTIBIUIIUO)) wS:oO Wy uoneiuent) [esnoed = T0d

£17¢0S Med ‘¢ 9[qe [, woyy usye) SHWI UONRHUSOUOY) JUBIN][OJ . SISeq WS10m-AIp © U0 UsAIS Suoljenuaduoo Juenyjod [y

- - 00S°L | o001 0Ty SL LS 0v8 | 00€y - s8 SL | prury Surren

- - 008°C | 001 0T - LT 00¢ 0051 - 6¢ Iy AT Dd/0d

8 21 09 09 €0°0 Al 0's 09 | . 0% 11 T0d
006°T 61 0S 61 vz sS 09 | 2w | 10d> | TOd> | wommen
0821 | 104> | g I €T [ o¥ 0S¥ 8y | 104> | TOI> dBeIIAY
000°0€1 %8 1 0061 | 61 | 0§ (44 LT 6¢ 019 59 | 104> | 104> | €107/€/21
000°0¥1 %E8 | 0061 | 1OI> | St 61 61T { oy | 065 89 | 10> | TOd> | €10T/Z/1IT
000°0¢1 %28 0091 | TOd> | Lg 0T 81 S 0¢€s L | 704> | 104> | £10T/1/01
000°0L1 %98 00S°T | TOL> | 9¢ 4! 7T £ 01§ SV | 104> | 104> | €102/01/6
000°€C %ES 00¥'1 | 10> | ¥t €l | 104> | 1% 06¥ ¢S | 104> | 1O £10T/9/8
0 %S L 098 | 104> | o¢ 98 01 v 08T LE | 10> | TOd> | €107/91/L
0 %IL 0IL | T0d>| "2¢ | 10> | +1 6C 0L £ | 104> | 108> | €107/4/9
1T %8 0.6 | TOd>| 8¢ I'6 71 £ 08¢ 6 | 10> | 104> | £10T/L/S
0001 %ES 00T°T | TOd> | ¢ 8L L1 LY oy 6V | 104> | 104> | €107/6/%
0 %LL 068 | TOd>| ST | T0d> | T0d> | z¢ 0Z¢ 9¢ | 104> | 104> | €107/s/c
0 %08 00€°T | TOd> | 8¢ I1 €1 8t 0Z$ 9% | 104> | TOd> | €107/5/T
0 %08 00Z°T | 104> | 1¢ 0l ST 9¢ 0Ly 9¢ | 10> | TOd> | €10T/SI/T
+8/AD /3w /8w | 3y/Bur Mv_\uE. 8y/3w | Sy/Bm 8y/3w | §y/3m 3Y/sw | 3y/5m 8y/3w e
ULIOJIO)) [B92y] | aamIstopy o, | wy 3 IN OJAl SH qd ny ko) PO sy

(dLAAA Y921 Kaypep)
HLIS NOILVIAVIDTE NV VNOLTAG
SLINSTA SISATVNY SATTOSOI €107



weI3o1qd uonewE]oy pue| spijosorgg

AJIsuap uLIoyI100 [eog] Urew LWL
€0S 1ed ‘I 9]qe L WOy usye) sy uoNERULOUeY SulIa))
£17€0S Hed ‘¢ 9[qe], woy usye; sywry UONERUIOU0)) JueInjjod |

Hoday sprjosoig enuuy v4g 710z

W uonelnueng) [esnoeld = TOJ
SIseq 14S1em-AIp & U0 USAIS SUOIIBIUSOU0D wemyod [y

- - 00S°L 001 0T SL LS 0+8 00y - S8 SL A 3uipe)
- - 008°C | 001 0T - LT 00€ | 0051 - 6 Iy | Jur 04/0d

8 4 09 09 €00 4l 0’S 09 0's I TOd

001°7 81 op I T 0L 08¥ St | 104> | TOd> | wnuxepy

€10°T | TOd> | 8¢ '8 61 sS 00% 6€ | TOd> | TOd> | 98eroay
0 %L9 000°1 81 LE 98 L1 4% 09¢ ve | 10d> | 104> | £107/¢/21
0 %IL 00I°T | TOd> | LE T8 9%°0 Is 06¢ 8¢ | TOd> | TO&> | €107/T/11
0 %89 0€8 | 10> | oOf 99 ST 4% 0€e It | T0&> | 104> | €107/1/01
0 %89 0001 | 104> | 9¢ L T 6% 0L¢E 8¢ | 104> | 104> | €102/01/6
0 %89 0L6 1 ¢ $9 | 104> | I¢ 09¢ by | 104> | 104> | €107/9/8
0 %S9 068 | 1O | s¢ 9 91 X4 0S¢ 9t | 104> | TOd> | €107/91/L
14 %IL 0L6 | 104> | s¢ 'L 0¢ 96 08¢ 8¢ | 104> | TOd> | €107/%/9
I8 %EL 001°T | TIO&> | 1y I1 S'¢ 0L 0LYy b | 704> | TOd> | €10T/2/S
0 %TL 00I°T | 104> | ¥ 6'L I'e 99 081 SV | 10d> | 10d> | €10T/6/%
0 %0L 000°1 | 104> | 1¥ IT 104> 19 0t v | 104> | T0d> |  €107/5/¢
0 %0L 00T | 104> | 9% 86 4 L9 097 W | 70d&> | 10d> | €107/5/2
0 %IL 0011 | 10> b 01 67 19 0ct v | 108> | 10d> | €107/51/T

«8/0D 38y/3w 8y/3w | 3y/3m - 8/ | Sy/8w uv_\uE 8y/3u | Sy/3m /8w | 3yB5uw 38w e
ULIOHIOD) Jeddy | aumysiofy o, | ug S N OJAT SH qd n) k0) PD %
(dLMM 331D aSeIA)

LIS NOLLVINVIDE ANV VNOLTHE™
SLINSHA SISATVNY SAI'TOSOId €107 ,




Jenterson County Commission Environmental Service Depariment

Chain Of Custody / Sample Collection / Request For Analysis

Sample ID: CAHABA RIVER WWTP-BIO-SOLIDS 7Primary Measuring Device:

Sample Set-up Date: Time: . Sampler Type:
Firsi Sample Date: Time: Flow Meter Type: PRESERVATION METHODS!
e Last Sample Date- Time; Sample Interval: A-leed, 4 C
" : B-Sulfuric Acnd topH <2
N Collection Date: /@ g? @ Tmem@ Sample Type: GrabX | Composite C-Nitric Acid to pH < 2
;, Sample Split? Yés [0 | No 0 , [TVVC / TCVC / TCVY ] D-NzOH 10 pH > 1]

[ Time: X740 1
NENNZ 0¥y

a0 CJof

MUST BE cgmkg@;“zmz% Preservation Method A by: wwip @ by Bagton Lab
L—~9-0-13 (73—,

ipd by Date Time Dt
MU s SN

Date Time Rchnqmshaﬁby i Time
wt\:g\/iz{nh’j 50§ ISG—— e /z;a/? 225D
Date Time Relinquished by Date Time
f%%) %y/ /21D
V ] Ana/yle ] RESUL 7S ] Units } METHOD Number ] R?I
|BOD; ] B 5210B M S =
|CBOD; | _ 52108’ Ry, S-“’”"]‘;’j’z:""’d‘-
Requeste TSS | 2540 D M :
d Analys pH ] . ' 4500-H" B Y
COoD | | 5220 D SM
TKN | | 351.2 R2 R2 = -
NH;; j 4500-NH, 2f EPA-600/4-79-020 Q
2<|Fecal Coliform , 2,22, )(/pS/ <o/, |o222D 1 s o
/ Total Phosphorus | " TliseorF Saf g
e Residual Chiorine | - 4500CI' G s LJ
(o Ortho-Phosphorus | : , 4500-P F | s R3 = N
TOC ! 53108 SM | | EPAMedod 1654 | T\
/ DO | 4500-0 C S ™
' NO;-N ] _ 4500-NOy H | s , f\J
NO--N 4500-NOy | S I R J ~
’ Turbidity | ' 21308 S £ Swis .
| Hardness ] | 2340C Sk Biosolids 7 L,t}
f Oil & Grease [ [1664 R3 Method | Rer
f Arsenic | S0EINIB.3ISE | S [3050B, 70604 | £s é
| Cadmium | 3030, 3111B,3113B_ | Suf [3050B. 7130 R '
f Chromium ] | [3030E, 3111831138 | %7 3050 B, 7150 Ry | T
| [Copper | 3030E,31118,3113B " | @7 |30508, 7210 R
( [Lead ’ | 3030E,3111B,3113B | S/ [3050B, 7420 R4
/ [Mercury D { 31128 M Janp R4 |
Molybdenum [ | __[3U30E,311B,3113B | w7 |3050 B, 7¢8] R
} [Nickel | T __ pooEsimBsinE |97 13050 B, 7520 Re |
[Selenium | | 3030E,3111B,31i3B | & [305013 7740 | ra
/ [Siiver | ] 3030F,311B, 31135 | s
]Zjnc [ ] 3030E:31118,3113B | Sir [3050B, 7950 R
| ] 4500-CN'E %
| 6210D |
/ | 6410 B Y
{ | 4500-50," E Sk
J R

L ’
T V00920 AH_f:server/Barton Forms/Sample Collzction Forms



TT vy SWLIILSSIOD Environmental Service Department
/ Sample Collection / Request For Analysis

TAE]

I

Sample ID: CABABA RIVER WWTP-BIC-SOLIDS 7.Pn'mary Measuring Device:
Sample Set-up Dale: Time: Sampler Type:
First Sample Date: Tune: Flow Meter Type:
Lasi Sample Date: Time: Sample Interval: B-Sulfi: :
~ - s T ey - — o —Sulfur id
- _Collecuiop Dare: {IQ = / 7‘ /3 : Tuncé)“/?g @ Sample Type:  Grab X [__Composite C-Nimc ,:3: to 1;5 i:; ’
& Sample Sphi? Y& O | No O [TVVE/TCVC/TCVV ] D-NaGH 10 pH > 13
' ustBEC MIRBEDY 5 pPreservation Method A by Wwie B byBagtonLeb S | Time: O30 T
. U s e Clin! O 3 0
S = /Wb [ tJ—fo. (013 (Y2355 01 (B)7-43 oy
o~ s peCo}Jccl/Jd by v _/ Date Time hquishe) by 3 " Date Time
N (A0 0% (e : Jos
o ' - 0-p Oyys AT, [y  Clo
~ Received by Date Time _ Relinquish Da Time
= N el SPAE A e * = s /z%g/’!{? LoD
) Received by . Date Time . Relinquished by Q Bate Time
N e g4 wfiofe s iD
Recerved by Bhae ° Time
Analyte ] RESULTS ] ] Units ] METHOD Number [ Rﬂ
BOD 52108 SM
CB 01;5 I ]j 52108 { j S{mdardfv!el/{ad;,
RS | 2540D ]
pH | i 4500-H" B |
{COD | 5220 D ] _ -
B ToR— | e |, -
B — | soivs ]| srsniman |\
| 2Fecal Coliforn | arya™ <olfn,  lomp REY, >
o Phosphorss 2 7 M 57 ~
| [Residual Chiorine | i 4500Cr 0 S !
[~ Jonbo Phosphons | o077 Lo ][] —
| N T — s || erastatssos | N
l | |po | | 45000 C NER —
| N — B e — i R
-m — 4500-NO; H Ste R = '
| N T — s AL oo O
! | [0l & Grease { [1664 [ &3 Method |
| -m | P030E311B.31138_| 57 [5050 B, 7069 2 | A
,’ -@m | [3030E, 3111831138 | s 13050 B, 7130 v
/ -m | 3030E,3111B,31138_| 97 130505, 719 | —
-m [ [O0ESIIB3I3B | 97 |0505 010
/ -m 3030E,3111B,3113B | Si/ |3050B, 7420
! A Mereury 7 [ Pize e hois  Tad
| " Ml bdenum , l 3030E,3111B,3113B_ | S4s 3050 B, 7487 | 4]
j -m B 3030E,3111B,3113B_| 9/ J3050B, 7530
{ -m 3030E.3111B,3113B | S4s 3050 B, 7740
| [Siver ] | [3030F 31118,31158_| 9y |
-_ | 3030 3111B,31138 | 3050 B, 7950
| -m— $500-CN E | s
VoJaLiJc Organics 6210D Shf
e Volae Grgres | G0 5
| I T B Y
| |

000920 AH_f:server/Barion Forms/Sample Coliecrion Forms



Tremeon wounly Lommussion Environmenta] Service Department
Chain Of Custody / Sample Collection / Request For Analysis }

Sample ID: CABABA RIVER WWTP-BIO-SOLIDS iPdmaJy Measuring Device:
Sample Set-up Dae: Time: Sampler Type:
First Sample Date- Time: Flow Meter Type: PRESERVATION METHODS:
Last Sampie Date- . . Time: ] Sample Interval: % 2--;cm° C. y
- TCollection Date: g/@j °f7‘= @ : Tm@’@@ Sample Type:  Grab )X | Composite C:Nitric Z:: wt;;iizz
P SampleSpiy Y& O | No O [TwWE/TCVe/ TeVW D-NzGH topH > 11
L _M’L_JST BE C@NEP&E;@“EDQ < aPreservation Method A by: WwTp & by Begton Lzb 3 | Time: ﬂ? Fg%(‘)
= Vb e 0 o =5 Fgayo73 5ok
r\, , Y Collec;d by @7‘—_/ Date Time =cfiaquishey] by " Dawe Time
I OOy vy T (2R Cles
Ny Rc:cwedb):(_) Date Time o Rclinql.zisha@by Da Time
£ =, 2T a0y N S—— /@Z?/!? 2oy D
2 Time Relinquished by C) ate Time
~ P 63D
Rezerved by Time
] Units ] METHOD Nuraber { Ref
| Is2108 ] 8 =
Standard Ketheds,
| [52108 s | ]S ot o
| 2540 D M |
] 4500-H B S
i 5220 D | s _
3512 R2 R2= \
NH, N 7/ 4500NH: G @ EPA-600/4-79-020 Q
Fecal Coliform 2. 25 YN <slfe3,  ls2mp | =7 G
Total Phosphorus T " Teseorr SAr g
Residual Chiorine ~  Tewere Y% J
Ortho-Phosphorus 4500-P F S R3= —
N IToC 5108 v | i || EPAMetod 1665 | 1\
! DO ' | 4500-0C N2 e
| [NO, N 4500-NOy H | &[} m\}
NO5-N 4500-NGy H Sie Ri=
1 .| Turbidic 21308 Y L £H s D
| Hardness Jassoc S | Biosolids ()
| Oil & Grease | [1664 R3 | Method ’
’ Arsenic [3030E,3111B.31138 | iy 13050 B, 7060 A | O7
i Cadmium 1 3030E,3111B,3113B | S 130508, 7130 |
Chromium | [3030E.311IB. 3138 | 7 Tosg B.7i% ]
Copper | [3030E, 3111831158 | sy 3050B,7210 |
Lead | PBO30E 31118 3138 | 7 Tosg B,7420 |
| Mercu | [31128 I s fans | R
N Molybdenum | [3030E. 3111831135 | &7 I3050 B.7481 | Ry |
| Nicke] 3030E,3111B,31138 | &7 13050 B7520 | gy
| Selenium ﬁ% 3030E3111B,3113B | S [3050B, 7740 R4
/ Silver [ [3030F,3111B.3113 B R
Zinc [3030E,31118,31138 | 13050 B, 7950 l R4 ;
Cyanide l4s00cN' E | s
Volatile Organics 16210D ! S
I' Semi-Volatile Organics @10 B Sy
I Sulfate 4500-S0," E ! Sis
j aSn2 I 7]

000920 AH _fiserver/Barton Forms/Samplz Collecrion Forms



T ey “OUIIUSSION Environmenta] Service Deparment

Chain Of Custody / Sample Collection / Request For Apalysis
j
Sample ID: CAHABA RIVER WWTP-BIO- -SOLIDS Primary Measuring Device:
Sample Set-up Dae: Time: Sampler Type:
First Sample Dae- Time: Flow Meter Type:
Last Sample Date- Time: Sample Interval: B—Sulfios
. 7 ~Sulfuric Acid 1o pH <2
“‘_ Tollection Date: /Q 0/7 /i? Tlmc/j)'? @ SﬂmP‘__Zpe GTab,«K I Composite C~Nitic :mdllo :}I;<Z
P SampleSpliv v O | Ne D [TVVC/TCVC/ TCVY | B-NaOH 10pH > 1
‘:a ) MUST BEC WA%‘ED” % Preservanon Method 4 by: WWTP@/ 873/ Barton Lab/g | Time: mf} C’%() {
) 9[04 (V7 = NEYP4E  oyyc
1pd by Dale Time J-:’ru:sh by ) " Date Time
g @Q@i -0~y LAY Q:% Jﬁ [ 17/!2 Clof
oc1 N Time Reh:zqmsheﬁby
e 5 ‘2 t’??i'? onU m f?/&/? VAW
Runad b» % Datz Relinguished by @ Time
M%, %7 05
Recerved by Time
] Analyte RESULTS |~ units | metrion Number | Rer |
Check BOD, | ~ |5210B
.’ CB OD5 l j “Ts20m Sl@ndardMez/:od:,_
ERequeste | o 2540D
0 Analys || r'.:— [ ows
| Jcob | [s2200 _
&N | 3512 R2 »\
! ; 4S00NEL G ar || 2ea 600/4 79-020
| /<|Fecal Coliform 200 X/0° (La//q/ ) 92220 | 7 | (>
' Total Phoshoms 7 T TesoorE M -
| [Residual Chlorine | - 45001 6 S W
| [Ortho-Phosphorus 4500-P F [ s A3~ —
I e R— (] |_eraenmsssor | N
| B o — ot o ~
| o — oo sl ]
I L1 Y — 005, 70 I T
N e —— "l (sl sioee | O
O R 7 — e ST e ()
f | [0l & Grease | [1664 &3 | Method
I | JArsenic ! [ [osxoE B 31158 | 5y 13050 B, 7060 A 1 .
{ ] [3030E 3111531138 | s f;osoa 7130 ]

_[3030E.3111B, 31138 | s 30508, 7150

[3030E,3111B,3113 B | s 30508, 7210

3030E3111B,3113B | iz |3050B, 7420

A

Cadmium |
’m_
A

‘ll

I\/ol bdenum
-

———

| =

Volaule Organics

|
=
| ' 31128 | s [1a71B
| 300E3111B,3113B | =7 [3050 B, 7481
] 3030E,3111B,31138 | a7 [3050 B, 7520
R [3030E, 31118, 3113 B | s [30503 7740
N 13030F,31118,31138 | w7 [
| [3030E, 31118.31138 | o {30508 7950
4500CN E Y
6210D Y
| Teos Y
| ' 4500-50,% Su
—

Scrm Volaiile Orgm:cs
X [S02 FFTAE ]

Al

000920 AH _f-server/fBarton Forms/Sample Collection Forms



“russon wolnty Commission Environmenta] Service Department

Chain Of Cusrody / Sample Collection / Request For Analysis

an'mary Measuring Device:

Sample [D: CABABA RIVER WWTP-BIO-SOLIDS

Sample Set-up Date: Time: Sampler Type:
First Sample Date: Time: Flow Meter Type:
Last Sample Date: Time: Sample Interval:

Collection Dare: 15 - f /- Timef }/7,%

- B
Sample Type:  Grab 2 § [ __Composite j C-Nitric Acid to pH < 2

~Sulfuric Acid 1o pH<2

Sample Split? Yés |  No [ _ LTvWE/ TCVC 7 TCWY | DNeOH 0pH 5 11
EfEDY! ¥ , Preservation Method A by: WWTP &~ by Barton Lab | Tixge: mj rﬁ‘\(‘)
] P T — . - :
A h—9-19-13 DGR =W V) NN OYu<
[ ) 7 Date Time @m’sb ] b}i@jﬁ) Date Time
@“ﬁ 2-0-n Oxys Jf% e (23 Caf
Date Time n Rcﬁ.ﬁmﬁshe{}‘,—y Ds Time
23 o 30 & N S— ﬁ/;z%f; /ey
’ Date Time

Time

Relinquished by.

263D
Time
Analyte | _RESULTS | Omms | METHOD Number | mer
| ; (o] s -
] | 52108 % [j”’da’i”’e”‘“jq
.. 19% Eq
| 2540 D Y, e
1 , | 45001 B Y
' | i [s220 D M|
3512 | ”2 | R2= —] -
NH,.N , } Jasoorn o s || EPA600/4-79-020 w
7<|Fecal Coliform 00 X/0% <sl/r3, 19222D Y o

Total Phosphorus 7 Y T
Residual Chlorine " 450001 G Y ]
Ortho-Phosphorus, | 4500-p F SM R3= ] —
TOC ] 53108 SM | | EPAMethod 1664 | (\)
DO | | 4500-0 C | s —
NC;-N J4500-N0,'R [ s . n\J
NO,-N | 4500-NO, H She S Re= _ O
Turbidit ] 21308 ey, @ 7
Hardness | | 2340 C Si Biosolids ' )
Oil & Grease ] [1664 R3 Method
Arsenic | [3030E3111B.3158 | @7 305 B, 7060 A 7)
Cadmium _ | [3030E 311831138 | 3 J3050B. 7130 /
Chromium | [3030E 31118, 3113 B | s J3050 B, 7190 —
Copper [ P030E311B, 3158 | o7 Jsos 8720 |
Lead | 3030E311B.313B | 57 3050 B,7420 [z
Mercu ] 31128 s s | &4
Molybdenum | 3030E,3111B,3113B | s [3050 B, 748; | Re
Nickel | 3030E,3111B,31138_ | S 30508, 7320
Selenium | [3030E.3111B.3113 B | S [30508, 7740
Silver | 13030F, 31118, 3113 B B2
Zinc | [3030E, 31118, 3113 B | s 0508, 7950
Cyanide 4500CNE | ss
Volatile Organics £210D { SAs
Semi-Volatile Organics lﬂ) B f A
Sulfate B 4500-50, E | s

I [

S 2

000920 AH _[f:server/Barton Forms/Sample Collecrion Forms



v-iEisen wounty Commission Environmental Service Department
f Custody / Sample Collection / Request For Analysis

Chain O

Primary Measuring Device:

Sample ID: CAHABA RIVER WWTP-BIO-SOLIDS
Sample Sel-up Daje: Time: . Sampler Type:
First Sample Dage: Time: Flow Meter Type: PRESERVATION METHGDS:

Last Sample Date: Time:

A--Iced, 40 C,

Sample Interval:

B-Sulfuric Acid 1o pH<2

R .
Sample Type: Grab /% | Composite j C—Nitric Acid 10 pH <2

\ Tollection Date: /Q s /7“ B » Timegw‘g 28@

% Sample Split? Yés [ E[ No [J _ [TVVE /TCYC/TCVV ] ‘]D—NaOH topH > 1]
' |mMuUsT BE LEFED! % P i - -y Y
PN 1 >\\CMP§.E§ ED—I ‘ r*esexlmon Method A :y WWI’PE/ : ;by &?Z‘Lgbfg | Tixme: (&}7 %f) I
S = w0193 TN Jr2-15-73 OYy<
"t ipfe CoJl d by < 3 Date Time Pefhquish 4 by \a\_,.) " Date Time R
J (DL 0-1» O¥ys Q];Q u@m (23 Clof
: Recerved by’\) Date Time Rclinquhcﬂbj Da Time
o — e - Y o, X
== 2T o508 SS——==- = A5 /ey
N Received by . M) Date Time Relinquished by O ate Time
N e g . %14/2 247 s ID :
Received by ate Time .
] [ Analyte ] RESULTS l Units l METHOD Nuber ! Ref
BOD 52108B
-' CB O;)S : \]] 52108 Standard Methods,
Requeste | rgs 1 [ e
d Analys .. ' | 45004 B
| Jcoo J 5220 [ o ]
N ] 3512 £2 R2 < -
NHN SONILG ar || EPa-s0011.79.02 ‘Q
v 2<|Fecal Coliform Gl¥x0? <slfia) 9222 D | s o
[ Total Phosphorus B i 4500-P F S T
[Residual Chiorine = 4500CI' G 24 J
{ ‘ Ortho-Phosphorus. | 4500-PF- 2R R3 = —
Ly T0C $310B [ aa || EPAMerod 1664 N)
l | |po | 4500-0C N2 >
i NO;-N 4500-NCy,"H SM Q
I o — Y
N (. ]l i | O
| ] B 12340 C EY; Biosolids | (/3
| | O & Grease | i [tess 1R | Meod \
J _ | [3030E,31118,3113 B | sm [5050B, 7060 A | A
i __I3030E 3111 3113 B | s 0508, 7130 ] v

SM {30508, 7190

[3030E 311183113 8

g

_i X

[3030F, 31118,3113 B

|
[3030E. 310551138 | o [3050B, 7210
! [3030E,3111B,3113 B | v [30508, 7420
[ NATER NEAZTE | &4
| 3030E,3111B,3113B | S7 ]300 B, 7481
) 3030E,3111B,31138_| &/ J3050B, 7570
[3030E, 31118, 3113 B | S/ [30508, 7740
l
|

[3030E, 31118, 3113 B
400CN'E
6210D

64108

4500-S0.* E

SA 3050 B, 7950
Sho

glg|e

V00920 AH_fserver/Barion Forms/Samplz Collecrion Forms



veuerson County Commission Environmental Service Department

Chain OFf Custody / Sample Collection / Reguest For Analysis

g
Primary Measuring Device:

Sample ID: CAHABA RIVER WWTP-BIO—SOLE)S

[3030E 31118, 3113 B

Sample Set-up Date: Time:. Sampler Type:
First Sampie Date- Time: Flow Meter Type: PRESERVATION METHODS:
Last Sample Dae: Time; Sample Interval: —] A-leed, 42 C.
== : N e ' Boe e
- Lollection Dae: g{@ = j 7‘:@-“ Ttmcmg @ Sample Type:  Grab Zg |__Composite j C__;?ﬁn ZS:TOX;? 5;2
P SampleSplitt Y& 0| o [TvvE/TCVC /TCVV D-NeOH t0pH > 1
" _|MUST BE COMPAERED!! & 4 Preservation Method A by: WWIPES  byBegonLeb, O | Time: Y /)7 [
= U 51919 LS =AM 421773 A Yy
JP: S5 2d by _) L_V__/ Date Time Belhquishei by N) ) " Date Time _
N AR CAL: e O-1> 0%ys Rdn.’ eI o yn Cles
\_‘_ ] D?je Time } Rclinquishc(ﬁ‘;y Da Time
: 2T o508 N — ,Z/Zg/f;_ ydw)
N Received by / [ANY Date Time Relinquished by Date Time
~ S 955 a5 O
Recerved by atle 7 ‘ Time _
Analyte | [ RESULTS ] Units [ METHOD Number ] Ref
BOD; [ ] 52108 s | &f=
-|cBOD; | | |s2108 Y [j"’"“;‘z‘:’;’:’"’d‘-
TSS | | 2540 D S| :
pH [ | [4500-H" B Y
: COD [ | [s220D Y
TKN 3512 | ”2 R2<
RS SOONELG o || EPa-sowrs79.020 w
| <{Fecal Coliform | %22y0° <slfea, | |ozp  Tar o
___|Total Phosphorus | " TlasoorrE 1 T
. | [Residual Chiorine | T Teocrc 9 )
[ -—Onho-Phos horys ' " [4500-PF SM R3= -
- I e— | ] | rasied 1060 | N
/ | [po I | 4500-0C N —
[ | [NOTN | [4500-N0, 1 Y ' \J
o — ey 7 e BN
_f | [Turbidiy | 0B [ i V2
| [ [Hardness ] ] 2340C [ 4 | Biosotds )
| N T T r— (%] e |
I -m | 3030E,3111B,3113B | &7 [3050B, 70604 | Ry é
‘ -M N _BowEsinBsse | o [3050 8. 7130 '
| -m | 3030311183138 | s 3050 B, 7150 —
| -m | [3030E 3110B,51138 | 547 J30505 7310
} -m I BOSOE3NIB 3B | 517 Js0s0B, 730 R4 |
| A Mereury 1 31128 |9 peis Ta]
|Molybdenum | 3030E,3111B,3113B | SM [3050 B, 7481 R
] ] 3030E311IB,31138_ | 55/ J3050 5, 7570
| [Selenium | 00ESINB 3158 | o 3050 B, 7740
] [ 9]
| SH {3050 B, 7950
f

4500CN E

/ T ——
B —
I

|
|
[3030F. 311183113 8 ]
|
|
|

6210

|Semi-Volatile Organics 7

6410 B

' 4500-SO,* £

000920 AH_f:server/Barion FormsSample Collection Forms



“remevn Lounty Commission Environmenta] Service Departmen;
Chain Of Custody / Sample Collection / Request For Analysis

Sample ID: CAHABA RIVER WWTP—BIO—SOLXDS 7?1:1131}/ Measuring Device:
Sample Set-up Daje: Time: Sampler Type:

First Sample Dae: : Tune: Flow Meter Type:
Time: Sample Interval:

3 7 Tmc{y7E© Sample Type: Grab X | Composite Iﬁ:;‘i:? :ggj?o;); }:; 2

Last Sampie Date: A
Tollection Date: 5 y
Sample Spiit? Yeés 0 | No [, _ [TVVE/TCVC/TCVY |
{r\ MUST BE Comp };;;;*ED.’%% Freservation Method A by, wwrp B by Bagon Lab, | Time: (Y)&p
b g 1010 2 WEE\Q\\?*@:J L NENPN: Q¥ Y

Date Time PIhquishelf by L Date Time
G 0 ~ -0~ 0¥ U %ﬁ XN/ % 3 Ol
~ Date Time o Relinqu.isbcdﬁby Da Time

s %\ss;,- (2 (x’??e 3 oS0 g — /%Zg/é?f 75y

i sate

f\% Received by . % Date Time Relinquished by é—/\ Time
i % KT 165D

T ol
ecerved by fate Time

D-NaOH opH > 11

Units METHCD Number

£ . Anglyt
Eosy, 15 > 5210 B | s S =
Sl LAY L Q.
| cBob, ) [ 1521013 E—’, Stendard Methods
! Requeste RS | [2540 D -
o Anals [~ o ———————— iz
—|_Jcob 4 5220
I 3512 R2
N 4500, G 21
& M, |_X|Fecal Coliform | 70000 | <ol Tomn Y, N
| | Total Phosphorus | 7 | " TiSorr Y \'
| [Residual Chiorine | Y Jewas k% NN
| |Ortho-Phosphorus, T 4500-P F M 3= ~~
53108 | & || EPAMethod 1664 N
4500-0 C | s '

.
I

S —

4500-NOy'H 1 , , »\J
p ; : - Ri=

:;;33;10,}4 —} ;:j 1 EP4 SW846 i O

2340C [ 94 ] Biowotds | 1"

1664 B | Method _

3030E. 3111831135 ' 13050 B, 7060 A

[~ ]

3030E,31118,31138 | S [3050 B, 7130 | 24]
] #]

| 4]

[0il & Grease _

—

i

S030E3111B,3113B | 7 [3050B, 7190
[ox0E 31118 3158 | 7y 3050 B, 7210
[3030E.31118, 3158 | =7 3050B,7420 | &y |
v a1 T
305087481 | R |

|

31128 |
1303031118, 3113 5 |
: |

|

|

] bdenum

s
S
3030E. 3111831138 | &7 [3050 B, 7520
[3030E31B 3138 | 5

30508, 7740 _ [27]
13030F,31118,3113 B ST
IJOBGE,BII}B,JUBB m

??

|
I

| Yolatile Organics

4500-CN'E | s ]
l62100 B
(T A —E— e —
S02 [FE ﬂ_—_

=

g

i
>
]

' ’<

.J.

{ ;
g 000920 AH_f:server/Barion Forms/Sample Collection Forms



Barton Laboratozy
%E@S@LE@% %A@?EREAL AE%ALYSES

b ,'Ailalysis Date;

/ ‘L (7 //7) SampieID (bém/oa«.
Sample - o _
Dat@/TmleEE_ /’7//[7 / (22, Date / Time: /2/}7//‘% / 0750 "
* Date/ Time : -
Read: ( 7_//(@ ! 1130 Lab Analyst:- a4
TEST(S) PERFORMED: |
Fecal Colifom: : - Fecal Strep | ]
Total Coliform [T ’ Other [ ]
‘uﬂSéﬁﬁmgy"@f Geomietric Mean Caleulations:
G = 279000 cofgaies s ra— op” Hy
S0 [\ Hs, o '
| Dilution | , ] o
' Usedor | . ) . Colonies Counted X 199 Gleumetgc Mean
‘mL of | Colonies % Dry mL. Sample X % Dry Solid —
Sample | Counted | Solids pH ‘ -
_ ==
D| oo/ | 29 |, ool = 2,5%0° | -
ol 71 | /2 e l0T " 53500 | £75
‘ 2700 )
00l § 39 | (T — o2l =25 o' | oy
_ ' . ' | 2600 P
@ ool | 3L |2 QI F 00K | STy
. . ' £S5 4 3
21 o0l | 4 |/ o/ Yooxg® | v
, /7 Sloo
oo | 9/ 2l 6,186 | 57
, $9e0 5] |
ool | 58 | (T —oebat Y | s 4g
| | K E59)
Ag® | solids, | 1 op —
10 | Ay | fistel 952 | Cll ¥ 390,000 o]
Blank f__O_,f | 0 _ o /e/_%, }’gm,@é@ Slcts




Barton Laboratory
BIOSOLIDS

Coliform Colonies Counted

Date / Time A
Counted: /Z/M’//j /] 1Z3e

semple ;. (alina Sa.

Sample
Date / Time: 12“7“3 /

Lab Analyst: P—Z/Z"(Qy

COLIFORM COLONIES COUNTED

/

'%ig 0.01 0.001 0.0001 0.00001 | @.ﬂ@@@@i ;
%.Sokids ;.EE -mL Filtration mL Filtration mL Filtration mL Filtration mL Filtration |
e | "oz, 4 \
i T
4 517 ;{ |
5 | g < o
6 72. | 9
7] v | 58| 7
-
Y
.,
N i B © © |

01022245 Jserver/Barton Forms




SECTION S

AGRONOMIC RATE INFORMATION
AND CALCULATIONS

2012 EPA Annual Biosolids Report 28 Biosolids Land Reclamation Program



AGRONOMIC RATE
BELTONA LAND RECLAMATION SITE

Summary:
The Beltona Land Reclamation Site is a former strip mine site located in northwestern Jefferson

County. The Environmental Services Department is assisting the property owner in the
reclamation of this site through the land application of biosolids. In the areas that have not
received any biosolids applications, no vegetation other than “scrub” vegetation is present and
growing. In the areas that have received biosolids applications, Tifton Bermuda and Rye grass

has been planted for nitrogen uptake.

The local Agricultural Cooperative Extension Service has recommended a fertilizer rate of 600
Ib Nitrogen/Ac/year for the mine reclamation site. These calculations are based on six cuttings
of hay each year (four harvests of Bermuda grass and two harvests of Rye grass each year), with
100 1b Nitrogen per acre needed for each cutting.

Agronomic Rate Considerations:

1) The Agronomic Calculations presented in this report are based on an extension bulletin
worksheet entitled “Calculating Biosolids Application Rates in Agriculture” (1998),
developed by Craig Cogger and Dan Sullivan for the Pacific Northwest. This bulletin
uses widely accepted procedures for nitrogen budgeting which are applicable across the

United States.

2) During analysis, NH," -N is often converted to NH3-N and analytical results are then
reported as NH3-N. Both forms are plant available and this combined analysis does not

diminish the quality of the result.

3) There is no additional nitrogen applied to the reclamation site by Jefferson County (no
fertilizer or irrigation water).

4) Biosolids from the Valley and Village WWTP’s are applied to each plot on an annual
basis throughout the winter months. These biosolids are anaerobically digested,
mechanically dewatered, and lime stabilized, and are not incorporated into the soil

following land application.

5) Biosolids were applied at a rate of 11 dry tons/acre.

2013 EPA Annual Biosolids Report 29 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
BELTONA LAND RECLAMATION SITE

FORMULA:

Plant Available Nitrogen (PAN) = Available Organic Nitrogen + Inorganic Nitrogen
= [(Organic Nitrogen)(Organic Mineralization Rate)] + [(NH4)(%NH; Retained) + Nitrate]

GIVEN:

During analysis, NH;" -N is converted to NH;-N and analytical results are then reported
as NH3-N. This combined analysis does not diminish the quality of the result.

The TKN, NH; and NOjs results are averages of data available during 2013. All results
are reported on a dry-weight basis.

TKNaverage) = 37,000 mg/Kg x 0.002 (converts mg/Kg to 1b/dry ton) = 74.0.Ib/dry ton
NHj(average) = 1,183 mg/Kg x 0.002 = 2.4 Ib/dry ton
NOj3(averagey =271 mg/Kg x 0.002 = 0.5 Ib/dry ton

Organic Nitrogen = TKN - NH3- NO3; = 74.0 -2.4-0.5=71.1 Ib N/dry ton
= Calculations for the Beltona site are performed considering anaerobically digested,

dewatered, and lime stabilized biosolids.

NITROGEN CREDITS FOR PREVIOUS BIOSOLIDS APPLICATIONS:

Biosolids that were applied from 2009 through 2012 had an average Organic Nitrogen
content of 31,463 mg/kg. These biosolids were applied at an average rate of 21 dry tons
per acre. Using Table 1 of the Worksheet:

Nitrogen Credit for 31,463 mg/kg:
=8.11b PAN per dry ton (years 2-5) x 21 dry tons per acre

=170 Ib PAN per acre Nitrogen credit

. Tifton Bermuda/Rye grass nitrogen requirements = 600 1b N/Ac/Vr (based on
Agricultural Cooperative Extension Service recommendation of six cuttings of hay each
year with 100 1b N/Ac needed for each cutting). With a Nitrogen Credit of 170 Ib/acre,
approximately 430 1b N/Ac/year is needed from the current applications of biosolids.

2013 EPA Annual Biosolids Report 30 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
BELTONA LAND RECLAMATION SITE

CALCULATIONS:

Anaerobically Digested, Dewatered, Lime Stabilized, Not Incorporated

TKNaverage) = 37,000 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 74.0 Ib/dry ton
NH3(ayerage) = 1,183 mg/Kg x 0.002 = 2.4 Ib/dry ton
NO3(averagey = 271 mg/Kg x 0.002 = 0.5 Ib/dry ton

Organic Nitrogen = TKN - NH; - NO; = 74.(‘)’— 24-05=71.11b N/dry ton

Organic Nitrogen:
Mineralization Rate (Worksheet, Table 3): Anaerobic Digestion, Dewatered = 20% — 40%

Percent of Organic N available in the first year = 30% (average)

Total Organic Nitrogen available in the first year =71.1 x 30% = 21.3 1b/dry ton

Ammonium Nitrogen:
% NHy Retained (Worksheet, Table 2): Not Incorporated, Lime Stabilized = 10%

Percent of Ammonia retained after épplication =10%

Ammonium Nitrogen retained after application = 2.4 Ib/dry ton x 10% = 0.2 Ib /dry ton

Estimated Plant Available Nitrogen (PAN): -
PAN = Available Organic Nitrogen + Inorganic Nitrogen =21.3+ 0.2 + 0.5 =22 1b N/dt

Agronomic Rate:
430 Ib N/Ac/year + 22 1b N/dry ton = 20 dry tons/Acre/year

Biosolids were applied at the Beltona site throughout 2013 at a rate of 11 dry tons per
acre. As can be seen from the above calculations, and as required by the 40 CFR Part
503 regulations, the anaerobically digested biosolids are being applied at a rate equal
to or less than the agronomic rate for the Crops grown.

2013 EPA Annual Biosolids Report 31 Biosolids Land Reclamation Program



N

AGRONOMIC RATE
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

Summary:
The Flat Top/Bessie Mines Land Reclamation Site is also a former strip mine- site located in

northwestern Jefferson County. The Environmental Services Department is assisting the
property owner in the reclamation of this site through the land application of biosolids. At this
site there is currently no soil mass present for growing vegetation, and in order to build soil
mass, biosolids are recommended to be applied at a rate of 600 1b Nitrogen/Ac/year. When soil
mass. becomes adequate to sustain crop growth, Tifton Bermuda and Rye grass will be planted

for nitrogen uptake.

Agronomic Rate Considerations:

N

2)

3)
4)

3)

2013 EPA Annual Biosolids Report

There is no additional nitrogen applied to the reclamation site by Jefferson County (no
fertilizer or irrigation water) and there is very little to no plant available nitrogen

currently present at the site.

Approximately 62% of the land applied biosolids were anaerobically digested, followed
by either mechanical dewatering or drying beds. The remaining biosolids were
aerobically digested, followed by either mechanical dewatering or drying beds.
Calculations were performed considering the three biosolids treatment and dewatering

scenarios.
Typically, the anaerobically digested biosolids are lime stabilized.
Biosolids from all plants are incorporated into the soil within six (6) hours of application.

Biosolids applications currently occur on a year-round basis at a rate of 22 dry tons/acre.

32 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

FORMULA:

Plant Available Nitrogen (PAN) = Available Orgaﬁic Nitrogen + Inorganic Nitrogen

= [(Organic Nitrogen)(Organic Mineralization Rate)] + [(NH4)(%NH, Retained) + Nitrate]

GIVEN:

2013 EPA Annual Biosolids Report

During analysis, NH," -N is converted to NH;-N and anal_ytical results are then reported
as NH;-N. This combined analysis does not diminish the quality of the result.

The TKN, NHj3 and NOjs results are averages of data available during 2013. All results
are reported on a dry-weight basis. '

TKNveragey = 37,000 mg/Kg x 0.002 (converts mg/Kg to 1b/dry ton) = 74.0 Ib/dry ton
NH3(averagey = 1,183 mg/Kg x 0.002 = 2.4 Ib/dry ton
NO3(verage) = 271 mg/Kg x 0.002 = 0.5 Ib/dry ton

Organic Nitrogen = TKN - NH; - NO;=74.0-24-05=7111b N/dry ton

Being a reclamation site, biosolids are applied at a rate of 600 1b N/Ac/Yr to build soil
mass. When soil mass becomes adequate to sustain crop growth, Tifton Bermuda and
Rye grass will be planted for nitrogen uptake. '

Calculations will be performed considering both biosolids scenarios: (1) anaerobically

digested, dewatered, and lime stabilized, and (2) acrobically digested, mechanically
dewatered or drying beds, and incorporated into the soil within six hours of application.

33 Biosolids Land Reclamation Program



AGRONOMIC RATE CALCULATIONS —
FLAT TOP/BESSIE MINES LAND RECLAMATION SITE

CALCULATIONS:

Anaerobically Digested, Dewatered, Lime Stabilized, Incorporated within Six Hours

-and-

Aerobically Digested, Mechanically Dewatered or Drying Beds, Incorporated within
Six Hours '

TKNverage) = 37,000 mg/Kg x 0.002 (converts mg/Kg to Ib/dry ton) = 74.0 Ib/dry ton
NHjaverage) = 1,183 mg/Kg x 0.002 = 2.4 Ib/dry ton
NOs(average) = 271 mg/Kg x 0.002 = 0.5 Ib/dry ton

Organic Nitrogen = TKN - NH; - NO3; =74.0 - 2.4 0.5 = 71.1 1b N/dry ton

Organic Nitrogen:
Mineralization Rate (Worksheet, Table 3): Anaerobic Digestion, Dewatered = 20%-40%
Aerobic Digestion = 30% — 45%
Drying Beds = 15%-30%

Percent of Organic N available in the first year = 29% (weighted average)

Total Organic Nitrogen available in the first year = 71.1 x 29% = 20.6 1b/dry ton

Ammonium Nitrogen:
% NH4 Retained (Worksheet, Table 2): Incorporated (0-2 Days), Dewatered = 60%,

Incorporated (0-2 Days), Drying Bed = 100%
Incorporated (0-2 Days), Alkaline Stabilized = 10%
Percent of Ammonia retained after application = 52% (weighted average)

Ammonium Nitrogen retained after application = 2.4 Ib/dry ton x 52% = 1.25 1b /dry ton

Estimated Plant Available Nitrogen (PAN):
PAN = Available Organic Nitrogen + Inorganic Nitrogen = 20.6 + 1.25 + 0.5 = 22.35 Ib

N/dt

Agronomic Rate:
600 Ib N/Ac/year + 22.35 Ib N/dry ton = 27 dry tons/Acre/year

2013 EPA Annual Biosolids Report 34 Biosolids Land Reclamation Program



As can be seen from the above calculations, the eurrent biosolids application rate of 22
dry tons per acre is equal or below the calculated Agronomic Rate for the
anaerobically digested biosolids. Therefore, as required by the 40 CFR Part 503
regulations, the anaerobically digested biosolids are being applied at a rate equal to or less
than the agronomic rate for the crops grown.

2013 EPA Annual Biosolids Report 35 Biosolids Land Reclamation Program



TN

APPENDIX A

AGRONOMIC RATE
SUPPORTING DOCUMENTATION

2013 EPA Annual Biosolids Report 36 Biosolids Land Reclamation Program



ALABAMAY¥?
COOPERATIVE

Extension
SYSTEM
Your Experts for Life

Jefferson County Extension Office
2121 Building, Suite 1700

2121 8" Avenue North
Birmingham, AL 35203-2387
Telephone: (205) 325-5342

FAX: (205) 325-5690

November 19, 2003

Mr. David Denard

A-300 Courthouse Annex

716 Richard Arrington Jr. Blvd.
Birmingham, Al 35203

Dawvid:

Fnclosed 1s a fact sheet that we based our 6001b/N/ACRE recommendation related to the
county’s hay production/Bio-solid project.

The reasoning behind the high rate of nitrogen is to maximize forage tonnage which in turn will
increase sludge uptake and breakdown.

‘The yearly fertilization schedule is based on six cuttings using 1001b/’\'/au/cumng The extra
cuttings comes from over secding the Bermudagrass with ryegrass in the fall. The IYEgrass can
be cut twice, while Bermudagrass is normally cut four times cach year.

7, . T S i n S ( r >, S ] T, 5 o 3 iJ v i} : el 2 . .
~ If you have questions or comment rcla‘g;d.{q\thxs schedule, fecl free to give me a call
/ N
/
!
'x

/K‘ i Sincerely, /“/! /;;.:’/f ///

VAR
.' (' ,/ N I "L . N
v axﬂ Il ubbard $ e

County Extension Agent

DI /fb

ALABANA AXA AND AUBURN URNNFRSETIES. AND PUSKEGET UNIVIRSIHTY, COUNTY GOVERNING BODIES AND L sDA COOPERATING

Tlie ALduimi Conperative I tensos Syatem offets cdacetnonal prrowans, watenals, and cqual opporaming oplovaent
1o all pecple wihout sonind o e coloe naionat angn elgaon ey, Al Cleran siats o disabilin



PNWS511

Worksheet for Calculating
ids Application

Biosoli
Rates in Agriculture

By Craig Cogger, Extension Soil Scientist, WSU-Puyallup
and Dan Sullivan, Extension Soil Scientist Oregon State University

Overview

This bulletin will walk you through the calculations that yield the biosolids agronomic rate. This
rate is based on biosolids quality (determined by analytical results), site.and Crop nitrogen require-
ments, and regulatory limits for trace element application. ‘In almost all cases, nitrogen controls the
biosolids application rate. By calculating the agronomic rate, managers can match the plant-

available N supplied by biosolids to crop N needs.

The calculations consist of 6 steps:
1. Collect information on the site and crop, including crop N requirement.

Estimate the plant-available N needed from the biosolids application.

Collect biosolids nutrient data.

2.

3.

4. Estimate plant-available N per dry ton of biosolids.

5. Calculate the agronomic biosolids application rate on a dry ton basis.
6.

Convert the application rate to an “as is” basis.

This bulletin consists of:
> Aworksheet with instructions for completing the application rate calculations,

* The same calculations in equation form for those who prefer using equations.

* Tables for calculating trace element loading.

To learn more about the use and management of biosolids as a fertilizer, refer to Fertilizing with
Biosolids, PNW508, which is the companion to this bulletin.

A Pacific Northwest Extension Publication
Washington ® Idaho ° Oregon




N

| .

Worksheet

Step 1

. Collect Site Information.

Soil and crop information:

Line Your
No. Information Example
L 1.1 ! Soil series and texture (NRCS soil survey) ’ Puyallup sandy loam
I 1.2 I Yield goal (grower, agronomist) (units/acre*) l 5 tons/acre/yr
L 1.3 ] Crop rotation (grower; e.g, wheat/fallow/wheat) ' perennial grass
L 14 / Plant-available N needed to produce yield goal I 200
(fertilizer guide; agronomist) (Ib N/acre/yr)
Plant-available N provided by other sources:
Line Your
No. Calculation Example Units
L _Pre-application testing ' \’
l 15 I Nitrate-N applied in irrigation water 10 Ib N/acre
[ 1.6 ’ Preplant nitrate-N in root zone (east of Cascades)** — Ib N/acre
l ' Adjustments to typical soil N 111inel'alizaﬁ011
L]] l Plowdown of cover or green manure crop*+ — Ib N/acre
1.8 ’ Previous biosolids applications (Table 1) 30 b N/acre
1.9 , Previous manure applications — Ib N/acre
Grower information
LHO l N applied at seeding (starter fertilizer) — Ib N/acre
Total plant-available N from other sources 40 Ib N/acre

-

(sum of lines 1.5 through 1.10)

_

*Yield goals may be expressed as a weight (tons, Ib, etc)orasa volume (bushels).

**Do not list here if these N sources were accounted for in th

fertilizer guide.

e nitrogen fertilizer reccommendation from a university



| N

Step 2. Estimate the Amount of Plant-Available N Needed from
Biosolids.

Line Your
No. Calculation  Example Units
2.1 Plant-available N needed to produce yield goal (from 200 Ib N/acre
line 1.4)
2.2 ' Plant-available N from other sources (from line 11D ] 40 b N/acre
23 Amount of plant-available N needed from biosolids 160 Ib N/acre
(line 2.1 - line 2.2)
Step 3. Collect Biosolids Data.,
Application Information:
Line Your _
No. Information Example
3.1 Moisture content of biosolids (liquid or solid; see liquid
Table 3, pg. 8)
L 3.2 I Biosolids processing method (see Table 3, pg. 8) anaerobic
LS.S I Method of application (surface or injected) surface
BA l Number of days to incorporation of biosolids no incorporation
LS.S ’ Expected application season | Mar.-Sept.

Laboratory Biosolids Analysis (dry weight basis):
If your biosolids analysis is on an “as is” or wet weight basis, you will need to divide your analysis by the

- percent solids (line 3.10) and multiply the result by 100 to convert to a dry weight basis,

Line Your

No. Calculation Example Units
| 3.6 [ Total Keldahl N (TKN)* | 50,000 mg/kg
( 3.7 l Ammonium N* 10,000 mg/kg
L 3.8 ( Nitrate N *, ** notanalyzed | mg/kg
| 39 | Organic N** (line 36 - line 3.7) 40,000 mg/kg
| 310 | Total solids 25 | percent

“If your analysis is in percent, multiply by 10,000 to convert to mg/kg.

**Nitrate-N analysis required for composted or aerobically-digested biosolids, but not for anaerobically-digested

biosolids.
***Organic N = total Kjeldahl N - ammonium N.



TN

[

Convert biosolids N analysis to Ib per dry ton;

Step 4. Estimate Plant-Available N Per Dry Ton of Biosolids,

Line Your
No. Calculation Example Units
| 41 [ Total Kjeldahl N (TKN) (Tine 3.6 x 0.002) ] 100 Ib N/dry ton
4.2 Ammonium N (line 3.7 x 0.002) 20 Ib N/dry ton
4.3 Nitrate N (line 3.8 x 0.002) not analyzed | 1b N/dry ton
| 44 | OrganicN (line 4.1 - 42) 80 Ib N/dry ton
Estimate Inorganic N Retained:
45 Percent of ammonium-N retained after application 60 percent j
(Table 2, pg. 7) '
4.6 Ammonium-N retained after application (line 4.2 x 12 Ib N/dry ton
line 4.5/100) ' .
4.7 Calculate biosolids inorganic Nretained (line 4.3 + 12 Ib N/dry ton
line 4.6) v
Estimate Organic N Mineralized:
4.8 Percent.of organic N that is plant-available in Year 1 30 percent
(Table 3, pg. 8) ,
4.9 First year plant-available organic N (line 4.4 x line. 24 Ib N/dry ton
4.8/100)
Plant-available N:
410 Estimated plant-available N 36 Ib N/dry ton

Add available inorganic N and available organic N
(line 4.7 + line 4.9)




.

—

Step 5. Calculate the Agronomic Biosolids Application Rate,

Line Your
No. Calculation  Example Units
5.1 Amount of plant-available N needed from biosolids 160 Ib N/acre
(from line 2.3)
5.2 Estimated plant-available N in biosolids 36 Ib N/dry ton
(from line 4.10)
53 . | Agronomic biosolids application rate 44 dry ton/acre
(line 5.1/line 5.2) .
Step 6. Convert to “As Is” Biosolids Basis,
: Your
Desired Units Calculation Example
l Gallons per acre = 1 (line 5.3/line 3.10) x 24,000 42,240
Iicré iﬁches per acre = ’ (line 5.3/1ine 3.10) x 0.88 1.55
176

l Wet tons per acre = l (line 5.3/line 3.10) x 100




|-

How to Use the Worksheet

Step 1. Collect Site Information.

Soil Series and Surface Soil Texture (Line 1.1)

Find the location on the county NRCS soil survey. Record the series name and surface texture of

the predominant soil.

Crop Yield Goal (Line 1.2)

Field records are the best source for crop yield estimates. You can find proven yields for most grain
farms from the local Farm Service Agency office. For most other cropping systems, grower records
are the only source available. Be sure to note whether the yield records are on an “as is” or dry
matter basis. Where field records are not available, you can make first-year estimates for a project
using NRCS soil surveys, county production averages, or other local data sources.

A site used repeatedly for biosolids application should have yield data collected each year. Use this
accumulated data for determining crop nitrogen requirement. If crop yield data is not kepr; you
may need to conduct additional monitoring (e.g, post-harvest soil nitrate testing) to be sure

biosolids are applied at an agronomic rate.

Yield data is typically not available for grazed pastures because grazing animals consume the crop
directly in the field. In these cases omit the yield goal, and go directly to Line 14. Estimate plant
nitrogen needs from the appropriate pasture fertlizer guide recommendation, based on the level of

pasture management.

Crop Rotation (Line 1.3)

Consult with the grower and discuss the range of possible crop rotations. Rotations that include
root crops or other crops with a long post-application waiting period are not suitable for Class B

biosolids applications.
Plant-Available N Needed to Produce Yield Goal (Line 1.4)

You can estimate plant-available-N needs by referring to university fertilizer guides or consulting a

qualified agronomist.

University Fertilizer Guides

Oregon State University, University of ldaho)
quirements. Use the fertilizer guide most

ides may cover irrigated or rainfed (dryland)
ides produced for irrigated sites when evaly-

Land grant universities (Washington State University,

publish fertilizer guides that estimate crop nitrogen re
appropriate for the site and crop. For major crops, gu
cropping and different geographic areas. Don’t use gu

—6 -



1

ating dryland sites. When appropriate guides do not exist, consult the local Cooperative Extension
or Natural Resources Conservation Service office, or a qualified agronomist for assistance.

Nitrogen fertilizer application rates listed in the fer tilizer guides are based on field growth trials
under the specified climate and cultural conditions. Growth trial results are averaged over a variety
of soil types and years. Note that fertilizer guide recommendations are not the sare as crop up-
take. This is because the fertilizer guides account for N available from mineralization of soil organic

matter and the efficiency of N removal by the crop.

The N rate recommended in fertilizer guides assumes average yields, good management practices,
and removal of N from the field through crop harvest or grazing. In terms of satisfying crop N
needs, plant-available N from biosolids application is considered equal to fertdlizer N.

Agronomist Calculations

Because of the general nature of university fertlizer guides, it may be worthwhile to have a quali-
fied agronomist calculate how much plant-available N is needed for a specific field. Always use the
same method to calculate the N requirements. You will need to document your reasons for using

agronomist calculations instead of the university fertilizer guide.
Plant-available N provided by other sources (Lines 1.5-1.11)

To make sure there isn’t too much nitrogen applied to a crop, you must determine how much
nitrogen comes from sources other than biosolids and soil organic martter. These sources of N are

grouped into three categories in the worksheet:

* Plant-available N estimated by pre-application testing
* Adjustments to typical soil organic N mineralization (usual

° Information supplied by the grower

ly obtained from an agronomist)

N estimated by pre-application testing (Lines 1.5-1,6)

Irrigation Water
Since the amount of nitrate-N in irrigation water varies, it should be determined by water testing, Irr-

igation water containing 5 mg nitrate-N per liter will contribute 1.1 pounds of nitrogen per acre inch
applied; irrigation water containing 10 mg nitrate-N per liter will conribute 2.3 pounds of N per acre inch.

Preplant Nitrate-N in the Root Zone (east of Cascades)
You can estimate the preplant nitrate-N in the root zone by testing the soil in early spring. Sample

in one-foot increments to a depth of at least two feet. University of 1daho Cooperative Extension
Service Bulletin No. 704, Soil Samipling, is a good reference for soil sampling procedures.

Some fertilizer guides use preplant soil nitrate-N when calculating N fertilizer application rates. If
you use these guides, don't count soil test nitrate-N in our worksheet. It has already been ac-
counted for in the recommended fertilizer N rate prescribed in the guide.

-7 -



=
Adjustments to typical soil N mineralization (Lines 1.7-1.9)

Nitrogen mineralization is the release of nitrogen from organic forms to plant-available inorganic
forms (ammonium and nitrate). Soil organic matter supplies plant-available N through mineraliza-
tion, but this is accounted for in the fertilizer guides. Sites with a history of cover crops, biosolids
applications, or manure applications supply more plant-available N than do sites without a history of
these inpurs, and biosolids recommendations must be adjusted based on this additional supply of N.

Plowdown of Cover or Green Manure Crops :
Green manures and cover crops are not removed from the field, but are recycled back into the soil

by tillage. You can get an estimate of the N contributed from this plowdown by referring to the
university fertilizer guides, or by estimating the yield and nitrogen concentration of the cover crop.
Recovery of green manure N by the next crop ranges from 10-50% of the total N added to the soil
by the cover crop. Estimates of plant-available N contributed by green manure crops should be

made by a qualified agronomist.

Previous Biosolids Applications
Previous biosolids applications contribute to plant-available nitrogen in the years after the initial appli-

cation. In the worksheet, they are considered as “N from other sources.” We estimate that$8, 3, 1 and ]
percent of the organic N originally applied mineralizes in Years 2, 3, 4 and 5 after application. After
Year 5, biosolids N is considered part of stable soil organic matter and is not included in calculations.

Table 1. Estimated nitrogen credits for previous biosolids applications at a site.

]

Years After Biosolids Application

Cumulative
Years 2, 3, 4
Year 2 Year 3 Years 4 and 5 and 5
Biosolids Organic N as applied Percent of Organic N Applied First Year
8 3 1 13
mg/kg (dry wt basis) Plant-available N released, b N perdry ton
10000 1.6 0.6 0.2 2.6
20000 3.2 1.2 0.4 5.2
30000 4.8 1.8 0.6 7.8
40000 6.4 2.4 0.8 104
50000 8.0 3.0 1.0 13.0

60000 9.6 3.6 1.2 15.6

In using Table 1, consider the following example. Suppose:

* You applied biosolids with an average organic N content of 30,000 mg/kg
* Applications were made the previous 2 years
* The application rate was 4 dry tons per acre



S |

|-

Table 1 gives estimates of nitrogen credits in terms of the organic N originally applied. Look up 30,000
mg/kg under Year 2 and Year 3 columns in the table. The table estimates 4.8 Ib plant-available N per
dry ton for year 2, and 1.8 Ib plant-available N for year 3 (two-year creditof 6.6 Ib N per dry ton). To
calculate the N credit in units of Ib/acre, multiply your application rate (4 dry ton/acre) by the N

credit per ton (6.6 Ib N/dry ton). The N creditis 26.4 Ib plant-available N per acre.

Previous Manure Applications
Previous manure applications contribute to plant-available nitrogen in a similar manner to previ-

ous biosolids applications. To estimate this contribution, consult an agronomist.

Information supplied by the grower (Line 1.10)

N Applied ar Seeding o
For best growth, some crops depend on starter fertilizers (N applied at seeding). These fertilizers

usually supply N, P and S. Examples are 16-20-0, 10-34-0. Starters are usually applied at rates that
supply 10-30 Ib N per acre. Enter all of the N supplied by starter fertilizer on line 1.10 in the

worksheet.
Step 2. Estimate Plant-Available N Needed from Biosolids.

Next you will estimate the amount of plant-available N the biosolids must provide. This is the
difference between the total plant-available N needed to produce the yield goal (line 1.4) and the

plant-available N from other sources (line 1.11 ).

Step 3. Collect Biosolids Data.

To make the calculation, managers will need the following analyses:

* Total Kjeldahl N (TKN)

* Ammonium-N (NH,-N)
* Nimrate-N (NO,-N; composted or aerobically digested biosolids only)

» Percent total solids

If your laboratory results are on an “as is” or wet weight basis, you must convert them to a
dry weightbasis. To convert from an “as-is” to a dry weight basis, divide your analysis by the

percent solids in the biosolids and multiply the result by 100.

Total Kjeldahl N includes over 95% of the total nitrogen in biosolids. In using the worksheet, we

will assume that total Kjeldahl N equals total N.

Ammonium-N usually makes up over 95% of the total inorganic N in most biosolids. Ammonium-
N includes both ammonia (NH,) and ammonium (NH +)- Depending on your laboratory, resulrs
for ammonium-N may be expressed as either ammonia-N or ammoniun-N,



L
Nitrate-N analyses also include small amounts of nitrite. Nitrite concentrations are negligible in
biosolids. There may be significant amounts of nitrate in aerobically-digested biosolids or in com-
posts. There is little nitrate in anaerobically-digested biosolids; therefore, nitrate analysis is not

needed for these materials.

Determine biosolids organic N by subtracting ammonium-N from total Kjeldahl N (line 3.6 - line
3.7). Percent rotal solids analyses are used to calculate application rates. Biosolids applications are

calculated as the dry weight of solids applied per acre (e.g., dry tons per acre).

Step 4. Estimate Plant-Available N Per Dry Ton of Biosolids,
The estimate of plant-available N per dry ton of biosolids includes:
° Some of the ammonium-N

¢ All of the nitrate-N
* Some of the organic N

" Inorganic N Retained (Lines 4. 5-4.7)

Ammonium-N (Lines 4.5-4.6)

Under some conditions, ammonium is readily transformed to ammonia and lost as a gas. This
gaseous ammonia loss reduces the amount of plant-available N supplied by biosolids. The follow-
ing section explains the factors used to estimate ammonia-N retained in plant-available form after

application.

Biosolids processing
Some types of biosolids processing cause most of the ammonia-

converted to organic forms before application:

N to be lost as ammonia gas or

e Drying beds v
* Alkaline stabilization at pH 12
e Composting

Application method
Ammonia loss occurs only with surface application. Injecting liquid biosolids eliminates ammonia

loss, since the injected liquid is not exposed to the air. Surface applications of liquid biosolids lose
less ammonia than do dewatered biosolids. For liquid biosolids, the ammonia is less concentrated
and is held as NH," on negatively-charged soil surfaces after the liquid contacts the soil.

Ammonia loss is fastest just after application to the field. As ammonia is lost, the remaining

biosolids are acidified—that s, each molecule of NH, loss generates one molecule of H* (acidity).
Acidification gradually slows ammonia loss. Biosolids that remain on the soil surface will eventu-

-10 -



—

L
ally reach a pH near 7, and further ammonia losses will be small.
on the soil surface are very close to zero.

Losses of ammonia after six days

Days 1w soil incorporation
Tillage to cover biosolids can reduce ammonia

particles.

oss by adsorption of ammonium-N onto soil

Table 2 estimates the amount of ammonium-N retained after field application. To use this table,
you will need information on biosolids stabilization processes, method of application (surface or

injected), and the number of days to soil incorporation.

Table 2. Estimates of ammonium-N retained after biosolids application.

]

Surface-applied Injected
Days to Alkaline- Composted
incorporation Liquid Dewatered stabilized or Drying Bed .
by tillage Biosolids - Biosolids Biosolids* Biosolids All Biosolids
Ammonium-N retained, percent of applied
0to?2 80 60 10 100 100
3t06 70 50 10 100 100
over 61 60 ’ 40 10 100 100

*For alkaline-stabilized biosolids analyzed for ammonium-N before lime addition.
11f biosolids will not be incorporated by tillage, use over 6 days to incorporation.

Nitrate-N (Line 4.3)

We assume 100% availability of biosolids nitrate-N.

Organic N Mineralized (Lines 4.8-4.9)

Biosolids organic N, which includes proteins, amino acids and other organic N compounds, is not
available to plants at the time of application. Plant-available N is released from organic N through
microbial activity in soil—called mineralization. Mineralization is more rapid in soils that are warm

. and moist, and is slower in soils that are cold or dry. Biosolids organic N mineralization rates in soil
also depend on the treatment plant processes that produced the biosolids.

Use Table 3 to estimate biosolids mineralization rates based on processing. Use the middle of the
range presented, unless you have information specific to the site or biosolids that Justifies using

higher or lower values within the range.

-11 -



|
Table 3. First-year mineralization estimates for organic N in biosolids.

First-year organic-N
Processing Moisture Content mineralization rate
percent ofbrganic N
Anaerobic digestion liquid 20-40
Aerobic digestion liquid 30-45
Aerobic or anaerobic digestion and
storage in lagoon > 6 months liguid 15-30
Anaerobic digestion and dewatering semi-solid 20-40
Drying bed solid 15-30
Heat-drying solid 20-40
Composting solid 0-20

Step 5. Calculate the Agronomic Biosolids Application Rate,

Perform this calculation using the results of the previous sections, as shown in lines 5.1 through 5 3.

Step 6. Convert Agronomic Biosolids Application Rate to “As Is”
Basis,

Use the appropriate conversion factors (given in Table 6) to convert to gallons, acre-inches, or wet
tons per acre.

Other considerations for calculations

* Small acreage sites without a reliable yield history. Some communities apply biosolids to
small acreages managed by “hobby farmers.” n many of these cases, there is no reliable yield
history for the site, and the goal of management is not to make the highest economic returns,
You can be sure of maintaining agronomic use of biosolids nitrogen on these sites by applying at
arate substantially below that estimated for maximum yield.

° Equipment limitations at low application rates. At some low-rainfall dryland cropping
locations east of the Cascades, the agronomic rate calculated with the worksheet will be lower
than can be spread with manure spreaders ( usually abour 3 dry tons per acre). At these loca-
tions, you may be able to apply the dewatered biosolids ar the equipment limit, but check with

your permitting agency for local requirements.

12 -



N

1

—
* Unavailable soil nitrate (dryland cropping, east of Cascades). Notall of the nitrate-N

determined by testing dryland soils (line 1.6) is available to the crop because chemical extraction
of nitrate is more efficient than plant root extraction. This difference becomes significant when
soil nitrate concentrations are low (less than 10 mg nitrate N/kg soil) and sampling is done to

greater than two feet.

Recent research has shown that the amount of “unavailable nitrate-N" increases with soil clay
content. Use the following formula if you estimate “unavailable nitrate-N” based on soil clay

content.

Unavailable nitrate-N (mg/kg) = percent clay x 0.1

Denitrification and immobilization. Denitrification (the loss of nitrate as gaseous N, or
N,O) and immobilization (the loss of nitrate or ammonium by incorporation into organic
compounds) can occur following biosolids application. At agricultural sites these losses usually
are not included in biosolids loading rate calculations because university fertilizer guides ac-
count for average losses due to these processes. Check with your local permitting agency before
including denitrification or immobilization losses in the loading rate calculations. -

Site Specific Inputs. Biosolids application rates can also be calculated using a more detailed N
budget method found in Washington State Department of Ecology publication, ‘Managing

-+ Nitrogen from Biosolids.” The N budget method allows for more site-specific inputs into the

calculation. Ttwill be most valuable when budget components are based on actual site monitor-
ing data. 1f you do not have detailed sire nitrogen data, use the worksheet presented above,

Cumulative Loading of Trace Elements

Under EPA regulations (40 CFR Part 503.13), managers must maintain records on cumulative

loading of trace elements only when bulk biosol

ids do not meet EPA Exceptional Quality Standards

for trace elements (Table 4).

When required, the steps in tracking trace metals are:

Obtain biosolids trace element analyses from the wastewater treatment plant database.
Compute pounds of element per dry ton of biosolids. Multiply mg/kg (dry weight basis) by 0.002.
Keep records of the amount of biosolids applied to the site each year (in dry tons per acre).

Compute pounds of element applied per acre. Multiply pounds of element per dry ton by dry
tons applied.
Compare cumulative pounds of element applied with the cumulative loading rate limit (Table 5).

~13-



ST

N

|
Table 4. Biosolids concentration limits for land application. Source: EPA 40 CFR Part 503,

Concentration Limit

Exceptional Quality
Standard Ceiling Limit
Element Symbol (EPA Table 3)* (EPA Table 1)
mg/ kg mg/ kg
Arsenic f As [ 4 75
Cadmium | cd | 39 - - 85
| Copper | Cu | | 1500 4300
| Lead | P ] 300 840
L Mercury I Hg [ 7 57
L Molybdenum ’ Mo ‘ b 75
| Nickel J Ni | 420 420
L Selenium ’ _ Se ’ 100, 100
L Zinc I Zn ' : 2800 ; 7500

*EPA Table 3 and Table 1 refer to tables in EPA biosolids rule (40 CFR Part 503).
**Molybdenum Table 3 level is under review by the EPA.

Table 5. Cumulative loading rate limits for bulk biosolids that do not meet EPA-Table 3
criteria and are applied to agricultural land. Source: EPA 40 CFR Part 503.13.

l Element Cumulative Limit(Ib/acre) o
Arsenic ! . 37
Cadmium ‘ 35
Copper l 1340
L Lead ’ 268
’ Mercury [ ' 15
l Molybdenum ’ *®
[ Nickel l 375 1
L Selenium ’ ' 39 - j
Zinc | 2500 |

*Molybdenum limit is under review by the EPA.

- 14—



| -
Table 6. Conversion Factors

1% = 10,000 mg/kg or ppm
= 201b/ton

1 mg/kg = 1 ppm

.0001%

.002 Ib/ton
1 wet ton = T dry ton / (percent solids x 0.01)
T dry ton = 1 wet ton x (percent solids x 0.01)
T acre-inch = 27,000 gallons

- 15 -



—

The following equations summarize the calculations in the worksheet. You can use
them in place of the worksheet, These equations do the same calculation as the
worksheet, so you do not have to use both. These equations will give results in dry
tons of biosolids per acre. You will still need an additional calculation (Step 6 in the

worksheet) to convert to an “as is” basis.

Equations for Calculating Application Rates
BEPP - (Nneed - Nother)/Bpan [1]

Bpanz[(m~AN)*M/]OO+AN*R/1OO+NN]*C [2]

Noger = (0-225N, *W) + E(N_ *28*D)+N_ +N, +N_ +N__ [3]

Where:
Bapp is the biosolids application rate in dry tons/acre
N eeq 18 the plant-available N needed to produce the crop yield goal in Ib/acre
N e, 15 the plant-available N provided by other sources in Ib/acre
B, is plant-available N in the biosolids in Ib/dry ton
TN is biosolids total N in mg/kg or percent
AN is biosolids ammonium N in mg/ kg or percent
NN is biosolids nitrate N in mg/kg or percent
M is the biosolids organic N mineralization rate in percent (Table 3)
R is the proportion of ammonium N retained in available form in percent (Table 2)

C s the conversion to Ib/dry ton for biosolids N. For analyses in mg/kg, C = 0.002; for analyses
in percent, C = 20.

- 16 -



N, is the nitrogen content of irrigation water in mg/kg

Wiis the irrigation water applied in inches

Nppi is preplant nitrogen in layer i in mg/kg, (Layers must be sampled in 12-inch increments)
D, is soil bulk density in layer i in g/cm3

]\lgrn is nitrogen from the plowdown of a green manure or cover crop in Ib/acre

N, is nitrogen released from previous biosolids applications in Ib/acre (Table 1)

N, is nitrogen released from previous manure applications in Ib/acre

N, is nitrogen supplied by starter ferdlizer in Ib/acre

-17 -



//“\\

—

Pacific Northwest Cooperative Extension Publications are jointly produced by the three Pacific Northwest states—
Washington, Oregon, and Idaho. Similar crops, climate, and topography create a natural geographic unit that crosses
state lines. Since 1949, the PNW program has published more than 450 titles. Joint writing, editing, and production
have prevented duplication of effort, broadened the availability of faculty specialists, and substantially reduced costs for

the participating states.

produced for public distribution. You may
nercial product. Please reference by title and
used with permission in this publication, please

Pacific Northwest Extension Publications contain material written and
reprint written material, provided you do not use it to endorse a comn
credit Pacific Northwest Extension Publications. To reproduce material

contact the original source.

The three participating Extension Services offer educational programs, activities, and materials—without regard to race,
color, national origin, sex, age, or disability—as required by the Title VI of the Civil Rights Act of 1964, Title IX of the
Educational Amendments of 1972, and Section 504 of the Rehabilitation Act of 1973. Washington State University
Cooperative Extension, the University of 1daho Cooperative Extension System, and the Oregon State University Exten-

sion Service are Equal Opportunity Employers.

Issued by Washington State University Cooperative Extension, Oregon State University Extension Service, University of
Idaho Cooperative Extension System, and the U.S, Department of Agriculture in furtherance of the Acts of May 8 and
June 30, 1914. Cooperative Extension programs and policies comply with federal and state laws and regulations on
nondiscrimination regarding race, color, gender, national origin, religion, age, disability, and sexual orientation. Trade
names have been used to simplify information; no endorsement is intended. Published April 1999. $1.00



APPENDIX B

VECTOR ATTRACTION REDUCTION STATISTICS

2013 EPA Annual Biosolids Report 37 Biosolids Land Reclamation Program



TN
s |

VECTOR ATTRACTION REDUCTION STATISTICS

A summary of the total amount of biosolids land ap
(WWTP) and the vector attraction reduction methods used for th

Tables 1 and 2 below.

Table 1

plied from each wastewater treatment plant
ose biosolids is provided in

Flat Top/Bessie Mines Land Reclamation Site
Summary of 2013 Vector Attraction Reduction (VAR) Methods

Vector Attraction
Reduction Method

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(i)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(1)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(i)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(1)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)( 10)(1)]

Option 1: Volatile Solids Reduction by a
minimum of 38 percent [503.33(b)(1)]
Option 6: Addition of Alkaline Material
[503.33(b)(6)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(1)]

Option 6: Addition of Alkaline Material
[503.33(b)(6)]
Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(i)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(i)]

Option 10: Incorporation of Biosolids
into the Soil [503.33(b)(10)(i)]

Amount of
Jefferson County | g olids Land Applied
WWTP
(dry tons)
Cahaba River 1,207
Five Mile Creek 1,021
Leeds 373
Trussville 614
Turkey Creek 251
Valley Creek 3,138
Village Creek 2,639
Prudes Creek 123
Warrior 25
Total Amount of
Biosolids Applied 9,391 dry tons
at Flat Top:

k/,

2013 EPA Annual Biosolids Report

38

Biosolids Land Reclamation Program




Table 2

. Beltona Land Reclamation Site
( Summary of 2013 Vector Attraction Reduction (VAR) Methods

Amount of .
Jefferson County . . . Vector Attraction
WWTP Biosolids Land Applied Reduction Method
(dry tons)
Option 6: Addition of Alkaline Material
Valley Creek 973 [503.33(b)(6)]
. Option 6: Addition of Alkaline Material
Village Creek 592 [503.33(b)(6)]
Total Amount of
Biosolids Applied 1,565 dry tons 100% = Option 6, Lime Addition
at Beltona:
p
\\
2013 EPA Annual Biosolids Report 39

Biosolids Land Reclamation Program



APPENDIX C
SITE MAPS
)
2013 EPA Annual Biosolids Report 40

Biosolids Land Reclamation Program



L 3¥NOId N

INVYD0¥d NOILYINY1D3d ANV SaItosolg 5

VAVEVYTY ‘ALNNOD NOSNI443r ONI ‘STIVIOOSSY
ININLYVIA STDIAYIS TVININNOYIANT [ FON3S INRTINONI

31IS NOILVYOITddY ANV1 @
dIMM ALNNOD NOSH3443r

C\EREN

dLIAMM
dIAIE VEVHYO

(D 0°L >) dIMM
MIIYO s3aANdd

d1IS NOILVYIAV103Y
ANV dOLl 1vi4d

d1IMM
AATHO AINENL

31IS NOILVAV103Y
ANV YNOL1139

(@on ot >)
dIMMW HOIdHYM




Z 3¥N9Id -

VINVEVIV ‘ALNNOD NOSMId4ar 5

ALITIOVd NOILVINV1D3Y
ANV SdIiosold 4ol Lv1d

“ONI ‘S3LVID0SSY
3IAY3S ONIYIINIONT

€2 PUB ZZ VL ‘SL ‘2L ‘L1 998 ‘MSY ‘SOLL
9 LL Ul pajeso-]

SaldyY €61 = ¢ 10id
SaV ¥y =G10Id  SaIdY LLL = Z 10Id

SS90V 68C =¥ 10ld saI9Y 896 = | 10|d
sealy 10|d

ealy jo9foid D
anN3aoan

S e e i

TR ey o




LAY Sk

oA =

A=
J ‘;\'\(gﬂ.

N
2N

LEGEND
D Project Area

Located in: T14S, R3W
Sections 21, 22, 27, 28 and 33

ENGINEERING SERVICE
ASSOCIATES, INC.

BELTONA BIOSOLIDS LAND
RECLAMATION FACILITY
JEFFERSON COUNTY, ALABAMA

FIGURE 3




	Cahaba
	Five Mile
	Leeds
	Prudes
	Trussville
	Turkey
	Valley
	Village
	Warrior
	Biosolids Report



